CATALOGUE OF PARTS
AND ASSEMBLY UNITS



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€202
‘823-€ASEUD '8Z3-€SSEUD

| abed

0l-Xeual

Table 1 Content

Description Code data module

Applicability

Foreword Tenax-20

Engine suspension pads installations A21R22-1001001-140

Fuel tank installation A21R32-1101001-10
Fuel tank installation A31R32-1101002
Fuel lines installation A21R22-1104001-20
Fuel lines installation A31R32-1104001
Installation accelerator parts A21R22-1108002

Air filter installation A22R32-1109002-20
A21R22-1109007-10

Installation the Air Filter Bracket

Installation the fuel fine filter bracket A21R22-1117002

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€202
‘823-€ASEUD '8Z3-€SSEUD

Z 9bed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Installation the aftercooler

Reagent tank installation

Installation of the cooling system

Lower hoses

Fan installation

Installation expansion tank hoses

Clutch installation

A68R52-1172001

A31R32-1208002

A21R32-1300001

A21R32-1303005

3302-1308004-10

A21R32-1311001-10

A32R22-1601004-10

V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€202

¢ abeyd

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Clutch fork with boot

Installation the Clutch Actuator

Clutch Release Pedal Installation

Clutch drive installation

Main cylinder with eye

Bracket with clutch release pedal

Working cylinder with bracket

Installation of the master support with cables

3302-1601200-10

A21R22-1602001

A21R23-1602002

3302-1602004-10

A21R23-1602300

A21R23-1602408

3302-1602620-10

A31R22-1700002

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€20¢C

py obed

‘823-€ASEUD '8Z3-€SSEUD

0lL-Xeua]

Table 1 Content (Continued)

Description Code data module

Applicability

Installation the gearbox on the engine A31R22-1700007-10

Transmission A31R22-1700010-10
Transmission A31R22-1700010-11
Primary shaft A31R22-1701025-40

Main shaft bearing cap A31R22-1701039-10

Intermediate shaft A31R22-1701046

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 8AA: No

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 8AA: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€20¢
‘823-€ASEUD '8Z3-€SSEUD

G abed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Secondary shaft

Synchronizer 1 and 2 gears

Gear shift mechanism

Retrieval arm with support

Control gear cap

Control gear cap

Rear axle installation

Rear axle with brakes and hubs

A31R22-1701100-10

3302-1701168

A31R22-1702010

A31R22-1702152

A31R22-1702208

A31R22-1702218

A31R35-2400001

A31R32-2400012-21

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€202
‘823-€ASEUD '8Z3-€SSEUD

9 abed

0lL-Xeua]

Table 1 Content (Continued)

Description Code data module

Applicability

Rear axle reducer with axle shaft covers A31R32-2400016-10

Rear axle reducer A31R32-2402010-10

Driven gear differential 3302-2403010-20
Differential 3302-2403011-10
Installation the engine mudguard A21R32-2802001
Installation the front bumper A64R52-2803001
Front bumper panel A64R52-2803012

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and PC1: No and PC2: No
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€202
‘823-€ASEUD '8Z3-€SSEUD

. obed

0lL-Xeua]

Table 1 Content (Continued)

Description Code data module Applicability
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Installation the rear bumper A31R23-2804001 V35S3-E28, V35C3-E28
Installation of eye bolts 3302-2805001 Ch35S3-E28, Ch35D3-E28,

Installation eye bolt brackets A21R23-2806001-10

Installation the underride bar A21R33-2809001

Installation the underride bar A21R33-2809001-10

Lever lower with hinges right A21R23-2904010

Lever lower with hinges left A21R23-2904011

A21R23-2904050-10

Rack with hub right

Rack with hub left A21R23-2904051-10

Ct35S3-E28, Ct35D3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28 and 1BB: No,
Ct35S3-E28

Ch35S3-E28 and 1BB: Yes,
Ch35D3-E28, Ct35D3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€20¢C
‘823-€ASEUD '8Z3-€SSEUD

g obed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Lever with hinges upper right

Lever with hinges upper left

Installation the rear suspension

Rear spring with hinges and sprung

Clamp sheet

Sheet with gaskets

Sheet No. 1 with hinges

A63R42-2904100-01

A63R42-2904101-01

A31R32-2910001

A31R32-2912010-10

A31R32-2912051

A31R32-2912056-10

A31R32-2912100-10

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€20¢C
‘823-€ASEUD '8Z3-€SSEUD

6 obed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Rear spring bracket - rear

Installation the rear shock absorber

Installation of the rear suspension stabilizer

Rack with hinge

Hub with bolts

Rear wheel hub with brake disk and bearing

Spare wheel holder installation
Spare wheel holder installation

Steering installation

A31R32-2912442

C41R92-2915001

A31R32-2916001

3302-2916058

A21R23-3103013

A31R32-3104006

A21R32-3105001-10
A31R23-3105001
A21R23-3400001-20

V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28

V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€20¢

0L obed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Steering installation

Installation of pipelines and hoses of the power steering

Installation the brake drive

Installation the brake drive

Installation the parking brake actuator

Installation the parking brake actuator

Parking brake lever

Air filter for hydraulic vacuum brake booster

Installation the battery

A31R23-3400001-20
A21R22-3408001-50

A22R32-3500001-60

A21R22-3500002-10

C41R92-3508001
C41R92-3508001-10

C41R92-3508015

4301-3553010

A21R22-3703001

Ct35S3-E28, Ct35D3-E28
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 7BC: Yes

V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€202
‘823-€ASEUD '8Z3-€SSEUD

Ll obed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Installation of switching equipment

Installation the coolant heater switch

Installation the Rear Axle Differential Lock Switch

Headlight installation

Installation of rear lights

Installation of rear lights

Installation of sound devices

Wire installation
Wire installation

Wire installation

Installation the cab harness

A21R22-3710005-40
A21R22-3710006-20

A21R22-3710007-10

A31R33-3711001

A21R22-3716001

A31R23-3716001-10
A21R23-3721001

A21R32-3724001-520
A31R32-3724001-80
A21R22-3724004-50

A21R22-3724006-260

V35S3-E28, V35C3-E28
Ch35S3-E28, Ct35S3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28

V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
and 2MA: No

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€202

Zl obed

0lL-Xeua]

Table 1 Content (Continued)

Description Code data module

Applicability

Installation the cab harness A21R22-3724006-270

Installation of fog lights A31R33-3743001

Installation of the engine control unit and sensors of the C41R92-3761001-40

neutralization system

Installation of the engine control unit and sensors of the C41R92-3761001-50

neutralization system

Installation the Airbag System Unit A21R23-3763006

Wire installation A21R23-3770001

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
and 2MA: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 1CD: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2MA: No and 2MC: No
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2MA: Yes or 2MC: Yes
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 1JD: No

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€20¢C

¢l obed

0lL-Xeua]

Table 1 Content (Continued)

Description Code data module

Applicability

Installation the instrument cluster A22R32-3801005

Installation ABS sensors C41R92-3862001

Installation the seat belt sensor matching unit A31R32-3867005

Tool installation A21R23-3901001
Tool installation A31R23-3901001
Fire extinguisher installation A21R23-3910001

Installation the rain and light sensor A31R33-4003002

Installation of cabin parts A21R23-5000001
Installation of body parts A31R33-5000001
Installation of body parts A62R33-5000001

and 8BA: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 1JD: No

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 9CA: Yes

V35S3-E28, V35C3-E28
Ch35S3-E28, Ct35S3-E28
V35S3-E28 and 3KA: Yes
V35S3-E28 and 3KA: No

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€20¢

1 obed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Installation of cabin parts
Installation of body parts

Rear cabin mounting bracket

Rear cabin mounting bracket

Rear cab mounting bracket

Medium body mounting bracket

Floor deck installation

Installation floor mats

Installation floor mats

Installation of thermal and sound insulation
Installation of thermal and sound insulation

Installation the windshield glass

Installation the windshield glass

Windshield glass

A21R22-5000002
A31R33-5000002-10
A21R23-5001040

A31R23-5001040
A31R23-5001042
A31R23-5001240
A31R33-5102002-10
A21R22-5109002-60
A31R23-5109002-30
A21R23-5112002
A31R33-5112002
A31R33-5206002

A31R33-5206002-10

A31R33-5206008

Ch35S3-E28, Ct35S3-E28
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
V35S3-E28, V35C3-E28
V35S3-E28, V35C3-E28
V35S3-E28, V35C3-E28
V35S3-E28, V35C3-E28
Ch35S3-E28, Ct35S3-E28
V35S3-E28

Ch35S3-E28, Ct35S3-E28
V35S3-E28

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2SA: No

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2SA: Yes
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€202

Gl obed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Windshield glass

Windshield glass

Windshield glass

Storage box

Installation sidewall parts

Installation the side hatch cover

Installation of upholstery of a sidewall of a cargo
compartment

Rear window glass installation

Installation of door parts

A31R33-5206008-10

A31R33-5206009-01

A31R33-5206009-11

A21R23-5303012

A31R23-5401001
A31R23-5413002
A31R33-5422002

A21R23-5603002

AG65R32-6103002

V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
V35S3-E28, V35C3-E28
V35S3-E28, V35C3-E28
V35S3-E28, V35C3-E28
and AGC: Yes
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
and 3HA: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€20¢

9] obed

0lL-Xeua]

Table 1 Content (Continued)

Description Code data module Applicability
V35S3-E28, V35C3-E28
Installation of locks and drives of locks of forward doors A31R23-6105002 VV35S3-E28, V35C3-E28

Installation of locks and drives of locks of doors of a back A31R23-6305002
Installation the Driver’s Seat A21R23-6800001-20

Installation the Driver’s Seat A21R23-6800001-30

Installation the Driver’s Seat A21R23-6800001-31

Installation the front seat A21R23-6810001
Installation the front seat A31R23-6810001
Installation seat occupancy sensors A21R23-6813001
Compressor installation A21R32-8111004
Condenser installation A31R22-8112001

V35S3-E28, V35C3-E28
Ch35S3-E28, Ct35S3-E28,
V35S3-E28 and 2KA: No
Ch35S3-E28, Ct35S3-E28,
V35S3-E28 and 2KA: Yes
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2KA: Yes

Ch35S83-E28, Ct35S3-E28
V35S3-E28

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2MC: Yes or 2MA: Yes
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€20¢C

Ll 9bed

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Installation of pipelines

Installation of pipelines

Installation of pipelines

Installation of the air conditioning system

Installation of the air conditioning system

A21R32-8120001

A31R22-8120002

A21R32-8120004

A21R22-8131001

A21R32-8131002

V35C3-E28 and 2MC: Yes
or 2MA: Yes,

V35S3-E28 and 2MA: Yes
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2AD: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35C3-E28 and 2MC: Yes
or 2MA: Yes,

V35S3-E28 and 2MA: Yes
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
and 2MC: Yes or 2MA: Yes,
V35C3-E28, V35S3-E28

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€20¢

gl obed

0lL-Xeua]

Table 1 Content (Continued)

Description Code data module

Applicability

Installation heater fuel lines A21R22-8134001-10

Installation heater fuel lines A31R22-8134001
Installation heater fuel lines A31R22-8134002
Installation of rear-view mirrors A21R23-8201001

Installation of rear-view mirrors A21R23-8201001-10

Installation of rear-view mirrors A21R23-8201001-20

Installation of rear-view mirrors A21R23-8201001-30

and 2MA: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
and 2AD: Yes

V35S3-E28, V35C3-E28
and 2AD: Yes

V35S3-E28, V35C3-E28
and 2AD: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2BB: No

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2BB: Yes

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2BB: No

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€20¢

6l obed

a|npow ejep jo pug

0lL-Xeua]

Table 1 Content (Continued)

Description Code data module Applicability
V35S3-E28, V35C3-E28
and 2BB: Yes

Interior mirror installation AB65R52-8201002 Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28
and AGA: Yes

Installation of side marker lights A31R32-8208001 V35S3-E28, V35C3-E28

Installation the driver’s airbag A31R33-8214001 Ch35S3-E28, Ch35D3-E28,

Installation seat belts A21R23-8217002-50

Installation seat belts A21S3E-8217002

Installation seat belts A31R23-8217002-20

Installation of plumage parts A31R33-8400001
Installation the front wing parts A21R22-8403001
Installation the front wing parts A31R33-8403001

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 1JD: No

Ch35S3-E28, Ct35S3-E28
and 1JD: No

Ch35S3-E28, Ct35S3-E28
and 1JD: Yes

V35S3-E28 and 1JD: No
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

10-80-€20¢

0z obed

a|npow ejep jo pug

0l-Xeual

Table 1 Content (Continued)

Description

Code data module

Applicability

Installation the front wing parts

Installation the hood lock

Installation the hood stop

A31R23-8404001
A68R52-8406001

A21R23-8407001-10

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

Jusjuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€20¢C

| abed

‘823-€ASEUD '8Z3-€SSEUD

0Z-Xeua]

This catalog contains information on all parts and assembly units of vehicles Ch35S3-E28, Ch35D3-E28, Ct35S3-E28,
Ct35D3-E28, V35S3-E28, V35C3-E28 and their complete sets in the form of drawings and specifications.

The drawings have been prepared in order to provide maximum information on the engine design. They are presented as
isometric views of parts and assembly units in exploded form.

The specifications provide designation, name and quantities of parts and assembly units.

The catalog does not mention parts included in the permanent joints (welded, soldered, etc.), as well as the components
that are not repaired and are replaced with the whole assembly unit.

This catalog of parts and assembly units is a reference tool for service centers and enterprises involved in maintenance
and repair of the vehicles for they make the necessary calculations and prepare orders for replacement parts.

Table 1 Options

Option code Option

1BB Under-run protection on elongated brackets
1CD LED fog lights

1JD Without airbags

2AD Preheater, heater

2BB Electric drive of external rear-view mirrors
2KA Driver's seat "Lux"

2MA Air conditioner

2MC High Efficiency Air Conditioning System
2NA Removing the block door locks

2SA Electrically heated windshield

3HA Rear window

3KA The flooring is anti-slip and wear-resistant
5AC Audio preparation

pIOM8IO

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID

10-80-€202
‘823-€ASEUD '8Z3-€SSEUD

| abed

a|npow ejep jo pug

0Z-Xeuajl

Table 1 Options (Continued)

Option code Option

7BC Brake system with ABS and ESP

8AA Gearbox with hatch for power take off

8BA Lockable differential

9CA Fire extinguisher

AGA Salon mirror

AGC Upholstery of the sidewalls of the cargo compartment to the roof with

improved properties

pIOM8IO

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Engine suspension pads installations

«©
-
o
o
M~
N

26

13

14 or 15

17 or 18

8 or 9
'\14 or 15

=

Fig 1 Engine suspension pads installations

sl wn
- -
P ~
o o
~ =+
- -

14 or 15
14 or 15

Ch35S3-E28, Ch35D3-E28, A21R22-1001001-140
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-04-19 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed 61-¥0-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

0v1-100L00L-CCd LV

Table 1 Engine suspension pads installations

ltem Part Number Description Quantity Applicability Link
number
1 A21R22-2801380 Front engine mount cross 1
member
2 A21R22-1001060- Rear bracket 1
10
3 290813-M29 Bolt M10x45 4
4 A21R22-1001014 Engine bracket, right 1
5 A21R22-1001015 Engine bracket left 1
8 290K011-71 Bolt 1ISO M10x25 6 or pos.9
9 290S036-71 Bolt DIN EN 1662-M10x25- 6 or pos.8
8.8-A3L
10 290S037-71 Bolt DIN EN 1662-M10x30- 2
8.8-A3L
11 290010-81 Screw M10x20 2
13 290S049-71 Bolt DIN EN 1662-M12x25- 8
8.8-A3L
14 45 9955 1821 Nut M10 16 or pos.15
15 292020-59121 Nut GOST R ISO 4161-M10- 16 or pos.14
8-flZn-480h.-gray
17 252039-1M29 Washer 10 10 or pos.18
18 293179-11 Washer DIN 10.5 10 or pos.17
19 252136-M2 Washer 10.0T 2
20 A21R22.1001020 Cushion front right 1 or pos.24
21 A21R22.1001021 Cushion front left 1 or pos.25
22 3302.1001050 back cushion 1
24 A21R22.1001020- Rear support 1 or pos.20

suonejejsul sped uoisuadsns suibug

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Engine suspension pads installations

X
£
|
5)
(]
S
£
IS
8|z
s N
HE g
3| & o
8| < o
[72]
£
3
®©
e 2
S| §
n| S
w Q — (qV]
&
S
[77]
()
£
3
w
A o
@ 2
Q +© Q
R c 8 =
jel o
= > Z
= 2] e
[&] [
3 3 ¥s)
(@] (1'd om
N
o
5| 8
(S - @
2| § 3
- o 0]
§ |2 ¥e 8
o)
O
EE
O S LN [(o]
= C (qV] (q]
Ch35S3-E28, Ch35D3-E28, A21R22-1001001-140
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 20210419 Page 3



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Fuel tank installation

15 or 26
29 or 31

13

38 or 39
21 or 28

o~
N
o
e}

e
& 2 o
D
-\\ 3
©
° & 8

36 (option)

Fuel tank installation

Fig 1

33_/
/l 1 9
16

5
17

18 or 23

Ch35S3-E28, Ch35D3-E28 A21R32-1101001-10

2020-07-24 Page 1



Z obed $2-10-0202

823-€ASEYD '823-€SSEUD

0L-L00LOLL-CCd LV

Table 1 Fuel tank installation

ltem Part Number Description Quantity Applicability Link

number

1 A21R32-1101102  bracket 1

2 A22R22-1101102  bracket 1

3 A21R22-1101123  Emphasis 1

4 4301-3553010 Air filter for hydraulic vacuum 1 4301-3553010 Air filter for
brake booster hydraulic vacuum brake

booster

5 293198-M29 Washer 5.2 2

6 330243-1101079 A tube 1

7 A21R22-1101111  Fuel tank clamp 2

8 A21R32-1101117  bracket 1

9 A22R22-1101121  Bracket shell 4

10 A21R32-1101122  bracket 1

11 A21R32-1101133  spacer 1

12 A21R32-1101154  Emphasis 1

13 /16\§ZR22-1101290- Fuel tank filter bracket 1

14 4301-1101392 Filter nut 1

15 4599531-818 Nut M6 1 or pos.26

16 A21R22-1101376 Screw special 2

17 290006-71 Screw DIN 912-M5x25-8.8-A3L 1

18 250464-M29 glsut M5-6N OST 37.001.124- 1 or pos.23

19 A21R32-1101376 Screw special 2

21 252004-M29 Washer 6 OST 37.001.144-96 4 or pos.28

uonejesul yuej jan4

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



¢ abed $2-20-0202

a|npow ejep jo pug

823-€ASEYD '823-€SSEUD

0L-L00LOLL-CCd LV

Table 1 Fuel tank installation (Continued)

ltem Part Number Description Quantity Applicability Link

number

22 292204-31 Nut DIN 985-M6-6-A3L 4

23 292103-31 Nut DIN 934-M5-6-A-A3L 1 or pos.18

24 292206-31 Nut DIN 985-M8-6-A-A3L 1

25 292208-31 Nut DIN 985-M10-6-A3L 8

26 292352-31 Nut DIN 6923-M6-6-A3L 1 or pos.15

28 293011-11 Washer DIN 125-6-140HV-A3L 4 or pos.21

29 290S012-71 Bolt DIN EN 1662-M6x16-8.8- 1 or pos.31
A3L

30 290S036-71 Bolt DIN EN 1662-M10x25- 4 or pos.32
8.8-A3L

31 4593761-102 Bolt M6x16 1 or pos.29

32 4593761-163 Bolt M10x25 4 or pos.30

33 056080.001 staple 1

34 16700014 Clamp 14.8 1

35 A21R22.1101006 Diesel fuel tank 1

36 A21R22.1101006- Diesel fuel tank 1

10

37 A31R32.1103010 Fuel tank cap with safety 1
valve and vacuum valve

38 290S038-71 Bolt DIN EN 1662-M10x35- 3 or pos.39
8.8-A3L

39 4593771-167 Bolt M10x35 3 or pos.38

uonejesul yuej jan4

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Fuel tank installation

20 (option)
13 or 15
9 or 12

o ~
™~ ©O ™

N

Fuel tank installation

Fig 1

14 or 16

17

M~
-~

14 or 16

V35S3-E28, V35C3-E28 A31R32-1101002

2020-07-24 Page 1



Z 9bed Z-10-0202

8Z3-€OGEA ‘8Z3-€SSGEN

co0LolLl-zcedilev

Table 1 Fuel tank installation

ltem Part Number Description Quantity Applicability Link

number

1 A31R33-1101110  Fuel tank clamp 2

2 A31R33-1101620 Clamp eyelet 2

3 293350-M29 Washer 12.5 1

4 A31R33-1101101  Front bracket 1

5 A31R33-1101103 Rear bracket 1

6 A31R32-1101105 clamp bracket 2

7 A31R32-1101120 Clamp bracket gasket 2

8 A31R32-1101150 Filler pipe seal 1

9 258038-1129 Cotter pin 3.2x16 2 or pos.12

10 260046-M29 pin 8x60 2

11 292208-31 Nut DIN 985-M10-6-A3L 2

12 299044-11 Cotter pin DIN 3.2x18 2 or pos.9

13 290S023-71 Bolt DIN EN 1662-M8x20-8.8- 4 or pos.15
A3L

14 290S036-71 Bolt DIN EN 1662-M10x25- 2 or pos.16
8.8-A3L

15 4593761-119 Bolt M8x20 4 or pos.13

16 4593771-163 Bolt M10x25 2 or pos.14

17 130586-0-00 staple 2

18 E24406 Threaded bolt Sp M6x12 2

19 A31R32.1101006 Diesel fuel tank 1

20 A31R32.1101006- Diesel fuel tank 1

10

uonejesul yuej jan4

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Fuel tank installation

X
C
E
S| >
=
Sl e
e
Q.
| g
<
9
S
8
=
(e
HE
lNe] -—
I
S
g
S
o)
Wy
C
jel
8 | &
s |2
8 |3
o
. |8
3 =
e -
> |
< | ®
@ b
o <
0]
o)
€ E
O S ~—
= C (qV]
VV35S3-E28, V35C3-E28 A31R32-1101002

End of data module

2020-07-24 Page 3



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Fuel lines installation

L

\ A
3 3 \
o~ o) : 4
.u.,\..
M~
-
Q
ks
I
[72]
- S
(]
(0]
S
D
S
[y
ey
[y
o
Ch35S3-E28, Ch35D3-E28, A21R22-1104001-20

Ct35S3-E28, Ct35D3-E28
2016-04-14 Page 1



823-€ASEI0 ‘823-€SGEID
‘823-€ASEUD ‘8Z3-€SSEUD

a|npow ejep jo pug

Z abed ¥1-¥0-9102
02-L00v0LL-22Y eV

Table 1 Fuel lines installation

ltem Part Number Description Quantity Applicability Link
number
1 220063-M29 Screw M4x38 1
2 250462-M29 Nut M4 1 or pos.4
3 252035-1M29 Washer 4 2 or pos.5
4 292102-31 Nut DIN 934-M4-6-A-A3L 1 or pos.2
5 293174-11 Washer DIN 9021-4,3-140HV- 2 or pos.3
A3L
6 056080.001 staple 1
7 064569.001 staple 5
8 2983683810 Double bracket 1
9 A21R22.1104075- Fuel supply pipe to filter 1
10
11 A21R22.1104085- Fuel pipe 1
10
12 A21R22.1104095- Fuel drain tube 1
10
13 A21R22.1104100 Fuel drain pipe from the 1
engine

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

uonejejsul sauill |an



| abed 90-20-6102

823-€OSEN ‘82I-€SGEN

LOOVOLL-CEULEV

Fig 1 Fuel lines installation

uonejejsul sauill |an

XWVWN3L

S1INN AT9KW3ISSVY ANV
S1idvd 40 INDOTVLVD



Z abed 90-20-6102

a|npow ejep jo pug

8Z3-€OGEA ‘8Z3-€SSGEN

LOOVOLL-CEULEV

Table 1 Fuel lines installation

ltem Part Number Description Quantity Applicability Link

number

1 A31R32-1104236 Protective shield 1

2 45 9953 1818 Nut M6 2 or pos.7

3 290006-71 Screw DIN 912-M5x25-8.8-A3L 1

4 250464-M29 Nut M5-6N OST 37.001.124- 1 or pos.6
93

5 45 9811 1254 Washer 5 2

6 292103-31 Nut DIN 934-M5-6-A-A3L 1 or pos.4

7 292352-31 Nut DIN 6923-M6-6-A3L 2 or pos.2

9 056080.001 staple 1

10 064569.001 staple 4

12 /3\121R22.1104075- Fuel supply pipe to filter 1

13 A31R32.1104085 Fuel pipe 1

14 A31R32.1104095 Fuel drain tube 1

15 A21R22.1104100 Fuel drain pipe from the 1

engine

uonejejsul sauill |an

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation accelerator parts

g

Installation accelrator parts

Fig 1

‘ ®
Ch35S3-E28, Ch35D3-E28, A21R22-1108002

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2020-03-03 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed €0-£0-0202

a|npow ejep jo pug

¢0080L1L-cedliev

02

Table 1 |Installation accelerator parts

ltem Part Number Description Quantity Applicability Link
number
1 E24410/H6 Bolt with a hexagonal head 3

and a threaded flange Sp

M6x20
4 3111-3724060 Holder 1
5 A21R22.3761231- Pedal module 1

sped Jojeisjgooe uoneejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Air filter installation

17 or 18

=y
9
]
2
3
(7]
B
1.
L
=
A
<
-
A W)
'l

Ch35S3-E28, Ch35D3-E28, A22R32-1109002-20
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-04-15 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed GL-$0-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

02-200601L1-ccdcev

Table 1 Air filter installation

ltem Part Number Description Quantity Applicability Link

number

1 A21R22-1109136- bracket 1

20

2 A22R32-1109610 Resonator 1

3 293236-M29 Washer 7 2

4 293379-M29 Washer 1

5 A21R22-1109042 Ring sealing 1

6 A21R22-1109079- Air filter insert 1

50

7 A21R22-1109082 air filter support 2

8 A22R32-1109176 Hose 1

9 A22R32-1109196 air intake 1

10 A22R32-1109752 Bonka 1

11 292021-59121 Nut GOST R ISO 4161-M6-8- 1
flZn-480h.-gray

12 292033-522 Nut ISO M12x1.25 1

13 293023-1122 Washer 1SO 6 1

14 290S012-722 Bolt DIN EN 1662-M6x16-8.8- 4
P2R

15 0311106009 Rivet threaded hex M6 4

16 40311003905 spherical head screw 3

17 4220024801 Screw EJOT DELTA PT 2 or pos.18
50x25

18 4220253809 Screw EJOT DELTA PT 2 or pos.17
50x25

19 C41R92.1109010 Air filter 1

uoneyejsul oy iy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Air filter installation

X
£
|
32
Sl 35
S|
<
S
S
s
G| 2>
R
C
| S
E| O %)
5
<
S
Q
<
g |3
2 |¢
(&)
g |
o (]
[(e]
o
AN
o) s
o N
€ ©
> b
< |
@ s
o O
o)
O
EE
O S o
= C (q]
Ch35S3-E28, Ch35D3-E28, A22R32-1109002-20
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 2021-04-15 Page 3



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation the Air Filter Bracket

Installation the Air Filter Bracket

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R22-1109007-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-01-20 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 0z-10-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-20060LL-CccdleV

Table 1 |Installation the Air Filter Bracket

70x22

ltem Part Number Description Quantity Applicability Link
number

1 A21R22-1109370- bracket 1

20
2 293005-19121 Washer 1SO 6 1
3 290S014-79121 Bolt DIN EN 1662-M6x25-8.8- 1
flZn-480h.-grey
4 4220332809 Screw EJOT DELTA PT 2

Josjorlg U9} Iy Oy uonelelsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the fuel fine filter bracket

Installation the fuel fine filter bracket

Fig 1

'\4or50r6

4

%

Ch35S3-E28, Ch35D3-E28, A21R22-1117002
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-06-11 Page 1



823-€OSEA ‘82I-ESSEN

L1-90-020¢2

¢ 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

A\ VARA S AA-1 XA 4

Table 1 |Installation the fuel fine filter bracket
ltem Part Number Description Quantity Applicability Link
number
1 A21R22-1117074 fuel filter bracket 1
2 290S023-71 Bolt DIN EN 1662-M8x20-8.8- 2 or pos.3

A3L
3 4593761-119 Bolt M8-6gx20 OST 2 or pos.2
37.001.193-83
5 021114130108 Threaded rivet 2 or pos.4 or pos.6
4 23341080230 Threaded rivet Rivkle Plus M8 2 or pos.5 or pos.6
6 60288 Threaded rivet M8 2 or pos.4 or pos.5

JosjorIq oYYy BUY 8Ny Oy UoHEle)SsU]

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN

| abed Gz-zZ1-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

1002.11-2Gu89V

15 or 17

13

12

1

14 or 16/

@ o

6or7____——®

14 or 16

2/
10 or 11/
8 or 9/_’—”———/—A

Fig 1 Installation the aftercooler

14 or 16

21 (option)
18 or 19

JajooaJaye 8y} uoljejesul

XWVWN3L

S1INN AT9KW3ISSVY ANV
SLidvd 40 ANDOTVLIVD



823-€OSEA ‘82I-ESSEN

Z 9bed GzZ-zZ1-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

1002.11-29d89V

Table 1 |Installation the aftercooler
ltem Part Number Description Quantity Applicability Link
number
1 A21R32-1172066 Discharge pipe 1
2 A21R22-1172099 Cushion 2
3 A21R32-1172113  Angle silicone hose 1
4 AB8R52-1172402 Silicone corner adapter 50x63 1
5 A21R22-1309021 Fan cover lower 1
6 45 9953 1818 Nut M6 4 or pos.7
7 292021-513 Nut GOST R ISO 4161-M6-8- 4 or pos.6

A3L
8 290S023-71 Bolt DIN EN 1662-M8x20-8.8- 2 or pos.9
A3L
9 290K006-71 Bolt 1ISO M8x20 2 or pos.8
10 021111130208 Threaded cylindrical rivet 2 or pos.11
M8x18.5
11 23307080255 Rivet threaded cylindrical 2 or pos.10
M8x19
12 3090126 Ring 1
13 4898590 clamp 1
14 WD950-70C7W3- Clamp with spring insert 3 or pos.16
IS
15 WD970-90C7W3- Clamp with spring insert 1 or pos.17
IS
16 TORROS50- Clamp with spring insert 3 or pos.14
70/9C7TW3WF
17 TORRO70- Clamp with spring insert 1 or pos.15
90/9C7W3WF

Jajoooiaye ayj uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

¢ abed G6zZ-zZ1-0202

a|npow ejep jo pug

1002.11-29d89V

Table 1 Installation the aftercooler (Continued)

ltem Part Number Description Quantity Applicability Link
number
18 A21R22.1172012 boost cooler 1 or pos. 19
19 A21R22.1172012- boost cooler 1 or pos. 18
20
21 A21R22.1172012- boost cooler 1

10

Jajoooiaye ayj uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Reagent tank installation

Fig 1 Reagent tank installation

(o)) [T} ~ © 6
N N S
S 5
N S
\.. r = .‘? -
-\
o
4) ¢ - A /.
,.,c\.\_\ =) < -
la s DG A e
/\,u\\., W :\/,, = \ql.;vi//
,,,/ \ﬂ-.k A . y's / .
\ TN
Ch35S3-E28, Ch35D3-E28, A31R32-1208002

Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-05-12 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed Z1-50-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

20080Cl-ccdleEv

Table 1 Reagent tank installation

ltem Part Number Description Quantity Applicability Link
number
1 A31R32-1208100 tank bracket 1
2 A21R22-1208101 Tank bracket left 1
3 A21R22-1208102 Lower tank bracket 1
4 A21R22-1208178 bracket 1
5 293292-M29 Washer 8.5 2
6 A31R32-1208202 Filling hose 1
7 A31R32-1208204 Air outlet hose 1
11 290S012-79121 Bolt DIN EN 1662-M6x16-8.8- 3
flZn-480h.-grey
12 290S014-79121 Bolt DIN EN 1662-M6x25-8.8- 4
flZn-480h.-grey
13 290S024-89121 Bolt DIN M8x25 6
14 292021-59121 Nut GOST R ISO 4161-M6-8- 2
flZn-480h.-gray
15 290D037-89121  Screw ISO M6x16 1
21 01128024040 Spring clamp 40x12 2 or pos.26
22 01128044025 Spring clamp 25x12 2 or pos.25
23 0311106009 Rivet threaded hex M6 4
24 23341080230 Threaded rivet Rivkle Plus M8 3
25 2501200800 Spring clamp 25x12 2 or pos.22
26 4001200000 Spring clamp 40x12 2 or pos.21
27 4220332809 Screw EJOT DELTA PT 3
70x22
28 A31R32.1208010 Reagent tank 1 Used from kit

uonejejsul yue) jusbesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Reagent tank installation

X
£
-
o
3. |8
>
g |5
cl] (Y
Q| O (%)
S5 B
.m < <
3
3
[72]
£
2>
M =
3| 3
>
=| g -
()
()]
®©
O
x
S
Q
<
c [0}
il o
..m. o
B 2
) =
o L
()]
X9}
o
[ [e0)
(O] o
o oV}
S =
> &
< R
@ ©
o <
o)
Keo]
EE
O S (o]
= C (q\]
Ch35S3-E28, Ch35D3-E28, A31R32-1208002
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 20210512 Page 3



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of the cooling system

Installation of the cooling system

Fig 1

3

1

(option) 14

~—
-
A
o
=]

9 or 12
8 or 10

Ch35S3-E28, Ch35D3-E28, A21R32-1300001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-08-04 Page 1



823-€OSEA ‘82I-ESSEN

Z abed $0-80-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

10000€L-CCAd LTV

Table 1 |Installation of the cooling system
ltem Part Number Description Quantity Applicability Link
number
1 A21R32-1303005 Lower hoses 1 A21R32-1303005 Lower hoses
2 A21R22-1172099 Cushion 2
3 A31R33-1302292 sealant 2
4 A21R22-1303010 Hose 1
5 A21R22-1309020 Top fan shroud 1
6 292021-59121 Nut GOST R ISO 4161-M6-8- 4
flZn-480h.-gray
7 290S022-79121 Bolt DIN EN 1662-M8x16-8.8- 2
flZn-480h.-grey
8 WD935-55C7W3- Clamp with spring insert 3 or pos.10 or pos.11
IS
9 WD950-70C7W3- Clamp with spring insert 1 or pos.12
IS
10 TORRO32- Clamp with spring insert 2 or pos.8
50/9C7W3WF
11 TORRO40- Clamp with spring insert 1 or pos.8
60/9C7W3WF
12 TORROS50- Clamp with spring insert 1 or pos.9
70/9C7TW3WF
13 A21R22.1301010- Radiator 1
11
14 A21R22.1301010- Radiator 1

20

wajsAs Buijoos ay) jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



> CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Lower hoses

Fig 1 Lower hoses

“

Ch35S3-E28, Ch35D3-E28, A21R32-1303005
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2020-08-04 Page 1

4 or 5




823-€OSEA ‘82I-ESSEN

Z abed $0-80-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

G00€0€L-Cced eV

Table 1 lower hoses
ltem Part Number Description Quantity Applicability Link
number
1 33023-1303018-  radiator tube 1
10
2 A21R32-1303025 Hose 1
3 A21R32-1303025- Hose 1
10
4 WD935-55C7W3- Clamp with spring insert 2 or pos.5
IS
5 TORRO32- Clamp with spring insert 2 or pos.4
50/9C7W3WF

sasoy Jamo]

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



) CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

—/

Fan installation

Fig 1 Fan installation

Ch35S3-E28, Ch35D3-E28, 3302-1308004-10
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2014-04-04 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Fan installation

Link

Applicability

Table 1 Fan installation
Quantity

Description
Viscous fan

Part Number
3302.1308060

ltem
number

Ch35S3-E28, Ch35D3-E28, 3302-1308004-10
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 2014-04-04 Page 2



N\

TENAX

Installation expansion tank hoses
£ —

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

]

L TR

Ly

‘ol
T T

Installation expansion tank hoseé 7

1
o
w
T 2 ® g g oo d g«
5 5 O
g &
Ch35S3-E28, Ch35D3-E28, A21R32-1311001-10

Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-09-11 Page 1



823-€OSEA ‘82I-ESSEN

L1-60-0202

Z 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0L-L00LLEL-CEHLEV

Table 1 |Installation expansion tank hoses
ltem Part Number Description Quantity Applicability Link
number
3 A21R22-1311162- Hose 1

10
4 33106-3506216 casing 1
7 01128044014 Spring clamp 14x12 1 or pos.9
8 01128044027 Spring clamp 27x12 1 or pos.10
9 1401200700 Spring clamp 14x12 1 or pos.7
10 2701200700 Spring clamp 27x12 1 or pos.8
12 3302.3724651 Belt with clip 2
13 3302.3724653 Belt with clip 2
14 45 3114 9902 Clamp 12-18 1
15 45 3114 9922 Belt 1
16 01128044016 Spring clamp 16x12 1 or pos.17
17 1601200800 Spring clamp 16x12 1 or pos.16

sesoy yue) uoisuedxas uonelesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Clutch installation

Fig 1 Clutch installation

Ch35S3-E28, Ch35D3-E28, A32R22-1601004-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-08-26 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 9z-80-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0L-v001091-22HZEV

Table 1 Clutch installation

ltem Part Number Description Quantity Applicability Link

number

1 290656-M29 Bolt M8x30 6

2 A32R22-1601015 clutch housing 1

3 3302-1601215 Clutch release fork support 1

4 294082-26 Pin 10x20 2

5 406.1601293 Gearbox stud 8

6 252135-M2 Washer 8T OST 37.001.115- 6
75

7 252156-M2 Washer 10L 1

8 290090-71 Screw DIN 912-M10x1x55-8.8- 1
A3L

9 290755-81 Bolt DIN 6921-M10x55-10.9- 12
A3L

10 C49RD2.1601090 Clutch pressure plate 1

11 C49RD2.1601130 Clutch disc driven 1

uoneyesul Yoo

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Clutch fork with boot

4

5o0r 6

Fig 1 Clutch fork with boot

Ch35S3-E28, Ch35D3-E28, 3302-1601200-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2011-05-18 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed 8L-G0-1102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01L-00Z1091-20€€

Table 1 Clutch fork with boot

ltem Part Number Description Quantity Applicability Link
number
1 52-04-1601048 case frame 1
2 52-04-1601049-01 Clutch cover 1
3 3302-1601203-10 Clutch release fork 1
4 255067-M29 Rivet 4x12 OST 37.001.157- 1

75
5 252035-1M29 Washer 4 2 or pos.6
6 293174-11 Washer DIN 9021-4,3-140HV- 2 or pos.5

A3L

100G YM 30) YOI

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the Clutch Actuator

Installation the Clutch Actuator

Fig 1

N

Ch35S3-E28, Ch35D3-E28, A21R22-1602001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2013-10-14 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the Clutch Actuator

X
£
|
| >
S| £
S8 N =
38 |8 g
<| & Q a
p L . L .
m < 6 o
S
O
()
S
2>
S| =
O
s| S
S| O - -
[72]
£
QS
Q
<
5§ |S &
= o o
o
= e e
(&) Q Q
3 5 5
o O O
o o
[e0] [e0]
LN LN
— (o] (o]
(0] o o
O [(e] (o]
e - T
2 |§ §
= ¥
@ N N
o < <o
o)
O
EE
O S
= C ~ (q\]
Ch35S3-E28, Ch35D3-E28, A21R22-1602001
Ct35S3-E28, Ct35D3-E28, End of data module

V3553-E28, V35C3-E28 2013-10-14 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Clutch Release Pedal Installation

Fig 1 Clutch Release Pedal Installation

1

\

/

Ch35S3-E28, Ch35D3-E28, A21R23-1602002
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2012-0315 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

Z 9bed Gl-€0-2102

2¢00c09l-ccdiev

Table 1 Clutch Release Pedal Installation

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-1602300 Main cylinder with eye 1 A21R23-1602300 Main cylinder
with eye
2 A21R23-1602408 Bracket with clutch release 1 A21R23-1602408 Bracket with
pedal clutch release pedal
3 3302-1602578-01 Hose from reservoir to clutch 1
master cylinder
4 24-3504038 Pedal Pusher Axle 1
5 21-3504039 Pusher axle Sleeveing 2
6 292210-31 Nut DIN 985-M10x1-6-A3L 1
7 290S023-71 Bolt DIN EN 1662-M8x20-8.8- 2 or pos.9
A3L
8 2905125-71 Bolt DIN EN 1665-M8x35-8.8- 4
A3L
9 45 9376 1119 Bolt M8x20 2 or pos.7
10 063571.003 staple 2
12 45 3114 9901 Clamp 10-16 2

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

uonejejsu| [epad osesjey Yoo



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Clutch drive installation

Fig 1 Clutch rive installation

Ch35S3-E28, Ch35D3-E28, 3302-1602004-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2011-09-21 Page 1



Table 1

Clutch drive installation

Part Number

Description

Quantity Applicability

Link

3302-1601200-10

3302-1602620-10

823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

3302-1601022
252135-M2

Clutch fork with boot

Working cylinder with bracket

Clutch manhole cover

Washer 8T OST 37.001.115-
75

Screw DIN 912-M8x30-8.8-A3L

Bolt with a hexagonal head
and a threaded flange Sp
M6x12

3302-1601200-10 Clutch fork
with boot

3302-1602620-10 Working
cvlinder with bracket

a|npow ejep jo pug

12-60-110C

01-¥002091-20€€

¢ 9bed

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

uone|esul oALp Yo



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Main cylinder with eye

Fig 1 Main cylinder with eye

<
o
o
N

Ch35S3-E28, Ch35D3-E28, A21R23-1602300
Ct35S3-E28, Ct35D3-E28,

V3553-E28, V35C3-E28 2011-10-14 Page 1



823-€OSEA ‘82I-ESSEN

Z abed ¥1L-01-1102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

00€C091-€cdlev

Table 1 Main cylinder with eye

ltem Part Number Description Quantity Applicability Link
number
1 24-1602066-01 Eye of a pusher of the 1
vacuum amplifier
2 292380-31 Nut DIN 439-M8-04-A-A3L 1 or pos.4
3 496284000175 Clutch master cylinder 1
4 250610-1129 Nut M8 1 or pos.2

afo yum Jopulfo urepy

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Bracket with clutch release pedal

Fig 1 Bracket with clutch release pedal

Ch35S3-E28, Ch35D3-E28, A21R23-1602408
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2012-03-21 Page 1



823-€OSEA ‘82I-ESSEN

12-€0-C10C

¢ obed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

80vC091-€cdlev

Table 1 Bracket with clutch release pedal

ltem Part Number Description Quantity Applicability Link
number

1 A21R23-1602010 clutch pedal 1
2 A21R23-1602420 Clutch pedal bracket 1
3 A21R23-3504022 Spacer Sleeveing 1
4 A21R23-3504023 Pedal axle Sleeveing 2
5 3307-3504048 pedal pad 1
6 3110-3504112 Nut 2
7 M-7523-A Spring 1
8 3302-8503082 tailgate buffer 1
9 292623-61 Nut 1ISO 7043-M10-10-A3L 1
10 290S146-81 Bolt DIN EN 1665-M10x90- 1

—_
—_

A21R23.3720010

10.9-A3L

Clutch pedal position signal 1
switch YSH3.604.072

|epad asesjal Yoo Ylm jaxoeig

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Working cylinder with bracket

Fig 1 Working cylinder with bracket

Ch35S3-E28, Ch35D3-E28, 3302-1602620-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2010-03-12 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed Z1-£0-0L02

a|npow ejep jo pug

01-0292091-20€€

Table 1 Working cylinder with bracket
ltem Part Number Description Quantity Applicability Link
number
1 3302-1602622-10 Clutch slave cylinder bracket 1
2 45 9951 2969 Screw M8x22 2
3 486283000131 Clutch cylinder 1

joyoeIq Yum Jspullfo Buniiop

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of the master support with cables

Installation of he master support with cables

g 1

Ch35S3-E28, Ch35D3-E28, A31R22-1700002
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2018-09-12 Page 1



823-€OSEA ‘82I-ESSEN

Z abed Z1-60-8102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

2¢0000.L1-2dleEv

Table 1 |Installation of the master support with cables

ltem Part Number Description Quantity Applicability Link
number

1 290656-M29 Bolt M8x30 4

2 1/26467/01 Flat washer 8x20 tab. 10172 4

3 3302-5301594 Nut 2

5 A31R22.1703010 Master prop 1

6 A31R22.1703016 cables 1

7 704.00.490-16 Screw 4x16 2

se|qes yum poddns Jsjsew sy Jo uolnejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the gearbox on the engine

6 (option)

1

Installation the gearbox on the engine

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R22-1700007-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2019-09-11 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

L1-60-610¢C

01-20000L1-C2HLEV

¢ obed

Table 1 Installation the gearbox on the engine

ltem Part Number Description Quantity Applicability Link

number

1 A31R22-1700010- Transmission 1 A31R22-1700010-10
10 Transmission

2 A31R22-1702157 cable bracket 1

4 292064-2513 Nut 1SO M12x1.25 8

5 2905024-71 Bolt DIN EN 1662-M8x25-8.8- 3

A3L

6 A31R22-1700010- Transmission 1 A31R22-1700010-11
11 Transmission

8 053151231031 Clutch release 1

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

aulbus sy} uo xoqieab ay; uolejejsul



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Transmission

16

14
1

21...32

33..47

5

N\

48 or 85
70

69
71

49_ 58 or 63 68
77. 64

12
7.

57 or 62
74 or 75

20

17

67 or 72

Fig 1 Transmission

52

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S83-E28, V35C3-E28
and 8AA: No

A31R22-1700010-10

2021-07-16 Page 1



ON :VV8 pue
823-€OGEA ‘8Z3-ESSGEN

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z 9bed 91-20-1202

01-0L000.LL-CCALEV

Table 1 Transmission
ltem Part Number Description Quantity Applicability Link
number
1 A31R22-1701025- Primary shaft 1 A31R22-1701025-40 Primary
40 shaft
2 A31R22-1701039- Main shaft bearing cap 1 A31R22-1701039-10 Main
10 shaft bearing cap
3 A31R22-1701046 Intermediate shaft 1 A31R22-1701046 Intermediate
shaft
4 A31R22-1701100- Secondary shaft 1 A31R22-1701100-10 Secondary
10 shaft
5 A21R22-1701176 Breather 1
6 A31R22-1702010 gear shift mechanism 1 A31R22-1702010 gear shift
mechanism
7 A31R22-1702208 control gear cap 1
8 A31R22-1701238- Flange with reflector 1
10
12 560.1005167 Bolt flange (2178579/2) 14
13 A31R22-1701010- Rear gearbox housing 1
20
14 A31R22-1701014 Front gearbox housing 1
16 3105-1701029 Centering pin 2
17 A31R22-1701082 Reverse intermediate gear 1
18 A31R22-1701090 Reverse intermediate gear 1
axle
19 A31R22-1701091 Washer persistent gear wheels 1
of a backing
20 A31R22-1701096 axle sleeve 1
21 3302-1701315 Adjusting ring 1 selection

uoIssiwisuel|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



ON VV8 pue

823-€OSEA ‘82I-ESSEN

¢ abed 91-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

01-0L000.LL-CCALEV

Table 1 Transmission (Continued)
ltem Part Number Description Quantity Applicability Link
number
22 3302-1701316 Adjusting ring 1 selection
23 3302-1701317 Adjusting ring 1 selection
24 3302-1701318 Adjusting ring 1 selection
25 3302-1701319 Adjusting ring 1 selection
26 3302-1701320 Adjusting ring 1 selection
27 3302-1701321 Adjusting ring 1 selection
28 3302-1701322 Adjusting ring 1 selection
29 3302-1701323 Adjusting ring 1 selection
30 3302-1701324 Adjusting ring 1 selection
31 3302-1701325 Adjusting ring 1 selection
32 3302-1701326 Adjusting ring 1 selection
33 A31R22-1701315 Adjusting ring 1 selection
34 A31R22-1701316 Adjusting ring 1 selection
35 A31R22-1701317 Adjusting ring 1 selection
36 A31R22-1701318 Adjusting ring 1 selection
37 A31R22-1701319 Adjusting ring 1 selection
38 A31R22-1701320 Adjusting ring 1 selection
39 A31R22-1701321 Adjusting ring 1 selection
40 A31R22-1701322 Adjusting ring 1 selection
41 A31R22-1701323 Adjusting ring 1 selection
42 A31R22-1701324 Adjusting ring 1 selection
43 A31R22-1701325 Adjusting ring 1 selection

uoIssiwisuel|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



ON VV8 pue

823-€OSEA ‘82I-ESSEN

y abed 91-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

01-0L000.LL-CCALEV

Table 1 Transmission (Continued)
ltem Part Number Description Quantity Applicability Link
number
44 A31R22-1701326 Adjusting ring 1 selection
45 A31R22-1701327 Adjusting ring 1 selection
46 A31R22-1701328 Adjusting ring 1 selection
47 A31R22-1701329 Adjusting ring 1 selection
48 A31R22-1702075 Stopper 2 or pos.85
49 A31R22-1702093 Shift rod head 1
52 C41R92-2402042 drive gear nut 1
53 A31R22-3802033 Speed Sensor Rotor 1
54 14-3802036 Ring sealing 2
56 290K001-71 Bolt ISO M6x16 2
57 290K007-71 Bolt ISO M8x25 3 or pos.62
58 290K008-71 Bolt ISO M8x30 1 or pos.63
59 200263-M29 Bolt M8x35 4
61 252135-M2 Washer 8T OST 37.001.115- 4
75

62 290S024-71 Bolt DIN EN 1662-M8x25-8.8- 3 or pos.57
A3L

63 290S025-71 Bolt DIN EN 1662-M8x30-8.8- 1 or pos.58
A3L

64 290S031-71 Bolt DIN M8x60 1

67 3K25X35X30E Needle roller bearing without 1 or pos.72
rings 3K25x35x30E

68 F-213256.1 Linear ball bearing F-213256.1 2

69 F-222707 lock latch F-222707 1

uoIssiwisuel|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



ON VV8 pue

823-€OSEA ‘82I-ESSEN

G abed 91-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-0L000.LL-CCALEV

Table 1 Transmission (Continued)
ltem Part Number Description Quantity Applicability Link
number
70 H01799-01 magnetic plug M18x1,5 1
71 H01243-01 Plug M18x1.5 1
72 K25X35X30 Radial roller bearing without 1 or pos.67

rings 25x35x30
73 C41R11.1701210 seal BDAT2SLLKFSF 55-82- 1

9/16
74 AB63R42.3843010 Pulse sensor PD8093-7 1 or pos.75
75 /3\163R42.3843010- Speed sensor 1 or pos.74
76 406.3847050-06  Phase sensor 1
77 1352.3768-08 Reversing light switch 1
85 A31R22-1702075- Stopper 2 or pos.48

01

uoIssiwisuel|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TEN.A X CATALOGUE OF PARTS

AND ASSEMBLY UNITS

(

Transmission

16

14
1

21..32

33.47

5.
70

56

48 or 85

69

20
17

. <

s Ke)

by 7}

=) 2
8 £
(%]

o <
g

~ o
'S

Ch35S3-E28, Ch35D3-E28, A31R22-1700010-11

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2021-07-16 Page 1
and 8AA: Yes



SOA YVQ pue
82¢3-€0GEN ‘8Z3-CSGEN

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z 9bed 91-20-1202

LL-01L000LL-22ALEVY

Table 1 Transmission

ltem Part Number Description Quantity Applicability Link

number

1 A31R22-1701025- Primary shaft 1 A31R22-1701025-40 Primary
40 shaft

2 A31R22-1701039- Main shaft bearing cap 1 A31R22-1701039-10 Main
10 shaft bearing cap

3 A31R22-1701046 Intermediate shaft 1 A31R22-1701046 Intermediate

shaft

4 A31R22-1701100- Secondary shaft 1 A31R22-1701100-10 Secondary
10 shaft

5 A21R22-1701176 Breather 1

6 A31R22-1702010 gear shift mechanism 1 A31R22-1702010 gear shift

mechanism

7 A31R22-1702208 control gear cap 1

8 A31R22-1701238- Flange with reflector 1
10

12 560.1005167 Bolt flange (2178579/2) 14

13 A31R22-1701010- Rear gearbox housing 1
20

14 A31R22-1701014- Front gearbox housing 1
01

15 3302-1701020 manhole cover 1

16 3105-1701029 Centering pin 2

17 A31R22-1701082 Reverse intermediate gear 1

18 A31R22-1701090 Reverse intermediate gear 1

axle
19 A31R22-1701091 Washer persistent gear wheels 1

of a backing

uoIssiwisuel|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



SOA YVQ pue

823-€OSEA ‘82I-ESSEN

¢ abed 91-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

11-0L000LL-Cc2dlEV

Table 1 Transmission (Continued)
ltem Part Number Description Quantity Applicability Link
number
20 A31R22-1701096 axle sleeve 1
21 3302-1701315 Adjusting ring 1 selection
22 3302-1701316 Adjusting ring 1 selection
23 3302-1701317 Adjusting ring 1 selection
24 3302-1701318 Adjusting ring 1 selection
25 3302-1701319 Adjusting ring 1 selection
26 3302-1701320 Adjusting ring 1 selection
27 3302-1701321 Adjusting ring 1 selection
28 3302-1701322 Adjusting ring 1 selection
29 3302-1701323 Adjusting ring 1 selection
30 3302-1701324 Adjusting ring 1 selection
31 3302-1701325 Adjusting ring 1 selection
32 3302-1701326 Adjusting ring 1 selection
33 A31R22-1701315 Adjusting ring 1 selection
34 A31R22-1701316 Adjusting ring 1 selection
35 A31R22-1701317 Adjusting ring 1 selection
36 A31R22-1701318 Adjusting ring 1 selection
37 A31R22-1701319 Adjusting ring 1 selection
38 A31R22-1701320 Adjusting ring 1 selection
39 A31R22-1701321 Adjusting ring 1 selection
40 A31R22-1701322 Adjusting ring 1 selection
41 A31R22-1701323 Adjusting ring 1 selection

uoIssiwisuel|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



SOA YVQ pue

823-€OSEA ‘82I-ESSEN

y abed 91-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

11-0L000LL-Cc2dlEV

Table 1 Transmission (Continued)
ltem Part Number Description Quantity Applicability Link
number
42 A31R22-1701324 Adjusting ring 1 selection
43 A31R22-1701325 Adjusting ring 1 selection
44 A31R22-1701326 Adjusting ring 1 selection
45 A31R22-1701327 Adjusting ring 1 selection
46 A31R22-1701328 Adjusting ring 1 selection
47 A31R22-1701329 Adjusting ring 1 selection
48 A31R22-1702075 Stopper 2 or pos.85
49 A31R22-1702093 Shift rod head 1
52 C41R92-2402042 drive gear nut 1
53 A31R22-3802033 Speed Sensor Rotor 1
54 14-3802036 Ring sealing 2
56 290K001-71 Bolt ISO M6x16 2
57 290K007-71 Bolt ISO M8x25 3 or pos.62
58 290K008-71 Bolt ISO M8x30 1 or pos.63
59 200263-M29 Bolt M8x35 4
60 201456-M29 Bolt M8x20 6
61 252135-M2 Washer 8T OST 37.001.115- 10
75

62 290S024-71 Bolt DIN EN 1662-M8x25-8.8- 3 or pos.57
A3L

63 290S025-71 Bolt DIN EN 1662-M8x30-8.8- 1 or pos.58
A3L

64 290S031-71 Bolt DIN M8x60 1

uoIssiwisuel|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



SOA YVQ pue

823-€OSEA ‘82I-ESSEN

G abed 91-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

11-0L000LL-Cc2dlEV

Table 1 Transmission (Continued)
ltem Part Number Description Quantity Applicability Link
number
65 3302-1701018 cover gasket 1
67 3K25X35X30E Needle roller bearing without 1 or pos.72

rings 3K25x35x30E
68 F-213256.1 Linear ball bearing F-213256.1 2
69 F-222707 lock latch F-222707 1
70 H01799-01 magnetic plug M18x1,5 1
71 H01243-01 Plug M18x1.5 1
72 K25X35X30 Radial roller bearing without 1 or pos.67
rings 25x35x30
73 C41R11.1701210 seal BDAT2SLLKFSF 55-82- 1
9/16
74 AB63R42.3843010 Pulse sensor PD8093-7 1 or pos.75
75 /3\163R42.3843010- Speed sensor 1 or pos.74
76 406.3847050-06  Phase sensor 1
77 1352.3768-08 Reversing light switch 1
85 A31R22-1702075- Stopper 2 or pos.48

01

uoIssiwisuel|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TEN.A X CATALOGUE OF PARTS

< AND ASSEMBLY UNITS

Primary shaft

Fig 1 Primary shaft

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

A31R22-1701025-40

2021-07-16 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z 9bed 91-20-1202

a|npow ejep jo pug

01-G2010.L1-22dLEV

Table 1 Primary shaft

ltem Part Number Description Quantity Applicability Link
number
1 A31R22-1701022- Primary shaft 1
40
2 30309A Tapered roller bearing 1 or pos.3
3 30309 Tapered roller bearing 1 or pos.2

yeys Aewlid

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Main shaft bearing cap

2

Fig 1 Main shaft bearing cap

Ch35S3-E28, Ch35D3-E28, A31R22-1701039-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2019-09-11 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Main shaft bearing cap

Link

Applicability

Quantity

1
1

Table 1 Main shaft bearing cap

Main shaft bearing cap
Seal GDPPV 35-48-7 ACM

Description

0026_056V01-1

Part Number
A31R22-1701040-
10

ltem
number

-~ (9]

Ch35S3-E28, Ch35D3-E28, A31R22-1701039-10
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 2019-09-11 Page 2



N\

TEN.A X CATALOGUE OF PARTS

< AND ASSEMBLY UNITS

Intermediate shaft

9 or 16 or 18

Intermediate shaft

Fig 1

%]
-
o
o
«©

Ch35S3-E28, Ch35D3-E28, A31R22-1701046
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2022-0322 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed zz-£0-220C

9v01L0.LL-22HLEV

Table 1 Intermediate shaft
ltem Part Number Description Quantity Applicability Link
number
1 A31R22-1701057 Gear wheel 5 gears of an 1
intermediate shaft
2 A31R22-1701058 Gear wheel 6 gears of an 1
intermediate shaft
3 A31R22-1701050 Intermediate shaft 1
4 A31R22-1701051 Pinion 3 intermediate shaft 1
gear
5 A31R22-1701056 Countershaft drive gear 1
6 297002-60 Ring B54 1
7 45 9836 0032 Ring A42 68A 1
8 32305A Tapered roller bearing 32305A 2 or pos.19
9 K50X55X30B Needle roller bearing without 1 or pos.16 or pos.18
rings K50X55X30B
10 F-569659 Needle roller bearing with split 1 or pos.17
cage without rings F-569659
11 A31R22.1701131  Synchronizer hub 5 and 6 1
gears
12 A31R22.1701137 Clutch synchronizer 5 and 6 1
gears
13 C41R11.1701171  Synchronizer cracker 3
14 A31R22.1701178 Synchronizer rings for 5th and 2
6th gears
16 3K25X35X30E Needle roller bearing without 1 or pos.9 or pos.18
rings 3K50X55X30E
17 3KK52X57X30E1 Double row radial needle 1 or pos.10

roller bearing without rings

yeys ajeipauliajul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

¢ abed gz-£0-220C
9¥010.L1L-22¥ LSV

Table 1 Intermediate shaft (Continued)

ltem Part Number Description Quantity Applicability Link
number
18 K50X55X30TN1 Needle roller bearing without 1 or pos.9 or pos.16

rings K50X55X30TN1

19 B6Y-7605ALL2 Tapered roller bearing 6U- 2 or pos.8
7605ASH2 GOST 27365-87

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

yeys ajeipauliajul



N\

TEN.A X CATALOGUE OF PARTS

< AND ASSEMBLY UNITS

Secondary shaft

Fig 1 Secondary shaft

26 or 31 or 33

™
o

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

A31R22-1701100-10

2021-07-16 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed 91-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

0L-00L1L0LL-CCHLEV

Table 1

Secondary shaft

ltem
number

Part Number

Description

Applicability

Link

1

(6]

© 00 N O

10
11
12
13
14
15

16

17

18

A31R22-1701106

A31R22-1701122

A31R22-1701128

A31R22-1701140
3302-1701168

A31R22-1701104
A31R22-1701103
A31R22-1701105
297002-60
31029-1701179
A31R22-1701146
45 9836 0027
258611-I118

45 9836 0833
BT1-0657

F15411

C41R11.1701178-

20
C41R11.1701178-

Gear wheel of 1 transfer of a
secondary shaft

Gear wheel 2 gears of a
secondary shaft

Gear wheel 3 gears of a
secondary shaft

Secondary shaft reverse gear

Synchronizer 1 and 2 gears

thrust washer

spacer ring

Secondary shaft

Ring B54

Synchronizer blocking ring
thrust washer

Ring B35

Pin 4x10

Ring B45

Tapered roller bearing BT1-
0657 (6-27607ALL2)

Tapered roller bearing without
outer ring F15411

Synchronizer rings 5th gear

Rings locking synchronizer 4

3302-1701168 Synchronizer 1

and 2 gears

yeys Aiepuosss

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN

¢ abed 91-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

0L-00L1L0LL-CCHLEV

Table 1 Secondary shaft (Continued)

ltem Part Number Description Quantity Applicability Link
number
10 gears
19 C41R11.1701178 Rings blocking the 2
synchronizer of 2 and 3 gears
20 A31R22.1701177 Synchronizer hub 1st and 2nd 1
gear
21 A31R22.1701175 Clutch synchronizer 1 and 2 1
gears
22 C41R11.1701171  Synchronizer cracker 6
23 A31R22.1701119  Synchronizer hub 3rd and 4th 1
gear
24 C41R11.1701137- Synchronizer clutch 4 and 5 1
10 gears
25 K42X47X17B Needle roller bearing without 4 or pos.30
rings K42X47X17B
26 K50X55X30B Needle roller bearing without 1 or pos.31 or pos.33
rings K50X55X30B
27 K58X65X36ZWA  Needle roller bearing without 1 or pos.32
rings K58X65X36ZWA
29 A31R22-1701146- thrust washer 1 or pos.11
01
30 3K25X35X30E Needle roller bearing without 4 or pos.25
rings 3K42X47X17E
31 3K25X35X30E Needle roller bearing without 1 or pos.26 or pos.33
rings 3K50X55X30E
32 3KK58X65X36E Double-row radial needle roller 1 or pos.27
bearing without rings
3KK58X65X36E
33 K50X55X30TN1 Needle roller bearing without 1 or pos.26 or pos.31

yeys Aiepuosss

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Secondary shaft

X
£
|
2
S| =
o| 8
28
sl a
S| 2
=
®©
<
[77)
<=
a -—
S &
o >
2 g
(%]
@
Q
< -
P
T
o
[32]
x
LN
c X
il o
2 (¥
O %)
o)
O
S
>
P4
&
o
o)
O
EE
O S
= C
Ch35S3-E28, Ch35D3-E28, A31R22-1701100-10
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 2021-07-16 Page 4



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Synchronizer 1 and 2 gears

Fig 1 Synchronizer 1 and 2 gears

Ch35S3-E28, Ch35D3-E28, 3302-1701168
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2007-01-31 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

1€-10-200C

Z 9bed

a|npow ejep jo pug

89110.1-20€€

10

Table 1 Synchronizer 1 and 2 gears
ltem Part Number Description Quantity Applicability Link
number
1 3302-1701174 Synchronizer sleeve with hub 1
1st and 2nd gear
3 3105-1701170 Synchronizer spring 2
4 31029-1701171-  Synchronizer cracker 3

sieab g pue | J8ZIUOIYIUAS

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Gear shift mechanism

11

11

10

16
Fig 1 Gear shift mechanism

12

Ch35S3-E28, Ch35D3-E28, A31R22-1702010
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2018-05-08 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed 80-50-8102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0L020.LL-2CdlEV

Table 1 Gear shift mechanism
ltem Part Number Description Quantity Applicability Link
number
1 A31R22-1702019 Screw M6x18 2
2 A31R22-1702022 Fork shift 5 and 6 gears 1
3 A31R22-1702024 Fork shift 1 and 2 gears 1
4 A31R22-1702026 Reverse fork 1
5 3302-1702028 Gear shift forks 2
6 A31R22-1702028 Gear shift forks 4
7 A31R22-1702028- Gear shift forks 2

10
8 A31R22-1702029 Fork shift 3 and 4 gears 1
9 A31R22-1702036 Reverse fork pusher 1
10 A31R22-1702037 Pusher of a fork of inclusion 1
of 1 and 2 gears
11 A31R22-1702038 Fork pusher 3,4,5,6 gears 2
12 A31R22-1702041 shift rod 1
13 A31R22-1702095 Rod head 1st and 2nd gear 1
14 A31R22-1702096 Rod head 3,4,5,6 gears 1
15 45 3114 9005 Bolt M6x18 6
16 A31R22-1702039 Push pin 2

wsiueyosul YIys J1esx)

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Retrieval arm with support

Fig 1 Retrieval arm with support

Ch35S3-E28, Ch35D3-E28, A31R22-1702152
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2017-10-27 Page 1



823-€OSEA ‘82I-ESSEN

Z obed 2zZ-01-2102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

(A XA\ VASTAA- 133 4

Table 1 Retrieval arm with support

ltem Part Number Description Quantity Applicability Link
number

1 A31R22-1702153 Sample lever 1

3 A31R22-1702145 Support 1

4 A31R22-1702156 Sleeve 1

5 A31R32-1703039 ball pin 2

6 A31R32-1702154 crawler 1

8 290S027-71 Bolt DIN M8x40 1

10 61801-2RS1 Deep groove ball bearing 2

61801-2RS1

poddns yum wiie [easlijoy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

“Wx
¥

Ch35S3-E28, Ch35D3-E28, A31R22-1702208
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Control gear cap

13

e

Fig 1 Control gear cap

2020-06-08 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 80-90-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

802¢0.1-2cdleV

Table 1 Control gear cap
ltem Part Number Description Quantity Applicability Link
number
1 A31R22-1702149 Engage lever 1
2 A31R22-1702152 Retrieval arm with support 1 A31R22-1702152 Retrieval arm
with support
3 A31R22-1702218 control gear cap 1 A31R22-1702218 control gear
cap
5 1/26467/01 Flat washer 8x20 tab. 10172 1
6 A31R22-1702120 gear lever 1
7 A31R22-1702167 Counterweight 1
8 A31R32-1702210 Shaft key 1
9 A31R22-1702211  Shaft shift 1
10 A31R32-1702255 Washer 1
12 290S012-71 Bolt DIN EN 1662-M6x16-8.8- 1
A3L
13 201455-M29 Bolt M8x18 1
14 201458-M29 Bolt M8x25 2
15 252175-M29 Washer 2-8 2
16 290S024-71 Bolt DIN EN 1662-M8x25-8.8- 1
A3L
18 F-213995.08 Linear ball bearing 2
19 C40R13.1702139- seal 15x25.3x6.5x8.5 2

01

deo uesb [0JjU0D

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

’

Control gear cap

Fig 1 Control gear cap

Ch35S3-E28, Ch35D3-E28, A31R22-1702218
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-0518 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Control gear cap

4
£
-
>
=
o)
[V
2
Q| o
Tl Q
S| <
=
©
)
&)
IS
=
NS
Q| =
C
Ca
>
-| & -
£
.nw
Y
c
Qo
=
8
=
(@]
N Q
) ©
(@] (@)
(2]
o
AN
— AN
) o
o N~
(S )
Z |9
— 14
- ~—
© (3]
o <
—
)
o
EE
O S
= c ~

Switch-on fuse

52-1702097

N

A31R32-1702100 Spring

260307-M29

™

Plug 20

0

Ch35S3-E28, Ch35D3-E28,

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

End of data module

A31R22-1702218

2021-05-18 Page 2



) CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

—/

Rear axle installation

Fig 1 Rear axle installation

Ch35S3-E28, Ch35D3-E28, A31R35-2400001
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2020-11-14 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed ¥1-11-0202

a|npow ejep jo pug

10000V2-SEHLEV

Table 1 Rear axle installation

ltem Part Number Description Quantity Applicability Link

number

1 A31R32-2400012- Rear axle with brakes and 1 A31R32-2400012-21 Rear axle
21 hubs with brakes and hubs

4 298430-M Breather assembly 1

uonejejsul sjxe 1eay

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear axle with brakes and hubs

10

Fig 1 Rear axle with brakes and hubs

Ch35S3-E28, Ch35D3-E28, A31R32-2400012-21
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2018-11-01 Page 1
and PC1: No and PC2: No



ON :¢0d pue ON :L0d pue
823-€OSEA ‘82I-ESSEN

L0-L1-8102C

Z 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

12-21000v2-2CAdLEV

Table 1 Rear axle with brakes and hubs

ltem Part Number Description Quantity Applicability Link
number
1 A31R32-2400016- Rear axle reducer with axle 1 A31R32-2400016-10 Rear axle
10 shaft covers reducer with axle shaft covers
2 A31R32-3104006 Rear wheel hub with brake 2 A31R32-3104006 Rear wheel
disc and bearing hub with brake disc and
bearing
3 290967 Bolt M12x32 16
4 A21R22-2403070 Rear axle shaft 2
5 C41R92-3104030 thrust washer 2
6 252157-M2 Washer 12L 16
7 290K075-81 Bolt ISO M14x1,5x45 4 or pos.18
8 290045-81 Screw DIN M12x1.5x30 8
9 MB11 lock washer 2
10 KM11 Slotted nut M55x2 2
11 C41R92.3502136 Disc brake, right 1
12 C41R92.3502137 Left disc brake 1
13 C41R92.3507010 Parking brake, right 1
14 C41R92.3507011 Parking brake, left 1
18 C41R92-3502141 Bolt M14x1,5x45 4 or pos.7

sqny pue saxeiq Yim sjxe Jesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear axle reducer with axle shaft covers

2 9

8

10
Fig 1 Rear axle reducer with axle shaft covers

Ch35S3-E28, Ch35D3-E28, A31R32-2400016-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-02-25 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed G6z-z0-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-91000vC-2cCALEV

Table 1 Rear axle reducer with axle shaft covers

ltem Part Number Description Quantity Applicability Link

number

2 33027-2401013 Front axle housing cover 1

3 A31R32-2401016 Axle housing, right 1 or pos.4

4 é$1R32-2401016- Axle housing, right 1 or pos.3

5 ) A31R32-2401017 Axle cover left 1 or pos.6

6 é$1R32-2401017- Axle cover left 1 or pos.5

7 A31R32-2402010- Rear axle reducer 1 A31R32-2402010-10 Rear axle
10 reducer

8 296576-M29 Plug 1

9 3102-2401040 Crankcase cover gasket 1

10 290S022-71 Bolt DIN EN 1662-M8x16-8.8- 10

A3L

SIBA00 JBYS BIXe YJIM 180npal ojxe Jeay

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TEN.A X CATALOGUE OF PARTS

AND ASSEMBLY UNITS

Rear axle reducer

©0
@_ -
o~
o
-

o.

33 or 74

0
©

Fig 1 Rear axle reducer

69 or 70

AT

Ch35S3-E28, Ch35D3-E28, A31R32-2402010-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2018-11-01 Page 1



823-€OSEA ‘82I-ESSEN

10-L1-810C

Z 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

0L-0L0cCovC-CceAleEV

Table 1 Rear axle reducer

ltem
number

Part Number

Description

Link

2
3

© N o o

11
12
13
14
15
16
17
18
19
20
21
22
23

3302-2402138-20
3302-2403010-20

3102-2403026
290939-N
3302-2402038
31029-1701098
A31R32-2401011
A21R22-2402017

A21R22-2402046
A21R22-2402047
A21R22-2402048
A21R22-2402049
A21R22-2402061
A21R22-2402065
A21R22-2402066
A21R22-2402072
A21R22-2402073
A21R22-2402074
A21R22-2402075
A21R22-2402076
A21R22-2402077

pinion flange

Driven gear differential

Differential bearing cap

Bolt M12x50
drive gear nut
magnetic plug

rear axle housing

Gear wheel leading the main 1

transfer

Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring
Adjusting ring

Quantity Applicability
1

1

2

4

1

1

1

1 selection
1 selection
1 selection
1 selection
1 selection
1 selection
1 selection
1 selection
1 selection
1 selection
1 selection
1 selection
1 selection

3302-2403010-20 Driven gear

differential

Joonpal ajxe Jesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN

10-L1-81L0C

¢ obed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0L-0L0cCovC-CceAleEV

Table 1 Rear axle reducer (Continued)

ltem Part Number Description Quantity Applicability Link
number
24 A21R22-2402083 Adjusting ring 1 selection
25 A21R22-2402090 Adjusting ring 1 selection
26 A21R22-2402091 Adjusting ring 1 selection
27 A21R22-2402095 Adjusting ring 1 selection
28 A21R22-2402096 Adjusting ring 1 selection
29 A21R22-2402097 Adjusting ring 1 selection
30 A21R22-2402098 Adjusting ring 1 selection
31 A21R22-2402099 Adjusting ring 1 selection
32 A21R22-2402100 Adjusting ring 1 selection
33 BT1-0658 Tapered roller bearing BT1- 1 or pos.74

0658
34 6-27308AKY1lU2  Single row tapered roller 1

bearing 6-27308AKU1Sh2
40 49046406 seal BDAT2SLRKFSF 42-75- 1

9/16
66 3302-2402030 S_Ie_eve spacer bearings drive 1

pinion
68 3102-2403040 Differential bearing nut 2
69 3102-2403044 Locking plate 2 or pos.70
70 3102-2403045 Locking plate 2 or pos.69
72 290S022-71 Bolt DIN EN 1662-M8x16-8.8- 2

A3L
74 6-27606ALL2 Tapered roller bearing 6- 1 or pos.33

27606ALL2

Joonpal ajxe Jesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Driven gear differential

Fig 1 Driven gear differential

4 or 6

Ch35S3-E28, Ch35D3-E28, 3302-2403010-20
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2012-06-01 Page 1



823-€OSEA ‘82I-ESSEN

10-90-210¢C

Z 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

02-01L0€0¥2-20€€

Table 1 Driven gear differential
ltem Part Number Description Quantity Applicability Link
number
1 3302-2403011-10 Differential 1 3302-2403011-10 Differential
2 3302-2402060-40 Main gear driven gear 1
3 3302-2403232 Bolt M10x1x22 10
4 6Y-7510ALU Tapered roller bearing 6U- 2 or pos.6

7510ASH

6 BT1-0666 Tapered roller bearing VT1- 2 or pos.4

0666 (6U-7510ASH)

|enualayip Jeab usaliq

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TEN.A X CATALOGUE OF PARTS

< AND ASSEMBLY UNITS

Differential

o
-
o
o
@

Fig 1 Differential

Ch35S3-E28, Ch35D3-E28, 3302-2403011-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2012-06-01 Page 1



823-€OSEA ‘82I-ESSEN

10-90-210¢C

Z 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0l-LL0€0VC-C0EE

Table 1 Differential

ltem Part Number Description Quantity Applicability Link
number

1 3302-2403018-01 Differential pinion box, right 1

2 3302-2403019-10 Left differential pinion box 1

3 3302-2403030 Support washer 2

4 24-2403050-10 Gear of axle shaft 2

5 24-2403055-10 Differential satellite 4

6 12-2403058-A2 Satellite support washer 4

7 3302-2403060 Axis of differential pinions 2

8 45 9318 0072 Bolt M8x60 8 or pos.10
10 290962-80 Bolt DIN 931-M8x60-10.9-A 8 or pos.8

[enuasoyIg

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the engine mudguard

Installation the engine mudguard

Fig 1

e

'

.
_.

\.
«\ 3

L%
0 t

Ch35S3-E28, Ch35D3-E28, A21R32-2802001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2022-02-16 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 91-z0-2202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

1002082-Ccd eV

Table 1 |Installation the engine mudguard

ltem Part Number Description Quantity Applicability Link

number

1 A21R23-2802022 Engine mudguard 1

2 A21R23-2802052 Mudguard rear 1

3 A21R32-2802052 Mudguard rear 1

4 A21R23-2802054 Mudguard seal 1

5 A21R32-2802054 Rear mudguard seal 1

6 A21R32-2802056 Wall seal rear right 1

7 A21R32-2802057 Wall seal rear left 1

10 290S024-79121 Bolt DIN EN 1662-M8x25-8.8- 2
flZn-480h.-grey

11 290150-279121 Screw GOST R ISO 4017- 9
M8x40-8.8-A-flZn-480ch.-gray

12 290116-79121 Screw M10x35 1

13 290128-79121 Screw M10x45 1

14 292019-59121 Nut GOST R ISO 4161-M8-8- 9
flZn-480h.-gray

15 292001-59121 Nut GOST ISO 7040-M8-8- 10
flZn-480ch.-gray

16 292015-59121 Nut 1ISO M10 2

17 292020-59121 Nut GOST R ISO 4161-M10- 6
8-flZn-480h.-gray

18 293005-19121 Washer ISO 6 2

19 293006-19121 Washer ISO 10 8

20 293007-29121 Washer ISO 10 2

21 293012-19121 Washer GOST ISO 7093-2-8- 23

100HV-flZn-480h.-gray

pienBpnw suibus ay) uonejesu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the engine mudguard

X
£
|
)
(]
S
£
S| >
ol =
Ol 35
[}
B L
®© Q
Wu [}
S <
S
g
()
£
=
c| g
[ ©
m nw (qV] (q]
<
S
S
g o
2 S
[(e]
- =
2 2 &
R 5
5 |2 5
5 |2 8
a |z E
[ 0
(O] [To]
£ S ¢
2 |8 ¢
+— <t
= o™ <
LR
o)
O
EE
O S LN [(o]
= C (qV] (qV]
Ch35S3-E28, Ch35D3-E28, A21R32-2802001
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 20220216 Page 3



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the front bumper

E =
'on)\14
Installation the front bumper

15 or 16

7 1 \12

8 (opti

15 or 16
Fig 1

5 (option)
&

14

10

10

17

Ch35S3-E28, Ch35D3-E28, A64R52-2803001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-07-01 Page 1



823-€OSEA ‘82I-ESSEN

10-20-120C

¢ 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

100€082-25UVIV

Table 1 |Installation the front bumper
ltem Part Number Description Quantity Applicability Link
number
1 AB4R52-2803012 Front bumper panel 1 AB64R52-2803012 Front bumper

panel
2 AB4R52-2803050 Front bracket 2
4 AB64R52-2803308 Plug right 1
5 AB64R52-2803308- Plug right 1
10
7 AB64R52-2803309 End plug left 1
8 AB64R52-2803309- End plug left 1
10
9 AB4R52-2807030 Front license plate bracket 1
10 3302-5301594 Nut 8
11 3302-5325402 Nut 2
12 3302-6840066 Self-tapping screw for metal 2
and plastic
13 A21R23-8403334 Holder 2
14 290D711-72 Screw SO 7380-2-M6x16- 11
08.8-P2R

15 290D713-722 Screw ISO M6x25 6 or pos.16
16 290D713-79122 Screw ISO M6x25 6 or pos.15
17 290R814-29132 Screw DIN ST4,2x19 10

Jadwing juouy 8y uoinejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Front bumper panel

Fig 1 Front bumper panel

Ch35S3-E28, Ch35D3-E28, A64R52-2803012
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-10-12 Page 1



823-€OSEA ‘82I-ESSEN

Z abed Z1-01-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

¢10€082-2SAYIV

Table 1 Front bumper panel

ltem Part Number Description Quantity Applicability Link
number
1 AB4R52-2803015 Front bumper panel 1
2 AB4R52-2803015- Front bumper panel 1
10
3 AB4R52-2803122 Lower front bumper panel 1
4 AB4R52-2803180 Manhole cap front bumper 1
right
5 AB4R52-2803181 Manhole cover front bumper 1
left
6 AB4R52-8401020 Radiator grille 1
7 AB4R52-8401020- Radiator grille 1
10
8 AB4R52-8401140 grille trim 1
9 3302-5325402 Nut 2
11 290R041-2223 Screw ST4,2x16 2
12 4229516801 Screw EJOT DELTA PT 10
50x16

Jaued usdwnq juoi

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation the rear bumper

<
RS
s
i)
=
.
g
—_
<
S E&
=
s 3
.;m-r
™ ®©
o
)
=
<
9
N~
3
= ®©
<
.mm
o
Q =
K}
o o~
>
Ty

V35S3-E28, V35C3-E28 A31R23-2804001

2018-10-10 Page 1



Table 1

Installation the rear bumper

Part Number

Description

Quantity Applicability

Link

A31R23-2804012

A31R23-2804012-

8Z3-€0GEA '823I-ESSEN

A31R23-2804018
A31R23-2804018-

A31R23-2804019
A31R23-2804019-

13-8402194
0311106009
290D711-72

a|npow ejep jo pug

013000000

Rear bumper panel

Rear bumper panel

Rear bumper side right

Rear bumper side right

Rear bumper side left

Rear bumper side left

Front ornament letter holder
Rivet threaded hex M6

Screw SO 7380-2-M6x16-
08.8-P2R

percussion cap

A31R23-2804012 Rear bumper
panel

A31R23-2804012-10 Rear
bumper panel

Z abed 01-01-8102

100¥082-€CALEV

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

Jadwng Jeas ayj uonejejsu|



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of eye bolts

Installation of eye bolts

Fig 1

Ch35S3-E28, Ch35D3-E28, 3302-2805001
Ct35S3-E28, Ct35D3-E28

2012-04-18 Page 1



Z abed 8L-¥0-2102

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

1005082-20€€

Table 1 |Installation of eye bolts
ltem Part Number Description Quantity Applicability Link
number
1 45 9555 1375 Nut M20x1.5 1
2 3302-2806147 Eye bolt 1
3 252141-M2 Washer 20.0T 1
4 45 9952 6652 Washer 22 1

sjjoq afa jo uonejejsu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation eye bolt brackets

Installation eye bolt brackets

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-2806001-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-03-24 Page 1



823-€OSEA ‘82I-ESSEN

Z abed $z-£0-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-100908C-€CA LTV

Table 1 |Installation eye bolt brackets

ltem Part Number Description Quantity Applicability Link

number

1 A21R23-2806080 Bracket towing right 1

2 A21R23-2806081 Bracket towing left 1

3 A21R23-2803112 Front bumper base 1

6 290S023-89121 Bolt DIN EN 1662-M8x20- 4
10.9-flZn-480h.-grey

8 290S036-89121 Bolt DIN EN 1662-M10x25- 8
10.9-flZn-480h.-grey

9 290S035-79121 Bolt DIN EN 1662-M10x20- 4
8.8-flZn-480h.-grey

10 290S064-89121 Bolt DIN EN 1662-M14x30- 2
10.9-flZn-480h.-grey

11 292019-522 Nut GOST R ISO 4161-M8-8- 4
P2R

12 292020-522 Nut GOST R ISO 4161-M10- 8
8-P2R

13 292058-25223 Nut GOST R ISO 4161-M14- 2
8-P2R

sjeyoeiq jjoq ahs uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation the underride bar

Installation the underride bar

Fig 1

Ch35S3-E28 and 1BB: No, A21R33-2809001
Ct35S3-E28

2015-06-01 Page 1



10-90-G10¢

¢ 9bed

8¢3-€SS€10

‘ON :ggl pue g8z3-€SSE€UD

a|npow ejep jo pug

1006082-€€A LTV

Table 1 |Installation the underride bar

ltem Part Number Description Quantity Applicability Link
number
1 /16\31R23-2809012- Underrun protection beam 1
2 3310-2809013 Sidewall of the beam 2
3 3310-2809035 percussion cap of fastening of 8
a sidewall of a bar
4 A21R33-2809122 Beam bracket right 1
5 A21R33-2809123 Beam bracket left 1
7 45 9376 1121 Bolt M8x25 2 or pos.10
8 45 9563 1305 Nut M8 2 or pos.12
9 45 9955 1821 Nut M10 10 or pos.13
10 290S024-71 Bolt DIN EN 1662-M8x25-8.8- 2 or pos.7
A3L
11 290S035-71 Bolt DIN EN 1662-M10x20- 10 or pos.14
8.8-A3L
12 292206-31 Nut DIN 985-M8-6-A-A3L 2 or pos.8
13 292355-51 Nut DIN 6923-M10-8-A3L 10 or pos.9
14 45 9376 1161 Bolt M10x20 10 or pos.11

Jeq epuispun ayj uonejesu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation the underride bar

1 or 12

Installation the underride bar

Fig 1

)

Ch35S3-E28 and 1BB: Yes, A21R33-2809001-10
Ch35D3-E28, Ct35D3-E28

2015-06-01 Page 1



10-90-G10¢

¢ 9bed

823-€AS€I0 ‘823-€ASEUD

a|npow ejep jo pug

Q Table 1 Installation the underride bar
w
& | Item Part Number Description Quantity Applicability Link
@ | number
N
© | 1 45 9563 1305 Nut M8 2 or pos.12
Q
3|2 A21R23-2809012- Underrun protection beam 1
= 10
@
< | 3 3310-2809013 Sidewall of the beam 2
(9]
£ 4 3310-2809035 percussion cap of fastening of 8
a sidewall of a bar
5 330202-2809122 Beam bracket right 1
6 330202-2809123 Beam bracket left 1
7 45 9376 1121 Bolt M8x25 2 or pos.10
8 45 9376 1161 Bolt M10x20 10 or pos.11
9 45 9955 1821 Nut M10 10 or pos.13
10 290S024-71 Bolt DIN EN 1662-M8x25-8.8- 2 or pos.7
A3L
11 290S035-71 Bolt DIN EN 1662-M10x20- 10 or pos.8
8.8-A3L
12 292206-31 Nut DIN 985-M8-6-A-A3L 2 or pos.1
13 292355-51 Nut DIN 6923-M10-8-A3L 10 or pos.9
>
~
A
()
w
N
o]
o
({]
(=4
2
S

Jeq epuispun ayj uonejesu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Lever lower with hinges right

Fig 1 Lever lower with hinges right

Ch35S3-E28, Ch35D3-E28, A21R23-2904010
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2012-03-20 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 0z-£0-2102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0L0¥062-€CA LTV

Table 1 Lever lower with hinges right

ltem Part Number Description Quantity Applicability Link
number

1 A21R23-2904012 Lever lower right 1

2 A21R23-2904152 Lower arm silent block 2

3 A21R23-2904437 Plug 2

4 A21R23-2905832 Bolt M12x37 2

5 292223-51 Nut DIN M20x1,5 1

6 A21R23.2904314 Lower hinge with seal 1

JybL sebuly yYjum 1emo| Jons7]

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Lever lower with hinges left

Fig 1 Lever lower with hinges left

Ch35S3-E28, Ch35D3-E28, A21R23-2904011
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2012-03-20 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 0z-£0-2102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

LLov06Z-€2d LY

Table 1 Lever lower with hinges left

ltem Part Number Description Quantity Applicability Link
number

1 A21R23-2904013 Lever lower left 1

2 A21R23-2904152 Lower arm silent block 2

3 A21R23-2904437 Plug 2

4 A21R23-2905832 Bolt M12x37 2

5 292223-51 Nut DIN M20x1,5 1

6 A21R23.2904314 Lower hinge with seal 1

Yol sabuly Ylim Jomoj JsnsT

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rack with hub right

=+
~—
[
o
(=}
~

11 or 13

9 or 12

10 or 14

Fig 1 Rack with hub right

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

A21R23-2904050-10

2012-08-22 Page 1



823-€OSEA ‘82I-ESSEN

Z abed Zz-80-2102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-050¥062-€CA LTV

Table 1 Rack with hub right

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-3102025 Cap bracket with bolt 1
2 A21R23-3103013 Hub with bolts 1 A21R23-3103013 Hub with
bolts
3 A21R23-2904056- Front suspension strut, right 1
10
4 A21R23-2904433 Plug 1
5 A21R23-3103044- Thrust ring 1
10
6 A21R23-3501014 Front brake shield, right 1
7 A21R23-3501078 Disk 1
8 290057-81 Screw DIN 912-M10x40-10.9- 5
A3L
9 290698-81 Bolt DIN 931-M16x100-10.9-A- 1 or pos.12
A3L
10 290S011-71 Bolt DIN EN 1662 M6x12-8.8- 5 or pos.14
A3L
11 290S038-81 Bolt DIN EN1662-M10x35- 6 or pos.13
10.9-A3L
12 2905200-81 Bolt DIN EN1665-M16x100-R- 1 or pos.9
10.9-A3L
13 45 9378 1167 Bolt M10x35 6 or pos.11
14 103.09001-71 Bolt M6x12 5 or pos.10
15 A21R23.3103145 Double row tapered bearing 1

with flange

Wbu qny yum xoey

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Rack with hub left

(]
~—
.
o
~
-~

10 or 14

9 or 12

10 or 14
Fig 1 Rack with hub left

Ch35S3-E28, Ch35D3-E28, A21R23-2904051-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2012-08-22 Page 1



823-€OSEA ‘82I-ESSEN

Z abed Zz-80-2102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0l-1LS0¥062-€CA LTV

Table 1 Rack with hub left

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-3102025 Cap bracket with bolt 1
2 A21R23-3103013 Hub with bolts 1 A21R23-3103013 Hub with
bolts
3 A21R23-2904057- Front suspension strut left 1
10
4 A21R23-2904433 Plug 1
5 A21R23-3103044- Thrust ring 1
10
6 A21R23-3501015 Front brake shield, left 1
7 A21R23-3501078 Disk 1
8 290057-81 Screw DIN 912-M10x40-10.9- 5
A3L
9 290698-81 Bolt DIN 931-M16x100-10.9-A- 1 or pos.12
A3L
10 290S011-71 Bolt DIN EN 1662 M6x12-8.8- 5 or pos.14
A3L
11 290S038-81 Bolt DIN EN1662-M10x35- 6 or pos.13
10.9-A3L
12 2905200-81 Bolt DIN EN1665-M16x100-R- 1 or pos.9
10.9-A3L
13 45 9378 1167 Bolt M10x35 6 or pos.11
14 103.09001-71 Bolt M6x12 5 or pos.10
15 A21R23.3103145 Double row tapered bearing 1

with flange

Yol qny yum xoey

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Lever with hinges upper right

Fig 1 Lever with hinges upper right

3or 5
4 or 6

Ch35S3-E28, Ch35D3-E28, A63R42-2904100-01
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2014-12-02 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

Z abed zo-zZl-¥1L0T
L0-0011062-2VHEIV

Table 1 Lever with hinges upper right

ltem Part Number Description Quantity Applicability Link
number
1 AB3R42-2904102- Lever with Sleeveings upper 1

01 right
2 A21R23-2904172 Top arm silent block 2
3 292209-51 Nut DIN 985-M10x1.25-8-A3L 3 or pos.5
4 2905277-81 Bolt DIN 961-M10x1.25x25- 3 or pos.6

10.9-A-A3L

5 45 9565 1308 Nut M10x1.25 3 or pos.3
6 1/59707/31 Bolt M10x1,25x25 3 or pos.4
7 A21R23.2904414 Top hinge with seal 1

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

b saddn sebuiy yum isne]



N\

TEN.A X CATALOGUE OF PARTS

< AND ASSEMBLY UNITS

Lever with hinges upper left

3 or 5

©
o
]
=

Fig 1 Lever with hinges upper left

Ch35S3-E28, Ch35D3-E28, A63R42-2904101-01
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2014-12-02 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

Z abed zo-zZl-¥1L0C
L0-LOLY062-2VHEIY

Table 1 Lever with hinges upper left

ltem Part Number Description Quantity Applicability Link
number
1 AB3R42-2904103- Lever with Sleeveings upper 1

01 left
2 A21R23-2904172 Top arm silent block 2
3 292209-51 Nut DIN 985-M10x1.25-8-A3L 3 or pos.5
4 2905277-81 Bolt DIN 961-M10x1.25x25- 3 or pos.6

10.9-A-A3L

5 45 9565 1308 Nut M10x1.25 3 or pos.3
6 1/59707/31 Bolt M10x1,25x25 3 or pos.4
7 A21R23.2904414 Top hinge with seal 1

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

yo| Joddn sebuly yum Jone]



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the rear suspension

v
19

14 1 184/8

Installation the rear suspension

13 or 16

Fig 1

12 or 15[ 1 17 3

3

12 or 15

Ch35S3-E28, Ch35D3-E28, A31R32-2910001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2019-11-28 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 8z-11-6102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

1000162-CCALEV

Table 1 |Installation the rear suspension
ltem Part Number Description Quantity Applicability Link
number
1 A31R32-2912442 Rear spring bracket - rear 2 A31R32-2912442 Rear spring
bracket - rear
2 51-2912622 rear spring buffer 2
3 291156-M29 Bolt M16x1,5x120 4
4 3302-2902121-10 Interlayer gasket 2
5 33027-2902408 clamp springs 2
6 3221-2912408 clamp springs 2
7 A31R32-2912412 spring pad 2
8 33104-2912466 Earring 4
9 201496-M29 Bolt M10x22 4
10 290699-81 Bolt DIN M16x130 2
11 292216-61 Nut DIN M16 2
12 292217-51 Nut DIN 985-M16x1.5-8-A3L 12 or pos.15
13 292355-51 Nut DIN 6923-M10-8-A3L 4 or pos.16
14 290S038-81 Bolt DIN EN1662-M10x35- 4
10.9-A3L
15 45 9565 1314 Nut M16x1.5 12 or pos.12
16 45 9955 1821 Nut M10 4 or pos.13
17 A31R32-2912010- Rear spring with hinges and 2 A31R32-2912010-10 Rear
10 sprung spring with hinges and sprung
18 292623-61 Nut 1ISO 7043-M10-10-A3L 12
19 290S039-81 Bolt DIN M10x40 8

uoisuadsns Jeas ay) uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear spring with hinges and sprung

D ™M T N N WD O © ™

Fig 1 Rear spring with hinges and sprung

Ch35S3-E28, Ch35D3-E28, A31R32-2912010-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2019-11-28 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

Z abed 8z-11-6102
01-0L0Z162-2SULEY

Table 1 Rear spring with hinges and sprung

XWVWN3L

ltem Part Number Description Quantity Applicability Link
number
1 A31R32-2912051 Clamp sheet 1 A31R32-2912051 Clamp sheet
2 A31R32-2912056- Sheet with gaskets 1 A31R32-2912056-10 Sheet
10 with gaskets
3 A31R32-2912100- Sheet No. 1 with hinges 1 A31R32-2912100-10 Sheet No.
10 1 with hinges
4 3302-2902120-01 Interlayer gasket 2
5 A31R32-2912068 Sleeve spacer of a collar of a 1
spring
6 A31R32-2912069 Spring clip gasket 2
7 45 3114 9036 Bolt M10x1,25x110 1
8 45 3114 9571 Nut M10x1.25 1
9 45 3114 9576 Nut M14x1.5 1
10 45 3114 9622 Bolt M14x1,5x65 1

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

bunuds pue sebuly yum buLds iesy



> CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

—/

Clamp sheet

Fig 1 Clamp sheet

Ch35S3-E28, Ch35D3-E28, A31R32-2912051
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2019-1128 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Clamp sheet

Link

Applicability

Table 1 Clamp sheet
Quantity

Description
clamp

Part Number
A31R32-2912061

ltem
number

~

1

Sheet No. 1 additional spring

A31R32-2913101
45 3114 9130

N

Rivet 10x28

™

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

End of data module

A31R32-2912051

2019-11-28 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Sheet with gaskets

Fig 1 Sheet with gaskets

Ch35S3-E28, Ch35D3-E28, A31R32-2912056-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2019-1128 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Sheet with gaskets

X
£
|
2
M
[}
wn| 8
3T =
HES
o))
S
S
5 2
[0 pr=]
< (e
“| S
- g ~ (qV]
QS
Q
<
2]
(@]
£
s
2]
5 |9
8 | < -
= - (0]
3 3 %
[0 = ©
o (@) O
I I
o (9]
C o o
() - -
O (*)] (o]
S N N
> & &
m 14 14
§ |22 2
o)
O
EE
O S
= C ~ (q\]
Ch35S3-E28, Ch35D3-E28, A31R32-2912056-10
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 20191128 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Sheet No. 1 with hinges

Fig 1 Sheet No. 1 with hinges

Ch35S3-E28, Ch35D3-E28, A31R32-2912100-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2019-11-28 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Sheet No. 1 with hinges

X
£
|
2
8 8
S| &
< Q
s <
S
=1
% Q (qV] ~
S
Q
<
< 5
m 2]
s |o g
2 | § 2
S o B
a 2 @
8 |2 &
~ -
AN o
o —
— ()] (qV]
(0] o ~—
Keo] (o] (*)]
S Q q
> “ w
< lx 2
g |3 2¢e
o)
O
EE
O S
= C ~ (q\]
Ch35S3-E28, Ch35D3-E28, A31R32-2912100-10
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 20191128 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear spring bracket - rear

Fig 1 Rear spring bracket - rear

Ch35S3-E28, Ch35D3-E28, A31R32-2912442
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2014-09-18 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear spring bracket - rear

Link

Applicability

Table 1 Rear spring bracket - rear
Quantity

rubber-metal hinge
rear spring bracket rear

Description

C41R11-2002027
A31R32-2912446

Part Number

ltem
number

-

Ch35S3-E28, Ch35D3-E28, A31R32-2912442
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 20140918 Page 2



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation the rear shock absorber

‘.

Installation the rear shock absorber

Fig 1

Ch35S3-E28, Ch35D3-E28, C41R92-2915001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-07-13 Page 1



Table 1 |Installation the rear shock absorber

823-€OSEA ‘82I-ESSEN

Z 9bed ¢1-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

1005162-264LYD

ltem Part Number Description Quantity Applicability Link
number
1 292217-51 Nut DIN 985-M16x1.5-8-A3L 4 or pos.3
2 290S794-71 Bolt DIN M16x1,5x140 4
3 45 9565 1314 Nut M16x1.5 4 or pos.1
4 A21R23.2915004 Rear shock absorber with 2 or pos.5
hinges
5 A31R32.2915004 Rear shock absorber with 2 or pos.4

hinges

Jaquosqe Xooys Jeal ayj uoijejejsu|

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



N\

TEN.A X CATALOGUE OF PARTS

AND ASSEMBLY UNITS

Installation of the rear suspension stabilizer

™~
~
o
o
™
™~

Installation of the rear suspension stabilizer

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R32-2916001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2015-06-04 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed $0-90-5102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

1009162-CCALEV

Table 1 |Installation of the rear suspension stabilizer
ltem Part Number Description Quantity Applicability Link
number
1 3302-2916058 Rack with hinge 2 3302-2916058 Rack with
hinge
2 3111-2906041 Stabilizer bar cushion 4
3 3111-2906050 Cushion bracket 4
4 3302-2916016-10 stabilizer bar 1
5 3302-2916052-20 Upper stabilizer bracket 2
6 3302-2916030 Bracket with reinforcement 2
7 290S036-71 Bolt DIN EN 1662-M10x25- 12
8.8-A3L
8 201577-MN29 Bolt M12x1,25x80 2
9 45 9955 1821 Nut M10 8
11 292623-61 Nut 1ISO 7043-M10-10-A3L 4
12 45 9565 1310 Nut M12x1.25 2 or pos.13
13 292213-51 Nut DIN 985-M12x1.25-8-A3L 2 or pos.12

Jazijiqejs uoisuadsns Jeal ayj jo uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



> CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Rack with hinge

Fig 1 Rack with hinge

Ch35S3-E28, Ch35D3-E28, 3302-2916058

Ct35S3-E28, Ct35D3-E28,
V35S83-E28, V35C3-E2
3553-£28, V35C3-£28 2008-03-31 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rack with hinge

X
£
|
2
M
[}
O
8l 2
<
S
S
S| 2
T | =
x| G
>
~ Q Al Al
S
Q
<
(0]
(@]
£
m =
2 T
[ el ..n_l.v.
il
32 |% §
s e 8
éa o o
a |t 2
o ~
~ o
. g @
) S <
O
e |2 2
=] (*)] (o]
zZ N N
.
L8 X
o)
O
EE
O S
= C ~ (q\]
Ch35S3-E28, Ch35D3-E28, 3302-2916058
Ct35S3-E28, Ct35D3-E28, End of data module

V3553-E28, V35C3-E28 2008-03-31 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Hub with bolts

Fig 1 Hub with bolts

Ch35S3-E28, Ch35D3-E28, A21R23-3103013
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2011-04-22 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Hub with bolts

X
£
|
=
M
[}
O
al &
S| <
Q
S
S
3| 2
T| €
©
-| 3
Q ~ [(e]
S
Q
<
3
O
c a L
2 |22
5 o 0
o o m
o |E =
0
2 o
&8 |8 8
g |% 8
> 8 ®
Z |2 &
S Al 0
L |< 8
o)
O
EE
O S
= C ~ (q\]
Ch35S3-E28, Ch35D3-E28, A21R23-3103013
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 2011-04-22 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear wheel hub with brake disk and bearing

< v V
" 57

10
Fig 1 Rear wheel hub with brake disk and bearing

Ch35S3-E28, Ch35D3-E28, A31R32-3104006
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2019-11-07 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 20-11-6102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

900v0LE-ZceALEY

Table 1 Rear wheel hub with brake disc and bearing

ltem Part Number Description Applicability Link
number
1 A31R32-3104015 Rear wheel hub
2 C41R92-3104018 Wheel hub bolt
3 C41R92-3104026 Ring B90
4 C41R92-3502078 Disk
5 45 3114 9086 Screw M12x1.5x28
6 C41R92-3862052- Rear rotor
10
7 C41R92.3104020 Double row tapered roller or pos.9
bearing
9 C41R92.3104020- Double row tapered roller (together with pos. 10) or
01 bearing pos.7
10 C41R92.3104032 Sealing ring 58x4 (together with pos. 9)

buueaq pue ysip ayelq yim qny [8aym Jesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Spare wheel holder installation

5o0r7

N O o ™

PRzl

o
o

Fig 1 Spare wheel holder installation

Ch35S3-E28 A21R32-3105001-10

2016-05-31 Page 1



1€-G0-910¢

¢ 9bed

a|npow ejep jo pug

8¢3-€SS€UD

0l-1L00S0LE-2cCAd LTV

Table 1 Spare wheel holder installation

ltem Part Number Description Quantity Applicability Link
number

1 3302-3101034 Nut with washer 1

2 A21R23-3105062 bolt plate 1

3 3302-3105065-02 Bracket thrust 2

4 A21R23-3105070 Clamp 1

5 45 9953 1819 Nut M8 5 or pos.7

6 201455-M29 Bolt M8x18 5

7 292353-51 Nut DIN 6923-M8-8-A3L 5 or pos.5

uonejejsul Jspjoy [saym aieds

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Spare wheel holder installation

Fig 1 Spare wheel holder installation

V35S3-E28, V35C3-E28 A31R23-3105001

2021-07-15 Page 1



Z 9bed G1-20-1202

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

100S0LE-ETHLEVY

Table 1 Spare wheel holder installation

ltem Part Number Description Quantity Applicability Link
number
1 A31R23-3105054 Spare wheel bracket 1
2 33021-2801382-  Lower engine mount 1
20
3 A31R23-3105057 spare wheel winch bracket 1
4 292353-51 Nut DIN 6923-M8-8-A3L 8
5 292355-51 Nut DIN 6923-M10-8-A3L 2 or pos.13
6 292358-51 Nut DIN M12 5
7 290S022-71 Bolt DIN EN 1662-M8x16-8.8- 4
A3L
8 290S023-71 Bolt DIN EN 1662-M8x20-8.8- 5
A3L
9 290S035-71 Bolt DIN EN 1662-M10x20- 2
8.8-A3L
10 290S049-71 Bolt DIN EN 1662-M12x25- 5
8.8-A3L
13 45 9955 1821 Nut M10 2 or pos.5
14 A31R23.3105215 Safety cable 1
15 A31R23.3105032 spare wheel winch 1
16 A31R23.3105079 Spare wheel bracket 1

uonejejsul Jaspjoy [saym aieds

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Steering installation

<
S
b
IS
7]
B
>
g
3
o
(%3]
-
)
'y

»

5

s

Ch35S3-E28, Ch35D3-E28, A21R23-3400001-20

Ct35S3-E28, Ct35D3-E28

2022-01-28 Page 1



Z abed 8z-10-220C

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

02-1L0000vE-€CA LTV

Table 1 Steering installation

ltem Part Number Description Quantity Applicability Link
number
4 290S027-81 Bolt DIN M8x40 1
5 292213-51 Nut DIN 985-M12x1.25-8-A3L 1
9 A21R23.3402010- Steering wheel with buttons 1
20
10 A21R23.3402010- steering wheel 1
30
11 A21R23.3422014 Shaft cardan steering 1

uoneesur bules)s

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Steering installation

<
9
3
IS
7]
B
>
S
o
2
)
wn w b
iy b
S >
= 'l
Sy
[+]
V35S3-E28, V35C3-E28 A31R23-3400001-20

2020-02-03 Page 1



Z abed ¢€0-20-0202

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

02-10000vE-€CALEV

Table 1 Steering installation

ltem Part Number Description Quantity Applicability Link
number
4 290S027-81 Bolt DIN M8x40 1
5 292213-51 Nut DIN 985-M12x1.25-8-A3L 1
9 A21R23.3402010- Steering wheel with buttons 1
20
10 A21R23.3402010- steering wheel 1
30
11 A21R23.3422014 Shaft cardan steering 1

uoneesur bules)s

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of pipelines and hoses of the power steering

10 or 13
10 or 13

16 or 35

16 or 35

26
11 or 12

20 or 29
15

1

16 or 35

18
Installation of pipelines and hoses of the power steering

16 or 35

Fig 1

19 or 28

23 or 32

>

16 or 35
24 or 33
18
3
27

Ch35S3-E28, Ch35D3-E28, A21R22-3408001-50
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-04-12 Page 1



823-€OSEA ‘82I-ESSEN

Z abed zZL-¥0-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

0S-10080v€E-2CA LTV

Table 1 |Installation of pipelines and hoses of the power steering

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-3408211 Bracket for power steering 1
radiator, left
2 A21R23-3408212 Bracket for power steering 1
radiator, right
3 A21R23-3410302 Oil tank mounting bracket 1
4 A21R23-3400690- Shield bracket with nut 1
10
5 45 9953 1818 Nut M6 1
7 201422-M29 Bolt M6x25 1 or pos.9
8 252037-M29 Washer 6 3
9 290534-71 Bolt DIN 933-M6x25-8.8-A-A3L 1 or pos.7
10 45 9376 1101 Bolt M6x14 3 or pos.13
11 45 9377 1117 Bolt M8x16 2 or pos.12
12 290S022-71 Bolt DIN EN 1662-M8x16-8.8- 2 or pos.11
A3L
13 290S011-71 Bolt DIN EN 1662 M6x12-8.8- 3 or pos.10
A3L
15 09810320009 Bracket for fixing the tube 2
16 2983683810 Double bracket 6 or pos.35
17 A21R23.3400648- Steering shield 1
10
18 4220332809 Screw EJOT DELTA PT 7
70x22
19 A21R22.3408150- Power steering hose 1 or pos.28

20

buusajs samod 8y} Jo sasoy pue sauladid jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



Table 1 |Installation of pipelines and hoses of the power steering (Continued)

823-€OSEA ‘82I-ESSEN

¢ abed zI-¥0-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0S-10080v€E-2CA LTV

ltem Part Number Description Quantity Applicability Link

number

20 A21R23.3408180 drain hose 1 or pos.29

21 A21R22.3408181- drain hose 1 or pos.30
10

22 A21R23.3408184- drain tube 1 or pos.31
10

23 A21R22.3408198 suction hose 1 or pos.32

24 A21R22.3410015- OQil tank 1 or pos.33
02

25 A21R23.3419030 power steering radiator 1 or pos.34

26 45 3114 9904 Clamp 12-22 4

27 45 3114 9906 Clamp 16-27 2

28 A21R22.3408150- Power steering hose 1 or pos.19
21

29 A21R23.3408180- Power steering drain hose 1 or pos.20
01

30 A21R22.3408181- drain hose 1 or pos.21
11

31 A21R23.3408184- drain tube 1 or pos.22
11

32 A21R22.3408198- suction hose 1 or pos.23
01

33 A21R22.3410015- OQil tank 1 or pos.24
03

34 A21R23.3419030- power steering radiator 1 or pos.25
01

35 657-1104147 staple 6 or pos.16

buusajs samod 8y} Jo sasoy pue sauladid jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the brake drive

Installation the brake drive

Fig 1

Ch35S3-E28, Ch35D3-E28, A22R32-3500001-60
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-07-30 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed 0£-20-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

09-100005€-2€HCCY

Table 1 |Installation the brake drive
ltem Part Number Description Quantity Applicability Link
number
1 3302-3506025 flexible brake hose 1
2 A21R23-3506025 flexible brake hose 2
3 C41R92-3506025- Hose flexible rear brakes 2

10
4 3302-3506025-30 flexible brake hose 1
5 A21R23-3506060 Tube from hose to hose right 1
front brake
6 AB3R42-3506061 Tube from hose to hose of 1
left front brake
7 A21R23-3506063- Tube from hose to coupling 1
20
8 A21R23-3506063- Tube from hose to coupling 1
10
9 A22R32-3506068- Tube from coupling to 1
31 coupling, left
10 A22R32-3506068- Tube from coupling to 1
41 coupling, right
12 C41R92-3506071 Tube from clutch to rear left 1
brake hose
13 C45R9E-3506071- Tube from clutch to rear right 1
10 brake hose
16 24-3506042 Flexible Hose Bracket 10
18 C41R92-3506048 Rear brake hose bracket, right 1
19 C41R92-3506049 Rear brake hose bracket, left 1
20 24-3506094 Coupling 4
21 A21R23-3506106 Lower hose bracket 1

aALIp 8yeiq ay] uolnejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



823-€OSEA ‘82I-ESSEN

¢ abed 0£-20-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

09-100005€-2€HCCY

Table 1 |Installation the brake drive (Continued)

ltem Part Number Description Quantity Applicability Link
number
23 A21R22-3552054 Sleeve 1
27 290077-79121 Screw GOST R ISO 4017- 3
M8x20-8.8-A-flZn-480ch.-gray
29 292206-31 Nut DIN 985-M8-6-A-A3L 2
30 292353-51 Nut DIN 6923-M8-8-A3L 1
35 0204255397 Brake booster check valve 1
36 2101-3506045 Tube bracket 16
37 11701091 Clamp 19.2 2
38 45 3114 9915 Clamp 50-70 2

aALIp 8yeiq ay] uolnejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the brake drive

12 or 13
15

Installation the brake drive

Fig 1

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,
V35S83-E28, V35C3-E28
and 7BC: Yes

A21R22-3500002-10

2016-11-22 Page 1



SOA :0g/ pue

823-€OSEA ‘82I-ESSEN

Z abed zz-11-9102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-200005€-22A LTV

Table 1 |Installation the brake drive

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-3506015 Pipe from the hydraulic unit to 1
the hose of the rear right
circuit
2 A21R23-3506023 Pipe from the hydraulic unit to 1
the hose of the front right
circuit
3 AB3R42-3506038 Pipe from the hydraulic unit to 1
the hose of the front left
circuit
4 A21R22-3506065 Tube from the secondary 1
cavity of the main cylinder to
the hydraulic unit
5 A21R22-3506073 Tube from the primary cavity 1
of the master cylinder to the
hydraulic unit
6 AB3R42-3506075 Pipe from the hydraulic unit to 1
the hose of the rear left
circuit
9 A21R23-3506105- bracket 1
10
10 AB63R42-3538052 bracket 1
12 290S012-71 Bolt DIN EN 1662-M6x16-8.8- 3 or pos.13
A3L
13 45 9376 1101 Bolt M6x14 3 or pos.12
15 0311106009 Rivet threaded hex M6 3
16 C41R92.3538030 Hydro regulator 1

aALIp 8yeiq ay] uolnejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the parking brake actuator

25 or 27
13 or 22

31

X

18 or 23

19
30

7
Installation the parking brake actuator

18 or 23
16 or 21

Fig 1

24 or 26

17

V35S3-E28, V35C3-E28 C41R92-3508001

2021-10-12 Page 1



Table 1 |Installation the parking brake actuator

Z abed z1-01-1202

8Z3-€0GEA '823I-ESSEN

100805€-268L¥O

ltem Part Number Description Quantity Applicability Link
number
1 C41R92-3508015 Parking brake lever 1 C41R92-3508015 Parking
brake lever
2 A21R32-3508068- Front cable 1 or pos.32
02
3 33078-3508104 Equalizer 1
4 C41R92-3508180- Rear cable 2
01
7 297503-M29 staple 2
8 64-14567 Sleeve 2
9 A21R23-3508188 cable sheath support 1
10 C41R92-3508208- Arm of fastening of a cover 1
10 of a cable right
11 C41R92-3508209- Arm of fastening of a cover 1
10 of a cable left
12 A21R23-3508232 casing 1
13 45 9953 1818 Nut M6 3 or pos.22
16 201418-M29 Bolt M6x16 3 or pos.21
17 252006-M29 Washer 10 1
18 258038-1129 Cotter pin 3.2x16 2 or pos.23
19 260055-M29 pin 10x22 1
20 260057-M29 pin 10x28 1
21 290530-71 Bolt DIN 933-M6x16-8.8-A-A3L 3 or pos.16
22 292352-31 Nut DIN 6923-M6-6-A3L 3 or pos.13
23 299044-11 Cotter pin DIN 3.2x18 2 or pos.18

Jojenjoe axelq bunued sy uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



¢ abed z1-01-1202

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

100805€-268L¥O

Table 1 |Installation the parking brake actuator (Continued)

ltem Part Number Description Quantity Applicability Link

number

24 290S022-71 Bolt DIN EN 1662-M8x16-8.8- 4 or pos.26
A3L

25 290S035-71 Bolt DIN EN 1662-M10x20- 2 or pos.27
8.8-A3L

26 45 9376 1117 Bolt M8x16 4 or pos.24

27 45 9376 1161 Bolt M10x20 2 or pos.25

30 018682001 cable clamp 3

31 E39410-01 Special threaded screw with 1
collar Sp M6x20

32 A21R32.3508068- Front cable 1 or pos.2

01

Jojenjoe axelq bunued sy uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation the parking brake actuator

16

7N

Installation the parking brake actuator

Fig 1

13 or 23

Ch35S3-E28, Ch35D3-E28, C41R92-3508001-10
Ct35S3-E28, Ct35D3-E28

2021-10-12 Page 1



Z abed z1-01-1202

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

01-100805€-26¥L¥D

Table 1 |Installation the parking brake actuator

ltem Part Number Description Quantity Applicability Link
number
1 C41R92-3508015 Parking brake lever 1 C41R92-3508015 Parking
brake lever

2 A21R32-3508068- Front cable 1 or pos.32

02
3 33078-3508104 Equalizer 1
4 C41R92-3508180- Rear cable 2

01
7 297503-M29 staple 1
8 64-14567 Sleeve 2
9 23107-3508188 cable sheath support 1
10 C41R92-3508208- Arm of fastening of a cover 1

10 of a cable right
11 C41R92-3508209- Arm of fastening of a cover 1

10 of a cable left
12 A21R23-3508232 casing 1
13 45 9953 1818 Nut M6 2 or pos.23
16 201418-M29 Bolt M6x16 2
17 252006-M29 Washer 10 1
18 258038-M29 Cotter pin 3.2x16 2
19 260055-M29 pin 10x22 1
20 260057-M29 pin 10x28 1
21 290S022-71 Bolt DIN EN 1662-M8x16-8.8- 4

A3L

22 290S035-71 Bolt DIN EN 1662-M10x20- 2

8.8-A3L

Jojenjoe axelq bunued sy uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



¢ abed Z1-01-1202

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-100805€-26¥L¥D

Table 1 |Installation the parking brake actuator (Continued)

ltem Part Number Description Quantity Applicability Link
number
23 292021-513 Nut GOST R ISO 4161-M6-8- 2 or pos.13
A3L
30 018682001 cable clamp 3
31 E39410-01 Special threaded screw with 1
collar Sp M6x20
32 A21R32.3508068- Front cable 1 or pos.2

01

Jojenjoe axelq bunued sy uonejesul

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



)

CATALOGUE OF PARTS
TENAX AND ASSEMBLY UNITS

Parking brake lever

Fig 1 Parking brake lever

Ch35S3-E28, Ch35D3-E28, C41R92-3508015
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2021-10-12 Page 1



823-€OSEA ‘82I-ESSEN

z abed z1-01-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

G1080S€-26dL¥D

Table 1 Parking brake lever

ltem Part Number Description Quantity Applicability Link
number

1 A21R23-3508032 Sector 1
2 293236-M29 Washer 7 1
3 C41R92-3508021 Lever arm 1
4 31105-3508025 lever handle 1
5 C41R92-3508028 Rod of pawl 1
6 A21R23-3508030 pawl 1
7 A21R23-3508031 pawl axle 2
8 3105-3508035 Washer support button 1
9 3302-3508036 Pawl Traction Spring 1
10 4301-3508039 Parking brake lever button 1
11 A21R23-3508290 Sector axis 1

Jons| eyelq bBuplied

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Air filter for hydraulic vacuum brake booster
N ™ -

Ch35S3-E28, Ch35D3-E28, 4301-3553010
Ct35S3-E28, Ct35D3-E28

Fig 1 Air filter for hydraulic vacuum brake booster

2008-07-17 Page 1



Z obed /1-20-8002

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0L0€SSE-LOEY

Table 1 Air filter for hydraulic vacuum brake booster

ltem Part Number Description Quantity Applicability Link
number

1 4301-3553022 Filter housing 1

2 52-04-3553028 air filter cover 1

3 52-04-3553032-01 Air filter element for hydraulic 1

vacuum brake booster

18]S00qQ 8yeiq wWnnoeA oinelpAy J1oj Jajjl Ay

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation the battery

Installation the battery

Fig 1

(option) 4 or 10

Ch35S3-E28, Ch35D3-E28, A21R22-3703001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-07-09 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 60-20-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

100€0.LE-C2d IV

Table 1 |Installation the battery
ltem Part Number Description Quantity Applicability Link
number
1 A21R23-3703036 Battery mounting bracket 1
2 290S022-79121 Bolt DIN EN 1662-M8x16-8.8- 1
flZn-480h.-grey

4 3302.3703010-40 Rechargeable battery 85 Ah 1 or pos.10
filed and charged

5 3302.3703010-50 Rechargeable battery 75 Ah 1
filed and charged

6 A21R22.3724150 Wire 1

7 45 3114 9921 Belt 1

10 A21R22.3703010 Rechargeable battery EFB 75 1 or pos.4

Ah filled and charged

Aieyeq eyp uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of switching equipment

[+e]

14 or 23
2 or 22
7 (option)
6 (option)
5 (option)

L g

Installation of switching equipment

=2
i
o
§
§
Ch35S3-E28, Ct35S3-E28 A21R22-3710005-40

2021-03-16 Page 1



Z abed 91-€0-1202

a|npow ejep jo pug

823-€SG€E1D '8Z3-€SSEUD

01-G0001L.€-22A eV

Table 1 |Installation of switching equipment

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-3710068 Plug 1
2 997.3710-07.112 Heated mirror switch 1 or pos.22
3 3106.3715000-30 On-board network socket 1
5 2123-3725100 Cartridge cigarette lighter 1
6 2123-3725400 backlight cover 1
7 2123-3725200 Moving part of the cigarette 1
lighter
8 3221-5325132 button plug 1
9 A21R23.3769010 Lighting control module 1
11 /16\31R23.3769010- Lighting control module 1
14 997.3710-09.253 Diesel particulate filter 1 or pos.23
regeneration switch
19 3302-5325400 Self-tapping screw for metal 2
and plastic
20 UC1A11-3747100 bracket 1
21 S4072.3747 Turn signal breaker 1
22 997.3710-07.30A  Mirror heating switch 1 or pos.2
23 997.3710-09.253A Diesel particulate filter 1 or pos.14

regeneration switch

juswdinba Buiyoums jo uoiejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the coolant heater switch

2 (option)

Installation the coolant heater switch

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R22-3710006-20
Ct35S3-E28, Ct35D3-E28

2018-11-06 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the coolant heater switch

X
£
—
<
2| >
8|8
TS| g
(5}
<| &
kS
K]
o
o
(&)
ol 2
S| =
3
<
S| 3
,.nlla. g ~ ~—
8
[7)]
£
= <
Ko <
Q N~
i Q
o
NG
@0
c o M~
2 2 3
= c £
5 o 8
8 |5 =
la) 3 &
3
5 |9 8
b -
E |9 3
> NG
< 12
g |8 3
o
o)
EE
O S
= C ~ (q\]
Ch35S3-E28, Ch35D3-E28, A21R22-3710006-20
Ct35S3-E28, Ct35D3-E28 End of data module

2018-11-06 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the Rear Axle Differential Lock Switch

2 (option)
3 (option)

Installation the Rear Axle Differential Lock Switch

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R22-3710007-10
Ct35S3-E28, Ct35D3-E28

2018-09-26 Page 1



Z abed 9z-60-8102

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-2000L.L€-2CAlCV

Table 1 |Installation the Rear Axle Differential Lock Switch

ltem Part Number Description Quantity Applicability Link
number
1 3221-5325132 button plug 1
2 997.3710-10.226  Rear axle differential lock 1
switch
3 997.3710-09.327 Disable Stability Control 1

YOUMS %007 [eusIoyiq Ojxy Jesy 8y} uonejejsu

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Headlight installation

Fig 1 Headlight installation

||

N\ | 1 1

Ch35S3-E28, Ch35D3-E28, A31R33-3711001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-06-05 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed G60-90-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

L0OLLLE-EEHLEV

Table 1 Headlight installation

ltem Part Number Description Quantity Applicability Link
number
2 A31R33.3711014 headlight 112.19.92.3711-03 1
3 A31R33.3711015 headlight 112.19.92.3711-02 1
4 290D711-72 Screw SO 7380-2-M6x16- 4
08.8-P2R

uoneyejsul jybijpesH

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of rear lights

Installation of rear lights

Fig 1

Ch35S3-E28, Ch35D3-E28 A21R22-3716001

2021-07-27 Page 1



Z obed 22-10-1202

a|npow ejep jo pug

823-€ASEYD '823-€SSEUD

10091 .LE-C2dlev

Table 1 |Installation of rear lights
ltem Part Number Description Quantity Applicability Link
number
3 4599531-819 Nut M8 4 or pos.5
4 292204-31 Nut DIN 985-M6-6-A3L 4
5 292253-51 Nut DIN M8 4 or pos.3
6 A21R22.3716010 Rear lamp 7462.3716-09 2 or pos.15
8 A21R23.3717010 Rear license plate light 2 or pos.9
9 /3\121R23.3717010- Rear license plate light 2 or pos.8
15 A21R22.3716010- Rear lamp 8502.3716-06 2 or pos.6

01

Sjyby Jeais Jo uoinejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/
N\

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of rear lights

Installation of rear lights

Fig 1

V35S3-E28, V35C3-E28 A31R23-3716001-10

2021-12-28 Page 1



Z abed 8z-zl-120C

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

0L-1L009L.LE-ETAHLEV

Table 1 |Installation of rear lights

ltem Part Number Description Quantity Applicability Link
number

1 013000000 percussion cap 6

2 290D713-77 Screw 1SO M6x25 6

3 A31R23.3716008 Rear car lamp 112.14.31.3716 1

4 A31R23.3716009 Rear car lamp 1

112.14.31.3716-01
5 56.3731000 Reflector 56.3731 2
6 0311106009 Rivet threaded hex M6 4

Sjyby Jeals Jo uoiejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation of sound devices

Installation of sound devices

Fig 1

1 or 4
2 or 6
1 or 4
3 or 5

Ch35S3-E28, Ch35D3-E28, A21R23-3721001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2016-04-21 Page 1



823-€OSEA ‘82I-ESSEN

L2-¥0-910C

Z 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

LoolLezLe-ecdiev

Table 1 |Installation of sound devices

20
A21R23.3721006

A21R23.3721006-
10

Set of sound signal devices

Set of sound signal devices

ltem Part Number Description Quantity Applicability Link

number

1 290S013-71 Bolt DIN EN 1662-M6x20-8.8- 2 or pos.4

A3L

2 A21R23.3721010- High tone sound alarm device 1 or pos.6
01

3 A21R23.3721010 Low tone sound alarm device 1 or pos.5

4 45 9376 1104 Bolt M6x20 2 or pos.1

5 A21R23.3721010- Low tone sound alarm device 1 or pos.3
10

6 A21R23.3721010- High tone sound alarm device 1 or pos.2

S80IA8p PUNOS JO UuolEjeIsu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



8¢3-€SS€U0

| abed 8l-11-1202
02S-1L00vZ.LE-ZEdLTY

(option) 10
11 9

XWVWN3L

SL1INN AT9WISSV ANV
S1dVvd 40 AND01V.1VvD

Fig 1 Wire installation

uoneyejsul e



Z abed gL-11-1202

a|npow ejep jo pug

8¢3-€SS€UD

02s-Loove.LE-ccdlev

Table 1 Wire installation

ltem Part Number Description Quantity Applicability Link
number
9 A21R32.3724030- Harness 30 1
520
10 A21R32.3724030- Harness 30 1
530
11 A21R22.3724043 Wire 1
12 A31R22.3724118 Harness 118 1

uonejesul ali

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



| ebed Z1-20-1202

823-€OSEN ‘82I-ESSEN

08-L00¥C.LE-ZeAdleEV

i

\

i

Fig 1 Wire installation

uoneyejsul auim

XWVWN3L

SL1INN AT9WISSV ANV
S1dVvd 40 AND01V.1VvD



Z abed Z1-20-1202

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

08-L00¥Z.LE-2edlEV

Table 1 Wire installation

ltem Part Number Description Quantity Applicability Link
number
11 A31R32.3724030- Harness 30 1
60
12 A21R22.3724043 Wire 1
13 A31R22.3724118 Harness 118 1

uonejesul aii

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



Wire installation

Fig 1 Wire installation

Ch35S3-E28, Ch35D3-E28, A21R22-3724004-50
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2022-03-05 Page 1



823-€OSEA ‘82I-ESSEN

Z abed G0-£0-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0S-v00¥C.LE-22d eV

Table 1 Wire installation

ltem Part Number Description Quantity Applicability Link

number

1 A-14552 Sleeve 1

2 A21R22-3724064- bracket 1
10

3 33021-3724073 staple 1

4 3302-3724240 Wire end cover 1

5 292021-59121 Nut GOST R ISO 4161-M6-8- 1

flZn-480h.-gray

6 290K016-722 Bolt ISO M6x16 1

7 A21R22.3724050 Wire 1

8 3302.3724107 Wire 1

9 A21R22.3724377- Harness 377 1
02

10 A21R22.3724377- Harness 377 1
11

11 A21R22.3724551- Wire 1

10

uonejesul ali

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



ON VIN¢C pue

‘823-€AQS€10 '82A-€SSEID

| abed /1-90-1202

‘823-€ASEUD '8Z3-€SSEUD

092-900¥Z.LE-Ccdlev

Fig 1

Installation the cab harness

ssauiey qeo ayj uolejejsul

XWVWN3L

S1INN AT9KW3ISSVY ANV
S1idvd 40 INDOTVLVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the cab harness

Link

Applicability

Installation the cab harness
Quantity

Table 1

Description
Harness 25

A21R22.3724025-

Part Number
330

ltem
number

Harness 25

A21R22.3724025-

340

N

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

and 2MA: No

End of data module

A21R22-3724006-260

2021-06-17 Page 2



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation the cab harness

Installation the cab harness

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R22-3724006-270
Ct35S3-E28, Ct35D3-E28,

and 2MA: Yes 2021-06-17 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the cab harness

Link

Applicability

Installation the cab harness
Quantity

Table 1

Description
Harness 25

A21R22.3724025-

Part Number
350

ltem
number

Harness 25

A21R22.3724025-

360

N

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

and 2MA: Yes

End of data module

A21R22-3724006-270

2021-06-17 Page 2



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation of fog lights

Installation of fog lights

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-3743001
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2021-07-22 Page 1
and 1CD: Yes



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of fog lights

Link

Applicability

Installation of fog lights
Quantity

Table 1
Description
Screw 4x16

A31R33.3743010 LED fog lamp

Part Number
704.00.490-16

ltem
number

Ch35S3-E28, Ch35D3-E28, A31R33-3743001
Ct35S3-E28, Ct35D3-E28, End of data module
V35S3-E28, V35C3-E28

2021-07-22 Page 2
and 1CD: Yes



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation of the engine control unit and sensors of the neutralization system

Installation of the engine control unit and sensors of the neutralization system

Fig 1

Ch35S3-E28, Ch35D3-E28, C41R92-3761001-40
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2021-11-11 Page 1
and 2MA: No and 2MC: No



ON :OINZ PUE ON :VINZ pue
823-€OSEA ‘82I-ESSEN

LL-LL-L2oe

¢ 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

0%-10019.€-2641LYD

Table 1 |Installation of the engine control unit and sensors of the neutralization system

ltem Part Number Description Quantity Applicability Link
number
1 A21R32-3761086 bracket 1
2 C41R92-3761181- Control unit 1
30
4 A21R22-3761384 bracket 1
5 A21R32-3761040 bracket 1
8 A21R22-3761276 Remote Sleeveing 1
9 A21R22-3761270 bracket 1
10 290S012-79121 Bolt DIN EN 1662-M6x16-8.8- 8
flZn-480h.-grey
11 290S022-79121 Bolt DIN EN 1662-M8x16-8.8- 2
flZn-480h.-grey
12 290D079-2713 Screw 1SO M6x35 2
13 292022-522 Nut M5 3
14 292014-59121 Nut 1ISO M6 2
15 292039-39121 Nut 1ISO M14x1.5 1
16 296033-550 clamp DIN D1-42x15 3
17 3302.3724528 clamp 1
18 3302.3724651 Belt with clip 3
19 3302.3724653 Belt with clip 17
20 A21R32.3761018 Air temperature sensor 1 Use from kit
A32R32.1206701
21 A21R32.3761034- Temperature sensor block 1 Use from kit
10 A32R32.1206701
22 A21R32.3855030 Nitrogen oxide sensor 2 Use from kit

A32R32.1206701

wajsAs uoneziesnau 8y} JO SIOSUSS pue Jun joJjuod sulbus 8yj Jo uolejeisul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



ON :OINZ PUE ON :VINZ pue
823-€OSEA ‘82I-ESSEN

LL-LL-L2oe

¢ obed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0%-10019.€-2641LYD

Table 1 |Installation of the engine control unit and sensors of the neutralization system (Continued)
ltem Part Number Description Quantity Applicability Link
number
23 45 3114 9921 Belt 2
24 A21R32.3761030 Differential pressure sensor 1 Use from kit

A32R32.1206701
25 E39406 Special threaded screw with 1

collar Sp M6x12

wajsAs uoneziesnau 8y} JO SIOSUSS pue Jun joJjuod sulbus 8yj Jo uolejeisul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



SBA ‘OINC 10 SBA VN pue
823-€OSEN ‘8ZI-ESSEN

(A A YA 114

| abed

‘823-€AQS€10 '82A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

0S-10019.€-26dL¥D

Fig 1

23_

Installation

of the engine control unit and sensors of the neutralization system

we)sAs uoneziennau 8y] JO SIOSUBS pue Jun [0U0d auibus 8y} Jo uole|eisul

XWVWN3L

SL1INN AT9WISSV ANV
S1dVvd 40 AND01V.1VvD



SBA ‘OINC 10 SBA VN pue
823-€OSEA ‘82I-ESSEN

Li-Li-Leoc

Z obed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

0S-10019.€-2681L¥D

Table 1 Installation of the engine control unit and sensors of the neutralization system
ltem Part Number Description Quantity Applicability Link
number
1 A21R32-3761086 bracket 1
2 C41R92-3761181- Control unit 1

40
3 C41R92-3761181- Control unit 1
50

4 A21R22-3761384 bracket 1

5 A21R32-3761040 bracket 1

8 A21R22-3761276 Remote Sleeveing 1

9 A21R22-3761270 bracket 1

10 290S012-79121 Bolt DIN EN 1662-M6x16-8.8- 8

flZn-480h.-grey
11 290S022-79121 Bolt DIN EN 1662-M8x16-8.8- 2
flZn-480h.-grey

12 290D079-2713 Screw 1SO M6x35 2

13 292022-522 Nut M5 3

14 292014-59121 Nut 1ISO M6 2

15 292039-39121 Nut 1ISO M14x1.5 1

16 296033-550 clamp DIN D1-42x15 3

17 3302.3724528 clamp 1

18 3302.3724651 Belt with clip 3

19 3302.3724653 Belt with clip 17

20 A21R32.3761018 Air temperature sensor 1 Use from kit

A32R32.1206701

21 A21R32.3761034- Temperature sensor block 1 Use from kit

10

A32R32.1206701

wajsAs uoneziesnau 8y} JO SIOSUSS pue Jun joJjuod sulbus 8yj Jo uolejeisul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



SBA ‘OINC 10 SBA VN pue
823-€OSEA ‘82I-ESSEN

Li-Li-Leoc

Z obed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0S-10019.€-2681L¥D

Table 1 |Installation of the engine control unit and sensors of the neutralization system (Continued)
ltem Part Number Description Quantity Applicability Link
number
22 A21R32.3855030 Nitrogen oxide sensor 2 Use from kit

A32R32.1206701
23 45 3114 9921 Belt 2
24 A21R32.3761030 Differential pressure sensor 1 Use from kit
A32R32.1206701
25 E39406 Special threaded screw with 1

collar Sp M6x12

wajsAs uoneziesnau 8y} JO SIOSUSS pue Jun joJjuod sulbus 8yj Jo uolejeisul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation the Airbag System Unit

Installation the Airbag System Unit

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-3763006
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2020-02-04 Page 1
and 1JD: No



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the Airbag System Unit

X
£
|
=
M
5|8
[%] —_
S| 2
S
()]
®©
2
<
gl z
=
S| S
,.nlm Q ™ ~
3 :
%) 0]
£ ©
o~
° S
3 =
E o =
[Co] [
[(e] =]
= °
c w c
S S
8 Z
5 |2 8
" = _ O
O} om =
o m<< <
°
C ™
3 NG ~
E |X o
=] ~— %
2 |8
S 0 Al
g |& %
o)
O
EE
O S
= C ~ (q\]
Ch35S3-E28, Ch35D3-E28, A21R23-3763006
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28

2020-02-04 Page 2
and 1JD: No



) CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

—/

Wire installation

L]

Fig 1 Wire installation

Ch35S3-E28, Ch35D3-E28, A21R23-3770001
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2017-06-20 Page 1

and 8BA: Yes



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Wire installation

Link

Applicability

Table 1 Wire installation
Quantity

Description

Part Number

A21R23.3770018 Harness 18
3302.3724653

45 3114 9921

KP-101

ltem
number

Belt with clip

N

Belt

™

Cover

<

Belt

45 3114 9925

Ch35S3-E28, Ch35D3-E28,
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28

and 8BA: Yes

End of data module

A21R23-3770001

2017-06-20 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the instrument cluster

Installation the instrument cluster

Fig 1

Ch35S3-E28, Ch35D3-E28, A22R32-3801005
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-08-27 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z 9bed 12-80-0202

a|npow ejep jo pug

G00108€-2ceATTY

Table 1 |Installation the instrument cluster

ltem Part Number Description Quantity Applicability Link
number
1 3310-5325316 Nut 4
2 3302-5325400 Self-tapping screw for metal 4
and plastic
3 A22R32.3801010 Instrument cluster 1

A22R32.3801

Jajsnjo Juswiniisul ayj uolejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation ABS sensors

9 (option)

Installation ABS sensors

Fig 1

'.‘\

Ch35S3-E28, Ch35D3-E28, C41R92-3862001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-10-18 Page 1



823-€OSEA ‘82I-ESSEN

z abed 8L-01-120C

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

100298€-2641LYD

Table 1 |Installation ABS sensors
ltem Part Number Description Quantity Applicability Link
number
1 C41R92-3862290 Bracket right 1
2 C41R92-3862291 Bracket left 1
4 290013-71 Screw DIN 912-M6x12-8.8-A3L 4
5 A21R23.3862110 ABS sensor, front 2
6 C41R92.3862120 ABS sensor, rear 2
7 3302.3724651 Belt with clip 2
9 AB5R32.3862110 ABS sensor, front 2
10 AB5R32.3862120 ABS sensor, rear 2

siosuas Sgy uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the seat belt sensor matching unit

Installation the seat belt sensor matching unit

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R32-3867005
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2021-08-17 Page 1
and 1JD: No



ON :dri pue

823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z 9bed /1-80-1202

a|npow ejep jo pug

G00.98€-2€ALEV

Table 1 |Installation the seat belt sensor matching unit

ltem Part Number Description Quantity Applicability Link
number
1 A31R33-3867050 bracket 1
2 290S012-71 Bolt DIN EN 1662-M6x16-8.8- 4
A3L
3 A31R32.3867400 Seat belt sensor matching unit 1

yun Buiyojew Josuss }jaq jeas ayj uoljejejsu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Tool installation

Fig 1 Tool installation

Ch35S3-E28, Ch35D3-E28, A21R23-3901001
Ct35S3-E28, Ct35D3-E28

2019-05-24 Page 1



Z 9bed $2-50-6102

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

100L06E-€CAH LTV

Table 1 Tool installation

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-2806147 Eye bolt 1
2 A21R23-3901008 Insert with fastening tapes 1
3 3302.3901008-21  Vehicle tool kit 1
4 A21R23.3913010- Jack hydraulic 1
10
5 4496-000 Tubular wrench S-14 1 or pos.7
6 A21R23-3901376 Gasket 1
7 8M.158.365.00 Tubular socket wrench one- 1 or pos.5

sided S14

uonejjejsul |00}

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Tool installation

Fig 1 Tool installation

V35S3-E28, V35C3-E28 A31R23-3901001

2021-07-15 Page 1



Z 9bed G|-20-1202

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

1001L06E-€CAHLEV

Table 1 Tool installation

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-3901008 Insert with fastening tapes 1
2 A21R23-2806147 Eye bolt 1
3 A21R23-3901376 Gasket 1
4 3302.3901008-21 Car tool kit 1
5 A21R23.3913010- Jack hydraulic 1
10
6 4496-000 Tubular wrench S-14 1 or pos.7
7 8M.158.365.00 Tubular socket wrench one- 1 or pos.6
sided S14
8 A31R33-3105092 Special key S10 1

uonejjejsul |00}

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Fire extinguisher installation

Fig 1 Fire extinguisher installation

Ch35S3-E28, Ch35D3-E28, A21R23-3910001
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2020-11-11 Page 1
and 9CA: Yes



SOA 1VD6 Pue

823-€OSEA ‘82I-ESSEN

Li-11-0202C

¢ 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

1000L6E-€CAHICV

Table 1 Fire extinguisher installation

ltem Part Number Description Quantity Applicability Link
number
1 290S012-71 Bolt DIN EN 1662-M6x16-8.8- 2 or pos.2
A3L
2 45 9376 1101 Bolt M6x14 2 or pos.1
3 On-2(b)-ABCE-05 Powder fire extinguisher OP- 1 or pos.4 or pos.5
2(b)K
4 Ornn-2(3)-ABCE-01 portable powder fire 1 or pos.3 or pos.5
extinguisher
5 on-2(3)Mur Powder fire extinguisher OP- 1 or pos.4 or pos.3

2(z)MIG with bracket

uoneesul Jaysinbunxs ol

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



N\

TENAX

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the rain and light sensor

Installation the rain énd light sensor

Fig 1

V35S3-E28, V35C3-E28 A31R33-4003002

2021-07-13 Page 1



Z 9bed ¢1-20-1202

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

200€001-cedLEV

Table 1 |Installation the rain and light sensor

ltem Part Number Description Quantity Applicability Link
number

1 140502010204-JG Rain and light sensor 1

2 12005260-JG Rain and light sensor bracket 1

C41R13.4003040 Rain and light sensor kit

1

Josuss Jybi pue uiel ayj uoijejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of cabin parts

Installation of cabin parts

Fig 1

Ch35S3-E28, Ct35S3-E28 A21R23-5000001

2020-10-15 Page 1



Z 9bed G1-01-0202

a|npow ejep jo pug

823-€SS€10 '823-€SSEUD

100000S-€2H LV

Table 1 |Installation of cabin parts
ltem Part Number Description Quantity Applicability Link
number
1 A21R23-5001040 Rear cab mounting bracket 2 A21R23-5001040 Rear cab
mounting bracket

2 290959-M2 Bolt M12x1,25x108 2
4 293577-M29 Washer 12.5 6
5 297177-N29 Washer 12 4
6 3302-1001062 Washer 2
7 3307-8120296 Plug 2
10 290S751-81 Bolt DIN M12x1,25x100 2
11 290S035-71 Bolt DIN EN 1662-M10x20- 6

8.8-A3L
13 290S038-71 Bolt DIN EN 1662-M10x35- 8

8.8-A3L
14 292623-61 Nut 1ISO 7043-M10-10-A3L 8
17 292033-522 Nut 1ISO M12x1,25 4
20 A21R23.5001330 cab support 2

sped uiqes jo uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

e o
=@

Installation of body parts

~ ©

2\

30

Installation of body parts

1

Fig 1

VV35S3-E28 and 3KA: Yes A31R33-5000001

2020-10-15 Page 1



Z 9bed G1-01-0202

a|npow ejep jo pug

SO ‘WME pue 823-€SSEN

100000S-€CHLEV

Table 1 |Installation of body parts
ltem Part Number Description Quantity Applicability Link
number
1 A31R23-5001042 Rear cab mounting bracket 2 A31R23-5001042 Rear cab
mounting bracket
2 A31R23-5001040 Rear body mounting bracket 4 A31R23-5001040 Rear body
mounting bracket
3 A31R23-5001240 Medium body mounting 4 A31R23-5001240 Medium body
bracket mounting bracket
5 290959-M2 Bolt M12x1,25x108 2
6 293577-M29 Washer 12.5 14
7 297177-N29 Washer 12 12
8 3302-1001062 Washer 10
9 3307-8120296 Plug 2
10 A31R23-5102121 Plug 8
15 290S035-71 Bolt DIN EN 1662-M10x20- 6
8.8-A3L
17 290S038-71 Bolt DIN EN 1662-M10x35- 40
8.8-A3L
18 290S751-81 Bolt DIN M12x1,25x100 10
19 292623-61 Nut 1ISO 7043-M10-10-A3L 40
21 292033-522 Nut 1ISO M12x1,25 12
25 252039-1M29 Washer 10 2 or pos.26
26 293179-11 Washer DIN 10.5 2 or pos.25
30 A21R23.5001330 cab support 2

sped Apoq jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

e g
P

Installation of body parts

~ ©

2\

30

Installation of body parts

1

Fig 1

\

T

o @ ®
oo Ay

/

_’j
2 >
&
5
: emm//
SN
(o)} m [ N ©
V35S3-E28 and 3KA: No A62R33-5000001

2020-10-15 Page 1



Z 9bed G1-01-0202

a|npow ejep jo pug

ON ‘WME pue 823-€SGEN

100000S-€€HCIV

Table 1 |Installation of body parts
ltem Part Number Description Quantity Applicability Link
number
1 A31R23-5001042 Rear cab mounting bracket 2 A31R23-5001042 Rear cab
mounting bracket
2 A31R23-5001040 Rear body mounting bracket 4 A31R23-5001040 Rear body
mounting bracket
3 A31R23-5001240 Medium body mounting 4 A31R23-5001240 Medium body
bracket mounting bracket
5 290959-M2 Bolt M12x1,25x108 2
6 293577-M29 Washer 12.5 14
7 297177-N29 Washer 12 12
8 3302-1001062 Washer 10
9 3307-8120296 Plug 10
15 290S035-71 Bolt DIN EN 1662-M10x20- 6
8.8-A3L
17 290S038-71 Bolt DIN EN 1662-M10x35- 40
8.8-A3L
18 290S751-81 Bolt DIN M12x1,25x100 10
19 292623-61 Nut ISO 7043-M10-10-A3L 40
21 292033-522 Nut ISO M12x1,25 12
25 252039-1M29 Washer 10 2 or pos.26
26 293179-11 Washer DIN 10.5 2 or pos.25
30 A21R23.5001330 cab support 2

sped Apoq jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of cabin parts

Installation of cabin parts

Fig 1

Ch35S3-E28, Ct35S3-E28 A21R22-5000002

2019-09-11 Page 1



L1-60-610¢C

¢ obed

a|npow ejep jo pug

823-€SS€10 '823-€SSEUD

2¢00000S-2cdlev

Table 1 |Installation of cabin parts

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-8402200 Rear hood seal 1
2 24-2801203 Plug 10
3 21-5101582 Plug 2
4 A31R23-5107026 manhole cap 1
5 A21R23-5107030 Floor hatch gasket 1
6 3302-5301594 Nut 6
7 24-6106060 Plug of a hole of fastening of 14
a hinge of a forward door
8 704.00.490-16 Screw 4x16 6
9 21M-5101824 Plug 2

sped uiqes jo uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of body parts

Installation of body parts

Fig 1

V35S3-E28, V35C3-E28 A31R33-5000002-10

2022-04-01 Page 1



L0-¥0-220¢

¢ 9bed

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

01-200000S-€€HLEV

Table 1 |Installation of body parts
ltem Part Number Description Quantity Applicability Link
number
1 A21R23-8402200 Rear hood seal 1
2 24-2801203 Plug 15
3 21-5101582 Plug 8
4 A31R23-5107026 manhole cap 1
5 A21R23-5107030 Floor hatch gasket 1
6 3302-5301594 Nut 6
7 24-6106060 Plug of a hole of fastening of 35

a hinge of a forward door
8 704.00.490-16 Screw 4x16 6
9 21M-5101824 Plug 10
10 24-5101583 Floor plug 1

sped Apoq jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear cabin mounting bracket

Fig 1 Rear cabin mounting bracket

Ch35S3-E28, Ch35D3-E28, A21R23-5001040
Ct35S3-E28, Ct35D3-E28,

2012-04-26 Page 1



Z abed 9z-¥0-2102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0v01L00S-€CA LTV

Table 1 Rear cab mounting bracket

ltem Part Number Description Quantity Applicability Link
number

1 53-12-1001020 Cushion 1

2 A21R23-5001048 Rear cab mounting bracket 1

3 3302-5001086 Cab spacer Sleeveing 1

19)0Iq Bununow uiqes Jesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear body mounting bracket

Fig 1 Rear body mounting bracket

V35S3-E28, V35C3-E28 A31R23-5001040

2014-11-18 Page 1



Z abed gL-L1-¥10Z

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

070100S-E€TAHLEV

Table 1 Rear body mounting bracket

ltem Part Number Description Quantity Applicability Link
number

1 A31R23-5001048 Rear body mounting bracket 1

2 A31R23.5001330 body support 1

joyoe.q bBununow Apoq Jesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear cab mounting bracket

Fig 1 Rear cab mounting bracket

V35S3-E28, V35C3-E28 A31R23-5001042

2015-04-14 Page 1



Z 9bed ¥1-¥0-G5102

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

c¢v0100S-€CALEV

Table 1 Rear cab mounting bracket

ltem Part Number Description Quantity Applicability Link
number

1 A21R23-5001048 Rear cab mounting bracket 1

2 A31R23.5001330 body support 1

19)08Iq Bununow qes iesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Medium body mounting bracket

Fig 1 Medium body mounting bracket

V35S3-E28, V35C3-E28 A31R23-5001240

2014-11-18 Page 1



Z abed gL-L1-¥10Z

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

0¥Z100S-€CALEV

Table 1 Medium body mounting bracket

ltem Part Number Description Quantity Applicability Link
number
1 A31R23-5001248 Medium body mounting 1
bracket
2 A31R23.5001330 body support 1

joyoe.q Bununow Apoq wnipayy

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



| abed G0-60-6102

823-€OSEN ‘82T-€SSGEN

01-200colS-ccALEV

(option) 12
(option) 11

(option) 4

(option) 1

(option) 5/,"

(option) 16

(option) 3

(option) 10\1
(option) 9\?

Fig 1

6 (option)

EE—

Floor deck installation

8 (option)

15 (option)

uone|jejsul ¥9sp 0o/

XWVWN3L

S1INN AT9KW3ISSVY ANV
SLidvd 40 ANDOTVLIVD



Z 9bed G0-60-6102

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

01-200201S-€CULEV

Table 1 Floor deck installation

ltem Part Number Description Quantity Applicability Link
number

1 A31R33-5102010 flooring 1
2 A31R23-5102114  Floor covering plug 1
3 A31R23-5102036 Sliding door footboard 1
4 AB5R33-5102062 Floor covering 1
5 A31R23-5102186 Remote gasket No. 1 1
6 A31R23-5102188 Remote gasket No. 2 3
8 A31R23-5102192 Remote gasket No. 4 1
9 A21R23-5109116  percussion cap 4
10 A21R23-5109118 Piston holder 4
11 2108-5112090 Plug 1
12 290R443-29 Screw DIN 4.2x16 7
13 290D713-77 Screw 1SO M6x25 4
14 0311106009 Rivet threaded hex M6 2
15 299007-2113 Rivet 4.8x16 18
16 A31R23-5102032 Floor deck insert 1

uone|jejsul ¥9sp 0o/

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation floor mats

2 (option)

Installation floor mats

Fig 1

Ch35S3-E28, Ct35S3-E28 A21R22-5109002-60

2020-03-25 Page 1



Z 9bed Gz-£0-0202

a|npow ejep jo pug

823-€SS€10 '823-€SSEUD

09-200601S-2cd eV

Table 1 |Installation floor mats

ltem Part Number Description Quantity Applicability Link
number

1 A21R23-5109040 Rear floor mat 1

2 A21R23-5109040- Rear floor mat 1

10

sjew Jooy uoijejejsu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the floor mat

2 (option)

Installation the floor mat

Fig 1

V35S3-E28 A31R23-5109002-30

2020-03-25 Page 1



Z 9bed GZ-£0-0202

a|npow ejep jo pug

8¢3-€SSEN

0€-200601S-€2HLEV

Table 1 |Installation the floor mat

ltem Part Number Description Quantity Applicability Link
number

1 A31R23-5109040 Rear floor mat 1

2 A31R23-5109040- Rear floor mat 1

10

jew Joojy ayj uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation of thermal and sound insulation

Installation of thermal and sound insulation

Fig 1

11
11
3
4
2
5
6

Ch35S3-E28, Ct35S3-E28 A21R23-5112002

2014-04-02 Page 1



Z abed zZ0-¥0-¥1L0Z

a|npow ejep jo pug

823-€SS€10 '823-€SSEUD

cooclLig-cediev

Table 1

Installation of thermal and sound insulation

ltem
number

Part Number

Description

Quantity Applicability Link

© 00 N O o b~ O DN -~

- A
N = O

A21R23-5112082
A21R23-5112083
A21R23-5112084
A21R23-5112085
A21R23-5112086
A21R23-5112088
A21R23-5112090
A21R23-5112092
A21R23-5112093
A21R23-5112094
A21R23-5112095
A21R23.5112056

Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.

Plug

right
left
right
left

- a2 NN

N NN

uoneNsSuUl punos pue |ewsy] Jo uolelejsu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

~
(o)} ~

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of thermal and sound insulation

N N N
» ~ ~ ~

11,10

o
~—

Installation of thermal and sound insulation

Fig 1

V35S3-E28 A31R33-5112002

2019-08-16 Page 1



Z abed 91-80-6102

a|npow ejep jo pug

8¢3-€SSEN

200CL1G-CEYULEV

Table 1

Installation of thermal and sound insulation

ltem
number

Part Number

Description

Quantity Applicability Link

© 00 N O o b~ O DN -~

- A
N = O

A21R23-5112082
A21R23-5112083
A21R23-5112084
A21R23-5112085
A21R23-5112086
A21R23-5112088
A31R23-5112094
A21R23-5112095
A31R23-5112096
A21R23.5112056
A31R23-5112098
A31R23-5112095

Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Insulating sheet No.
Plug

Insulating sheet No.

Insulating sheet No.

2 right
2 left
4 right
4 left

10
11
12

13
11

uoneNsSuUl punos pue |ewsy] Jo uolelejsu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation the windshield glass

Instalation the windshield glass

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-5206002
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2020-08-07 Page 1
and 2SA: No



N\

TENA X CATALOGUE OF PARTS

AND ASSEMBLY UNITS

Installation the windshield glass

-5206008 Windshield <

v
%
(1 7))

X | | »
S | T
O | <

0| >

0| &2

S| =

=| 8

>'g

S| =

ol &

Q| &

G| <

[72]

ke

S

=

[}

SIS

<| £

S| €

T S

= g -

3

[72]

<

—

Table 1

Description
A31R33-5206008 windshield glass

Part Number

ltem
number

Ch35S3-E28, Ch35D3-E28, A31R33-5206002
Ct35S3-E28, Ct35D3-E28, End of data module
V35S3-E28, V35C3-E28

2020-08-07 Page 2
and 2SA: No



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation the windshield glass

Instalation the windshield glass

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-5206002-10
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2020-08-07 Page 1
and 2SA: Yes



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the windshield glass

=
3 3
gl
00.
03
2k
< P =
3 <=
(%] >
A=
S| g
S| 2
E
3
£
S
()
<
T2
m >
W g -~ ™
[72]
£
S
Q
<
2]
2]
= o
c |2 5
g |8 =
5 G 3
8 £ 3
) 2 m
o
3
™
g |8 8
E |9 3
> 8 o
2 12 g
g |22 8
o)
O
EE
O S
= C ~ ™
Ch35S3-E28, Ch35D3-E28, A31R33-5206002-10
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28

2020-08-07 Page 2
and 2SA: Yes



> CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Windshield glass

Windshield glass

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-5206008
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2021-03-09 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed 60-£0-1202

a|npow ejep jo pug

800902G-€€ALEV

Table 1 Windshield glass

ltem Part Number Description Quantity Applicability Link

number

1 A21R23-5206050 windshield seal 1

3 A31R33-5206009- windshield glass 1 A31R33-5206009-01
01 Windshield glass

sselb plolyspuim

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



> CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Windshield glass

Windshield glass

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-5206008-10
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2021-03-09 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 60-£0-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

01-800902S-€CULEV

Table 1 Windshield glass

ltem Part Number Description Quantity Applicability Link

number

1 A21R23-5206050 windshield seal 1

3 A31R33-5206009- windshield glass 1 A31R33-5206009-11 Windshield

11

glass

sselb plolyspuim

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



> CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Windshield glass

Windshield glass

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-5206009-01
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2021-03-09 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Windshield glass

X
£
|
=
M
[}
2
0| o
@l a
®©
LI <
ke,
kS
<
3
g £
S
>
~ Q ~ ~
@
Q
<
2]
S f .
o [}
o ke
s |z 8
2 |z ©
S n @
g |2 E
o S o
S <
S ©
— (o} (o]
(0] o o
Keo] [9\] N~
S w0 0
> & N
< 1'd 14
hd ~ (qV]
@© M~ «
o <o <
o)
O
EE
O S
= C ~ ™
Ch35S3-E28, Ch35D3-E28, A31R33-5206009-01
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 2021-03-09 Page 2



> CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Windshield glass

Windshield glass

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-5206009-11
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2021-03-09 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Windshield glass

X
£
|
=
M
[}
2
0| o
@l a
®©
LI <
ke,
kS
<
3
g £
S
>
~ Q ~ ~
@
Q
<
2]
o [72]
o O
T O
s |2 =
= (0]
st © =
S o ©w
g |E 2
() o =2
<+ o
© o
— (o] ((e)
(0] o o
O N~ N
£ v v
> NS
< X o
h = (qV] ~
© N M~
o < <~
o)
O
EE
O S
= c ~ N
Ch35S3-E28, Ch35D3-E28, A31R33-5206009-11
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28 2021-03-09 Page 2



> CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

—/

Storage box

Fig 1 Storage box

Ch35S3-E28, Ch35D3-E28, A21R23-5303012
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28 2022-01-27 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed 12-10-2202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

clocoes-ecdiev

Table 1 Storage box

ltem Part Number Description Quantity Applicability Link
number

1 A21R23-5303060 lock handle 1
2 A21R23-5303070 Lock latch 1
3 A21R23-5303076 Glove box lock tongue spring 1
4 A21R23-5303084 Axis of the castle 1
5 A21R23-5303110 Storage box 1
6 A21R23-5303112 glove box lining 1
7 3111-5303082 Glove box lock handle spring 1
8 4301-5303045 Glove box door stop 5
9 45 9951 6460 Washer 7 1
10 704.00.490-11 Self-tapping screw 4x11 with 6

enlarged head

xoq obeiojs

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation sidewall parts

Installation sidewall parts

g )
m.UJ - (e} 0 © .
K :
'y
A——
S g
™ <+ > - - » - M~ 0
V35S3-E28, V35C3-E28 A31R23-5401001

2016-12-23 Page 1



Z abed ¢€z-z1-9102

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

100LOYS-€CAHLEV

Table 1 |Installation sidewall parts
ltem Part Number Description Quantity Applicability Link
number
1 A31R23-5401618 Trim decorative upper right 1
2 A31R23-5401618- Trim decorative upper right 1

10
3 A31R23-5401619 Trim decorative upper left 1
4 A31R23-5401619- Trim decorative upper left 1
10
5 A31R23-5401620 Trim decorative lower right 1
6 A31R23-5401620- Trim decorative lower right 1
10
7 A31R23-5401621 Trim decorative lower left 1
8 A31R23-5401621- Trim decorative lower left 1
10
9 0311106009 Rivet threaded hex M6 16
10 290D711-77 Screw SO 7380-2-M6x16- 18
08.8-A3T
11 013000000 percussion cap 10

sued |jemapis uonejelsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the side hatch cover

Installation the side hatch cover

Fig 1

V35S3-E28, V35C3-E28 A31R23-5413002

2019-08-12 Page 1



Z abed Z1-80-6102

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

c00€LyS-eTdleEv

Table 1 |Installation the side hatch cover
ltem Part Number Description Quantity Applicability Link
number
1 A31R23-5413012 Side hatch cover 1
2 A31R23-5413110 Drive handle housing 1
3 A31R23-5413270 Side hatch cover drive 1
4 A31R23-5413170 Hatch cover drive handle 1
5 252037-M29 Washer 6 4 or pos.6
6 293176-11 Washer DIN 9021-6-140HV- 4 or pos.5

A3L
7 0311106009 Rivet threaded hex M6 2
8 4000167801 Screw EJOT PT WN1451 1
K60x16
9 290D711-77 Screw 1SO 7380-2-M6x16- 6
08.8-A3T
10 3302.3724653 Belt with clip 2
11 A31R23-5413286 Body trim 1
12 30-5303045 manhole cover buffer 2

J9A00 yojey apis ayj uolejesu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation of upholstery of a sidewall of a cargo compartment

Installation of upholstery of a sidewall of a cargo compartment

Fig 1

V35S3-E28, V35C3-E28 A31R33-5422002
and AGC: Yes

2019-02-12 Page 1



Z abed Z1-20-6102

SOA 10OV pue

823-€OSEN ‘82T-€SSGEN

a|npow ejep jo pug

coocevs-ecdilev

Table 1 |Installation of upholstery of a sidewall of a cargo compartment

ltem Part Number Description Quantity Applicability Link

number

1 A31R23-5102052 rear wheel arch cover 2

2 A31R33-5402101- Side panel upholstery front 1
32 left

3 A31R33-5402106- Side panel upholstery rear 1
32 right

4 A31R33-5402107- Side panel upholstery rear left 1
32

5 A31R23-5402510- Upholstery fixing washer 64
10

6 290R444-22 Screw DIN ST4,2x19 14

7 290R657-21 Screw ISO ST4,2x38 4

8 7711024601 Screw EJOT FDS Schraube 64

SF M5x18-BS

Juswipedwos obues e jo [jemepis e jo Aisjsjoydn jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Rear window glass installation

1 or 2(option) 3 =
m
y 4
)
X

Fig 1 Rear window glass installation

Ch35S3-E28, Ch35D3-E28, A21R23-5603002
Ct35S3-E28, Ct35D3-E28

and 3HA: Yes 2014-12-30 Page 1



SOA VHE pue

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed 0¢-zZl-¥102

a|npow ejep jo pug

200€095-€2dlev

Table 1 Rear window glass installation

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-5603016 Tailgate glass 1 or pos.2
2 A21R23-5603016- Tailgate glass 1 or pos.1
01
3 A21R23-5603018 Rear window glass seal 1

uoneejsul ssejb mopuim Jesy

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of door parts

Installation of door parts

Fig 1

=
& &

Ch35S3-E28, Ch35D3-E28, A65R32-6103002
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-06-08 Page 1



823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed 80-90-1202

a|npow ejep jo pug

200€019-2€dS9V

Table 1 |Installation of door parts
ltem Part Number Description Quantity Applicability Link
number
1 A21R23-6103418 Sliding window seal, right 1
2 A21R23-6103419 Sliding window seal, left 1
3 A21R23-6103446 Groove holder rear right 1
4 A21R23-6103447 Groove holder rear left 1
5 A21R23-6103504 Groove clip front right 1
6 A21R23-6103505 Groove clip front left 1
8 /3\121R23-6103052- Fixed door glass, right 1
11 /3\121R23-6103053- Fixed glass door left 1
13 A21R23-6103122 Fixed glass seal, right 1
14 A21R23-6103123 Fixed glass seal, left 1
16 /3\121R23-6103214- Right sliding door glass 1
19 /3\121R23-6103215- Sliding door glass, left 1
21 A21R23-6103426 Sliding glass groove lower 2
front

22 A21R23-6103438 Lower sliding glass groove 2

23 E24406 Bolt with a hexagonal head 4
and a threaded flange Sp
M6x12

25 A21R23.6102312 upholstery holder 8

sped Joop Jo uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of locks and drives of locks of forward doors

P

r2
[ 4

15 or 25

/

13

/..

Installation of locks and drives of locks of forward doors

Ry
[Ty
©0
~ o~
S
&
é
N
e |
»
V35S3-E28, V35C3-E28 A31R23-6105002

2019-11-26 Page 1



Z abed 9z-11-6102

8Z3-€0GEA '823I-ESSEN

2005019-€2HLEV

Table 1 |Installation of locks and drives of locks of forward doors

ltem
number

Part Number

Description

Quantity Applicability Link

© 0o N o0~ O DN

10
11
12

13
14
15

16
17
18
19
20
21
22

31029-3711037
A21R23-6105068
A21R23-6105069
A21R23-6105330
45 3114 9065
31105-6105142
A21R23-6105248
A21R23-6105249
A21R23-6105326
A21R23-6105327
290D017-722

0311106009
081856
290D711-72

A21R23.6105012
A21R23.6105013
A21R23.6105100
A21R23.6105102
A21R23.6105150
A21R23.6105151
A21R23.6105411-

Nut holder with nut
Locking rod with button, right
Locking rod with button, left
Switch rod with tip

Screw M8x20

Lock switch holder
External handle rod, right
Outer handle rod, left
Bracket internal drive right
Bracket internal drive left

Screw SO 14581-M6x12-08.8-

P2R

Rivet threaded hex M6

staple

Screw SO 7380-2-M6x16-

08.8-P2R

Front door lock right

Front door lock left

lock latch

Internal drive rod

Handle outer front door right
Handle outer front door left

Front door lock switch

—_

6 or pos.25

1 or pos.26. Use from kit

SJI0O0OP PJeMIO) JO SYIO| JO S8ALP PpuE S$)}20] JO uole|eisu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



¢ abed 9z-11-6102

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

2005019-€2HLEV

Table 1 |Installation of locks and drives of locks of forward doors (Continued)

ltem Part Number Description Quantity Applicability Link
number
01 A31R23.6105006
23 4000167801 Screw EJOT PT WN1447 8
K60x14
24 203132 staple 1
25 290D711-79122 Screw SO 7380-2-M6x16- 6 or pos.15
08.8-flZn-480ch.-black
26 A21R23.6105411- Front door lock switch 1 or pos.22. Use from kit

02

A31R23.6105006

SJI0O0OP PJeMIO) JO SYIO| JO S8ALP PpuE S$)}20] JO uole|eisu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation of locks and drives of locks of doors of a back

Installation of locks and drives of locks of doors of a back

Fig 1

V35S3-E28, V35C3-E28 A31R23-6305002

2021-04-05 Page 1



Z 9bed G0-¥0-1202

8Z3-€0GEA '823I-ESSEN

20050€9-€2ULEV

Table 1 |Installation of locks and drives of locks of doors of a back

ltem Part Number Description Quantity Applicability Link

number

1 31029-3711037 Nut holder with nut 1

2 A31R23-6305330 Switch rod with tip 1

3 A31R23-6425218 cable bracket 1

4 3302-3724598 staple 1

5 45 3114 9065 Screw M8x20 10

6 A21R23-6105074 Lock button 1

7 31105-6105142 Lock switch holder 1

8 4301-6105444 Sleeve of a tip of draft of 1
deenergizing of the lock

9 A31R23-6305160 Inner handle socket 1

10 290D017-722 Screw ISO 14581-M6x12-08.8- 3
P2R

11 4000167801 Screw EJOT PT WN1447 4
K60x14

12 290D711-77 Screw SO 7380-2-M6x16- 17
08.8-A3T

13 A21R23.6105082 Lock drive inner right 1

14 A22R23.6205102 Inner handle rod 1

15 A31R23.6305012- Tailgate lock 1

10

16 A31R23.6305030 Upper additional lock latch 2

17 A31R23.6305031 latch of the additional lock 1
lower left

18 A31R23.6305032 Stopper lower right 1

19 A31R23.6305034 Stopper retainer 1

¥oBQ B JO SJOOP JO S)O0| JO S8ALP pue SY20| JO uole|ejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



¢ abed G0-¥0-1202

a|npow ejep jo pug

8Z3-€0GEA '823I-ESSEN

20050€9-€2ULEV

Table 1 |Installation of locks and drives of locks of doors of a back (Continued)

ltem Part Number Description Quantity Applicability Link
number
20 A31R23.6305070 Push button lock 1
21 A31R23.6305100 lock latch 1
22 A31R23.6305150 Tailgate outer handle 1
23 A31R23.6305248 Outer tailgate handle rod 1
24 A31R23.6305350 Additional lock for tailgate 3
25 A31R23.6305426 Draft of the additional lock of 1
the right door
26 A31R23.6305442 Draft of the additional lock of 1
the left door top
27 A31R23.6305444 Draft of the additional lock of 1
the left door lower
28 A31R23.6305454 Drive of additional locks 1
29 A31R23.6305460 The handle of a drive of 1
locks of a door of a back
30 A31R23.6425410 Middle door lock switch 1 or pos.31. Use from kit
A31R23.6105006
31 A31R23.6425410- Middle door lock switch 1 or pos.30. Use from kit

01

A31R23.6105006

¥oBQ B JO SJOOP JO S)O0| JO S8ALP pue SY20| JO uole|ejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

VAN
\_

Installation the Driver’s Seat

6 or 8

Fig 1 Installation the Driver’s Séat

| ¥ g
1 /. 1
. y
j B e * [
¢
S e “»,
4 ; . - N \
\ A ;
Ny
Ny
.,1,,.>,.,...
4 L
e
f /I

Br.

Ch35S3-E28, Ct35S3-E28, A21R23-6800001-20
V35S3-E28 and 2KA: No

N\

2018-12-08 Page 1



Z abed 80-zZ1-8102

ON ‘WM Pue 823-€SGEN
‘823-€SGEID '8ZI-€SSEUD

a|npow ejep jo pug

02-1000089-€CA LTV

Table 1 |Installation the Driver's Seat
ltem Part Number Description Quantity Applicability Link
number
2 A22R23-6206430 Bolt M12x38 4
3 290026-81 Screw DIN M8x20 6
4 252045-M29 Washer 12 1
5 252135-M2 Washer 8T OST 37.001.115- 6

75
6 /16\31R23.6800010- driver's seat 1 or pos.8
7 A21R23.6800010- driver's seat 1 or pos.9
30
8 /16\121R23.6800010- driver's seat 1 or pos.6
9 A21R23.6800010- driver's seat 1 or pos.7

31

jeas s.JaAlL 8y) uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation the Driver’s Seat

Installation the Driver’s Seat

Fig 1

Ch35S3-E28, Ct35S3-E28, A21R23-6800001-30
V35S3-E28 and 2KA: Yes

2018-12-08 Page 1



Z abed 80-zZ1-8102

SOA ‘WM PUB 823-ESSEN
‘823-€SGEID '8ZI-€SSEUD

a|npow ejep jo pug

0€-1000089-€2¥ LV

Table 1 |Installation the Driver's Seat

ltem Part Number Description Quantity Applicability Link
number

2 A22R23-6206430 Bolt M12x38 4

3 290026-81 Screw DIN M8x2 6

4 252045-M29 Washer 12 1

5 252135-M2 Washer 8T OST 37.001.115- 6

75
8 A21R23.6800010- driver's seat 1

21

jeas s.JaAlL 8y) uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation the Driver’s Seat

Installation the Driver’s Seat

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-6800001-31
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2018-12-08 Page 1
and 2KA: Yes



SOA ‘WMZ pue

823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

Z abed 80-Z1-8102
L€-1000089-€Z¥ L2V

Table 1 |Installation the Driver's Seat

ltem Part Number Description Quantity Applicability Link
number

2 A22R23-6206430 Bolt M12x38 4

3 290026-81 Screw DIN M8x20 6

4 252045-M29 Washer 12 1

5 252135-M2 Washer 8T OST 37.001.115- 6

75
6 A21R23.6800010- driver's seat 1
20
7 A21R23.3724186 Harness 186 1

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD

jeas s.JaAlL 8y) uonejejsul



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the front seat

Fig 1 Installation the front seat

Ch35S3-E28, Ct35S3-E28 A21R23-6810001

2017-04-03 Page 1



Z 9bed ¢€0-¥0-2102

a|npow ejep jo pug

823-€SS€10 '823-€SSEUD

1000189-€CH LTV

Table 1 |Installation the front seat
ltem Part Number Description Quantity Applicability Link
number
1 A21R23-6810010 Front seat 1 A21R23-6810010 Front seat
2 A22R23-6206430 Bolt M12x38 4

jeas juoJ) ayj uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

TENAX

Installation the front seat

Installation the front seat

Fig 1

o

V35S3-E28 A31R23-6810001

2017-04-03 Page 1



Z 9bed ¢€0-¥0-2102

a|npow ejep jo pug

8¢3-€SSEN

1000189-€CHLEV

Table 1 |Installation the front seat
ltem Part Number Description Quantity Applicability Link
number
1 A31R23-6810010 Front seat 1 A31R23-6810010 Front seat
2 A22R23-6206430 Bolt M12x38 4

jeas juoJ) ayj uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation seat occupancy sensors

Installation seat occupancy sensors

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-6813001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-12-14 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation seat occupancy sensors

X
£
|
o
o >
2| =
5 8
2| &
®| <
S
(€]
[}
o
3l 2
2N =
<| &
O >
Wm g I\
3
[72]
= S
2]
— c
(O]
[ 2]
3 ©
R 2
(O]
0
(O]
!
C [
il &
= 2
8 S
[®] (7]
3 @
o o
™
S
[ o
()] ~
O [e0]
S ©
> &
< | ®
@ ©
o <
o)
O
EE
O S
= C ~
Ch35S3-E28, Ch35D3-E28, A21R23-6813001
Ct35S3-E28, Ct35D3-E28, End of data module

V3553-E28, V35C3-E28 2021-12-14 Page 2



SBA VINC 10 S3A DN pue
823-€OSEN ‘8ZI-ESSEN

| ebed Zz-60-0202

‘823-€AQS€10 '82A-€SSEID

‘823-€ASEUD '8Z3-€SSEUD

v00LLL8-Zed LTV

Fig 1 Compressor installation

uonejjejsul Jossaidwon

XWVWN3L

S1INN AT9KW3ISSVY ANV
S1idvd 40 INDOTVLVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Compressor installation

X
=
g
>
=
=
<
S| 2
8|8
T <
3
[7)]
£
.
S
(%]
a1 2
S| 2
g| S
S| 2
CQ < <
A 1
7o)
S T
K 5
o
N~
)
T
[0p]
(@]
c =
o © 0
=
e c ©
5 | <€ <
SSS
o | & ©
o |2 =
o)
o
o [N o
E |C C
S |0
Z | o ™
5 |8 &
o ([N
f S
)
o
€ E
=]
= cCc |~ «

75

Screw M8x100

290148-2813

™

Compressor

A21R22.8111010

<

Ch35S3-E28, Ch35D3-E28,

Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28
and 2MC: Yes or 2MA: Yes

End of data module

A21R32-8111004

2020-09-22 Page 2



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Condenser installation

2&3 or 7

1\3 o:‘m\zo

Fig 1 Condenser installation

Ly
—

9 or 11
(option) 27
23

6

24
(option) 28
3or 7

Ch35S3-E28, Ch35D3-E28, A31R22-8112001
Ct35S3-E28, Ct35D3-E28,
V35C3-E28 and 2MC: Yes
or 2MA: Yes,

V35S3-E28 and 2MA: Yes

2020-08-18 Page 1



SOA ‘VINC PUE 8C3-CSGEN

‘SOA VINZ 10

S9A ‘O PUB 823-€DGEN
‘823-€QGEI0 ‘82I-€SGEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed 81-80-0202

1002L18-2THLEVY

Table 1 Condenser installation
ltem Part Number Description Quantity Applicability Link
number
1 A21R22-8112110 Condenser bracket, right 1
2 A21R22-8112111  Condencer mounting bracket, 1

left
3 45 9953 1818 Nut M6 4 or pos.7
7 292352-31 Nut DIN 6923-M6-6-A3L 4 or pos.3
6 252037-M29 Washer 6 8
8 290S015-71 Bolt DIN EN 1662-M6x30-8.8- 2 or pos.10
A3L
9 290S023-71 Bolt DIN EN 1662-M8x20-8.8- 4 or pos.11
A3L
10 45 9376 1108 Bolt M6x30 2 or pos.8
11 45 9376 1119 Bolt M8x20 4 or pos.9
20 4220332809 Screw EJOT DELTA PT 2
70x22
21 E24408 Bolt with a hexagonal head 4
and a threaded flange Sp
M6x16
22 E24416 Bolt with a hexagonal head 2
and a flange, threading sp
M6x35
23 A21R23.8112033 Condencer 1
24 A21R23.8112070 Condenser fan 1
25 A21R22.8131330 Condenser supply pipeline 1
26 A21R22.8131340- Condenser outlet pipe 1
10
27 A21R23.8112033- Condencer 1

uone|jejsul 1asuspuon

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Condenser installation

Link

Applicability

Table 1 Condenser installation (Continued)
Quantity

Description
Condenser fan

A21R23.8112070-

Part Number
01

01

ltem
number

28

Ch35S3-E28, Ch35D3-E28, A31R22-8112001
Ct35S3-E28, Ct35D3-E28, End of data module

V35C3-E28 and 2MC: Yes

or 2MA: Yes,

V35S3-E28 and 2MA: Yes

2020-08-18 Page 3



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of pipelines

Installation of pipelines

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R32-8120001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-09-22 Page 1



823-€OSEA ‘82I-ESSEN

Z abed Zz-60-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

100021 8-2CdleV

Table 1 |Installation of pipelines
ltem Part Number Description Quantity Applicability Link
number
1 AB5R52-8120500 pipe bracket 1
2 AB5R52-8120534 Pipeline 1
3 AB5R52-8120030 Hose 1
4 A21R32-8120032 Hose 1
5 A21R32-8120068 Hose 1
7 292020-513 Nut M10 2
8 290S036-71 Bolt DIN EN 1662-M10x25- 2

8.8-A3L
9 290K002-71 Bolt ISO M6x20 2
10 205114-0-00 Belt double 2
11 2901200000 Spring clamp 29x12 6
12 E24408 Bolt with a hexagonal head 1

and a threaded flange Sp
M6x16

sauljedid jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of pipelines

20 or 26

Q

11 or 13
Installation of pipelines

Fig 1

20 or 26

Ch35S3-E28, Ch35D3-E28, A31R22-8120002
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2021-05-17 Page 1
and 2AD: Yes



SOA Vv pue

823-€OSEA ‘82I-ESSEN
'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z 9bed /1-650-1202

a|npow ejep jo pug

2¢000ci8-calev

Table 1 |Installation of pipelines
ltem Part Number Description Quantity Applicability Link
number
3 3302-8120040 Union 1
4 A31R33-8120080 Hose 1
5 A21R23-8120048 Hose 1
6 3110-8120166 Hose clamp 1
11 290S012-71 Bolt DIN EN 1662-M6x16-8.8- 3 or pos.13

A3L
13 45 9376 1102 Bolt M6x16 3 or pos.11
20 01128044029 Spring clamp 29x12 5 or pos.26
26 2901200000 Spring clamp 29x12 5 or pos.20
37 A31R33.8120020 heater valve 1
39 E24410/H6 Bolt with a hexagonal head 2
and a threaded flange Sp
M6x20
40 AB65R52-8134003 Heater installation 1
41 290D399-72 Screw DIN 7500-CE M6x30-H- 1
P3R
42 0311106009 Rivet threaded hex M6 2
43 2501200800 Spring clamp 25x12 3
44 A31R33-8120042 Hose 1
45 A31R33-8120076 Tee 1
46 A31R33-8120164 bracket 1

sauljedid jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation of pipelines

Installation of pipelines

Fig 1

13 or 14

Ch35S3-E28, Ch35D3-E28, A21R32-8120004
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-09-22 Page 1



823-€OSEA ‘82I-ESSEN

Z abed Zz-60-020C

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

¥000C18-ced LV

Table 1 |Installation of pipelines
ltem Part Number Description Quantity Applicability Link
number
2 A21R32-8120024 supply tube 1
4 33104-8120030 Hose 1
7 45 9951 2850 Screw M8x16 2
8 252155-M2 Washer 8L 2
13 01128044029 Spring clamp 29x12 2 or pos.14
14 2901200000 Spring clamp 29x12 2 or pos.13

sauljedid jo uonejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of the air conditioning system

Installation of the air conditioning system

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R22-8131001
Ct35S3-E28, Ct35D3-E28,
V35C3-E28 and 2MC: Yes
or 2MA: Yes,

V35S3-E28 and 2MA: Yes

2014-09-09 Page 1



SOA ‘VINC PUE 8C3-CSGEN

‘SOA VINZ 10

S9A ‘O PUB 823-€DGEN
‘823-€QGEI0 ‘82I-€SGEID
‘823-€ASEUD '8Z3-€SSEUD

| abed 60-60-¥102

a|npow ejep jo pug

100L€L8-CTH LTV

Table 1 |Installation of the air conditioning system

ltem Part Number Description Quantity Applicability Link

number

1 290S013-71 Bolt DIN EN 1662-M6x20-8.8- 1 or pos.4
A3L

2 290S025-71 Bolt DIN EN 1662-M8x30-8.8- 1 or pos.5
A3L

3 290S028-71 Bolt DIN EN 1662-M8x45-8.8- 1
A3L

4 45 9376 1104 Bolt M6x20 1 or pos.1

5 45 9376 1123 Bolt M8x30 1 or pos.2

7 0311106009 Rivet threaded hex M6 1

8 A21R22.8131310 Outlet compressor pipeline 1

wajsAs Bujuonipuod Jie ayj jo uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation of the air conditioning system

(option) 13

5 or 11
Installation of the air conditioning system

Fig 1

PRV

Ch35S3-E28, Ch35D3-E28, A21R32-8131002
Ct35S3-E28, Ct35D3-E28
and 2MC: Yes or 2MA: Yes,
V35C3-E28, V35S3-E28
and 2MA: Yes

2021-04-22 Page 1



SOA VINCZ pue

823-€SGEN ‘8Z3-€DGEN
‘SOA VINZ 10 SOA :DINZ pue

Z abed zz-v0-1202

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

cooLel8-cediev

Table 1 |Installation of the air conditioning system

ltem Part Number Description Quantity Applicability Link

number

1 45 9953 1819 Nut M8 1 or pos.6

2 3221-8110112 Spacer Sleeveing 1

4 290S013-71 Bolt DIN EN 1662-M6x20-8.8- 2 or pos.7
A3L

5 292351-51 Nut DIN 6923-M5-8-A3L 1 or pos.11

6 292353-51 Nut DIN 6923-M8-8-A3L 1 or pos.1

7 45 9376 1104 Bolt M6x20 2 or pos.4

8 0311106009 Rivet threaded hex M6 1

9 A21R22.8131300 Compressor supply pipeline 1

10 /16\31R22.8131320- Pipeline on the body 1

11 1/38318/01 Nut flange M5 1 or pos.5

12 A21R23.8131400 Pressure meter 1

13 A21R23.8131400- Pressure meter 1

01

wajsAs Bujuonipuod Jie ayj jo uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation heater fuel lines

Installation heater fuel lines

%
2
I

Ch35S3-E28, Ch35D3-E28, A21R22-8134001-10

Ct35S3-E28, Ct35D3-E28

and 2AD: Yes

2018-09-10 Page 1



oA :ave pue

823-€AS€I0 ‘823A-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed 01-60-8102

a|npow ejep jo pug

0l-L00¥EL8-CTA LTV

Table 1 |Installation heater fuel lines
ltem Part Number Description Applicability Link
number
1 45 9953 1818 Nut M6 or pos.7
6 252037-M29 Washer 6
7 292352-31 Nut DIN 6923-M6-6-A3L or pos.1
8 45 9376 1108 Bolt M6x30 or pos.9
9 290S015-71 Bolt DIN EN 1662-M6x30-8.8- or pos.8
A3L
14 1956082-R Corrugated pipe
15 483931-A31R22- Fuel outlet hose Use from kit
3100 A31R22.8134021
16 A31R22.8134026 Dosing pump Use from kit
A31R22.8134021
17 45 3114 9922 Belt
18 A21R22.8134160 fuel line

saulj jan) Jsjeay uole|ejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation heater fuel lines

Installation heater fuel lines

Fig 1

15 or 19

V35S3-E28, V35C3-E28 A31R22-8134001
and 2AD: Yes

2020-12-10 Page 1



| ebed 01-21-0202

SOA -V pue

8Z3-€OGEA ‘8Z3-€SSGEN

a|npow ejep jo pug

L00VEL8-CTHILEV

Table 1 |Installation heater fuel lines
ltem Part Number Description Quantity Applicability Link
number
2 45 9953 1818 Nut M6 1
7 252037-M29 Washer 6 2
8 45 9376 1108 Bolt M6x30 1 or pos.9
9 290S015-71 Bolt DIN EN 1662-M6x30-8.8- 1 or pos.8
A3L
14 492353 Fuel outlet hose 1 or pos.18. Use from kit
A31R22.8134021
15 A31R22.8134026 Dosing pump 1 or pos.19. Use from kit
A31R22.8134021
16 45 3114 9922 Belt 9
17 1956082-R Corrugated pipe 3 or pos.20
18 AIBP.130.00.00.0 fuel line 1 or pos.14. Use from kit
01 A31R22.8134021-30
19 A31R22.8134026- fuel pump 1 or pos.15. Use from kit
30 A31R22.8134021-30
20 657-8134118 Protective casing 3 or pos.17

saulj |an) Jsjeay uone|ejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation heater fuel lines

Installation heater fuel lines

Fig 1

(option) 6

V35S3-E28, V35C3-E28 A31R22-8134002
and 2AD: Yes

2016-03-24 Page 1



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation heater fuel lines

Link

Applicability

Installation heater fuel lines
Quantity

Table 1

Description

fuel line

Part Number
A31R22.8134160

ltem
number

0

fuel line

AB5R32.8105160

©

V35S3-E28, V35C3-E28

and 2AD: Yes

End of data module

A31R22-8134002

2016-03-24 Page 2



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Instillation of rear-view mirrors

Installation of rear-view mirrors

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-8201001
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2014-12-04 Page 1
and 2BB: No



ON :gd¢ pue

823-€OSEA ‘82I-ESSEN

Z abed $0-Zl-¥102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

1001028-€Cd LTV

Table 1 |Installation of rear-view mirrors

ltem Part Number Description Quantity Applicability Link
number
1 3302-5325402 Nut 2
2 A21R23-8201263 Plug 4
3 A21R23-8201820- Mirror cover right 1
10
4 A21R23-8201821- Mirror trim left 1
10
5 45 9652 1517 Screw 4x16 2
6 103.16031-71 Screw with a shaped head 6
and shoulder, with a six-
radius slot, M6x14
7 A21R23.8201020 Exterior mirror with manual 1 Use from kit
drive and heating, right, assy A21R23.8201206
8 A21R23.8201021 Exterior mirror with manual 1 Use from kit

A21R23.8201206

drive and heating, left, assy

Rear view mirrors (set)

A21R23.8201206

SJIOLIL MBIA-Ieal JO uonelgsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Instillation of rear-view mirrors

Installation of rear-view mirrors

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-8201001-10
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2014-12-04 Page 1
and 2BB: Yes



S9A :9dg¢ pue

823-€OSEA ‘82I-ESSEN

Z abed $0-Zl-¥102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0l-1L001L028-€CA LTV

Table 1 |Installation of rear-view mirrors

ltem Part Number Description Quantity Applicability Link
number
1 3302-5325402 Nut 2
2 A21R23-8201263 Plug 4
3 A21R23-8201820- Mirror cover right 1
10
4 A21R23-8201821- Mirror trim left 1
10
5 45 9652 1517 Screw 4x16 2
6 103.16031-71 Screw with a shaped head 6
and shoulder, with a six-
radius slot, M6x14
7 A21R23.8201020- Exterior mirror with electric 1 Use from Kkit
10 drive, right, assy A21R23.8201206-10
8 A21R23.8201021- Exterior mirror with electric 1 Use from Kkit

10

A21R23.8201206-
10

drive, left, assy

Rear view mirrors (set)

A21R23.8201206-10

SJIOLIL MBIA-Ieal JO uonelgsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Insthllation of rear-view mirrors

Installation of rear-view mirrors

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-8201001-20
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2022-07-11 Page 1
and 2BB: No



ON :gd¢ pue

823-€OSEA ‘82I-ESSEN

bL-L0-2202

Z 9bed

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

02-1001028-€CA LTV

Table 1 |Installation of rear-view mirrors

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-8201820- Mirror cover right 1
10
2 A21R23-8201821- Mirror trim left 1
10
3 3302-5325402 Nut 2
4 A21R23-8201263 Plug 4
7 45 9652 1517 Screw 4x16 2
8 2180264 Screw EJOT PT K60x16 6
10 A21R23.8201020- Rear-view mirror external right 1 Use from kit

11

20

A21R23.8201021-
20

A21R23.8201206-
20

with a mechanical drive and
heating

Rear-view mirror external left
with a mechanical drive and
heating

Rear view mirrors (set)

A21R23.8201206-20

Use from kit
A21R23.8201206-20

SJIOLIL MBIA-Ieal JO uonelgsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Insthllation of rear-view mirrors

Installation of rear-view mirrors

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-8201001-30
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2019-12-25 Page 1
and 2BB: Yes



S9A :9dg¢ pue

823-€OSEA ‘82I-ESSEN

| abed GzZ-Z1-610C

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0€-1001028-€CA LTV

Table 1 |Installation of rear-view mirrors

ltem Part Number Description Quantity Applicability Link

number

1 A21R23-8201820- Mirror cover right 1
10

2 A21R23-8201821- Mirror trim left 1
10

3 3302-5325402 Nut 2

4 A21R23-8201263 Plug 4

7 45 9652 1517 Screw 4x16 2

8 2180264 Screw EJOT PT K60x16 6

10 A21R23.8201020- Rear-view mirror, external, 1

11

30

A21R23.8201021-
30

A21R23.8201206-
30

right, electric and heated

Rear-view mirror, external left,
electric and heated

Rear view mirrors (set)

SJIOLIL MBIA-Ieal JO uonelgsul

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Interior mirror installation

Interior mirror installation

—
2
[y
w
3
-
3
(4]
Ch35S3-E28, Ch35D3-E28, A65R52-8201002
Ct35S3-E28, Ct35D3-E28,
and ABA: Yes

2021-11-30 Page 1



SOA VOV pue

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

Z abed 0¢-11-1202

a|npow ejep jo pug

2001028-25uS9V

Table 1 Interior mirror installation

ltem Part Number Description Quantity Applicability Link
number
1 290D082-713 Screw ISO M6x20 1
2 1118.8201008-10  Salon mirror 1 or pos.4 or pos.5
3 AB5R52.8201190 Plate of fastening of an 1

internal rear-view mirror
4 2108-8201008-50 Rear-view mirror internal 1 or pos.2 or pos.5
5 3110.8201006-10 Rear-view mirror internal anti- 1 or pos.2 or pos.4

dazzle with screw

uonejjejsul 1o Jousjul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation of side marker lights

Installation of side marker lights

Fig 1

V35S3-E28, V35C3-E28 A31R32-8208001

2020-10-09 Page 1



Z abed 60-01-0202

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

1008028-2CALEV

Table 1 |Installation of side marker lights
ltem Part Number Description Quantity Applicability Link
number
1 AB63R42.3731010 Side marker lamp with 4

reflective device 74.3731-01

Sjyby| Joxew apis Jo uolejejsul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the driver’s airbag

Installation the driver’s airbag

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-8214001
Ct35S3-E28, Ct35D3-E28,
V35S3-E28, V35C3-E28

2020-03-12 Page 1
and 1JD: No



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the driver’s airbag

X
£
|
ol 2
| =
2| &
| 8
ul| g
o
g
S
()
S
<| 2
S| €
I s
8| a -
[72]
£
S
Q
2 @
=}
©
o
S
(@)
5§ |
..m. ©
G o)
" >
[0 =
o o
o
=
— <t
()] ~
o AN
S @
> Q
< | ®
@ N
o <
o)
O
EE
O S
= c ~
Ch35S3-E28, Ch35D3-E28, A31R33-8214001
Ct35S3-E28, Ct35D3-E28, End of data module

V35S3-E28, V35C3-E28

2020-03-12 Page 2
and 1JD: No



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation seat belts

Installation seat belts

Fig 1

Ch35S3-E28, Ct35S3-E28 A21R23-8217002-50
and 1JD: No

2021-08-11 Page 1



L1-80-1202

Z 9bed

ON :dri pue

823-€SS€10 '823-€SSEUD

a|npow ejep jo pug

05-200.128-€CA eV

Table 1 |Installation seat belts
ltem Part Number Description Quantity Applicability Link
number
1 A21R23-8217834 Seat belt anchor 1
2 2752-8217876 Bracket central 1
3 A21R23-8217862 bracket 2
4 2905023-79121 Bolt DIN EN 1662-M8x20-8.8- 2
flZn-480h.-grey
5 2905035-79121 Bolt DIN EN 1662-M10x20- 7
8.8-flZn-480h.-grey
6 3302.3724651 Belt with clip 1
7 45 3114 9921 Belt 1
8 A21R23.8217014- Seat belt right 1 Use from kit
40 A21R23.8217008-60
9 A21R23.8217015- Seat belt left 1
30
10 A21R23.8217018- Seat belt medium 1 Use from kit

40

A21R23.8217008-
60

Seat belt kit

A21R23.8217008-60

Sj|eq jess uoinejesu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation seat belts

Installation seat belts

Fig 1

Ch35S3-E28, Ct35S3-E28 A21S3E-8217002
and 1JD: No

2021-12-30 Page 1



Z abed 0¢-zl1-1202

ON :dri pue

823-€SS€10 '823-€SSEUD

a|npow ejep jo pug

2¢00.128-3€SLev

Table 1 |Installation seat belts
ltem Part Number Description Quantity Applicability Link
number
1 A21R23-8217834 Seat belt anchor 1
2 2752-8217876 Bracket central 1
3 A21R23-8217862 bracket 2
4 2905023-79121 Bolt DIN EN 1662-M8x20-8.8- 2

flZn-480h.-grey
5 2905035-79121 Bolt DIN EN 1662-M10x20- 7
8.8-flZn-480h.-grey
6 3302.3724651 Belt with clip 1
7 45 3114 9921 Belt 1
8 A21R23.8217014- Seat belt right 1
40
9 A21R23.8217015- Seat belt left 1
50
10 A21R23.8217018- Seat belt medium 1
40
A21S3E.8217008 Seat belt kit 1

Sj|eq jess uoinejesu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

g

Installation seat belts

6 or 8
6 or 8
5o0r7

Installation seat belts

Fig 1

V35S3-E28 and 1JD: No A31R23-8217002-20

2021-08-11 Page 1



L1-80-1202

Z 9bed

a|npow ejep jo pug

ON ‘dri pue 8Z3-€SGENA

02-200.128-€CALEV

Table 1 |Installation seat belts
ltem Part Number Description Quantity Applicability Link
number
1 A22R23-8217834 Seat belt anchor 1
2 A21R23-8217862 bracket 2
3 3221-8217870 Nut of fastening of seat belts 1
4 252157-N2 Washer 12L 1
5 290S023-71 Bolt DIN EN 1662-M8x20-8.8- 1 or pos.7
A3L
6 290S035-71 Bolt DIN EN 1662-M10x20- 5 or pos.8
8.8-A3L
7 45 9376 1119 Bolt M8x20 1 or pos.5
8 45 9376 1161 Bolt M10x20 5 or pos.6
9 3302.3724651 Belt with clip 1
10 45 3114 9921 Belt 5
11 A22R23.8217014- Seat belt right 1 Use from kit
20 A22R23.8217008-20
12 A21R23.8217015- Seat belt left 1
30
13 A22R23.8217018- Seat belt medium 1 Use from kit

20

A22R23.8217008-
20

Seat belt kit

A22R23.8217008-20

Sj|eq jess uoinejesu|

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation of plumage parts

Installation of plumage parts

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-8400001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2021-06-03 Page 1



823-€OSEA ‘82I-ESSEN

Z abed €0-90-1202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

10000¥8-E€CHLEV

Table 1 |Installation of plumage parts

ltem Part Number Description Quantity Applicability Link
number
1 A21R23-8401052 Radiator frame base 1
2 3310-8101198 Sleeve 2
3 A21R23-8119196 Spacer Sleeveing 2
4 AB4R52-8403040 Front fender holder lower right 1
5 A64R52-8403041 Front fender holder lower left 1
6 252038-M29 Washer 8 8
7 290D715-72 Screw 1SO M6x35 2
8 290D725-77 Screw 1SO 7380-2-M8x30- 8
08.8-A3T
9 290D727-77 Screw 1SO 7380-2-M8x40- 2
08.8-A3T
10 290R814-29132  Screw DIN ST4,2x19 6
12 C41R11.8403490  Nut 2

sued ebewnid jo uonejeisul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the front wing parts

Installation the front wing parts

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R22-8403001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-07-23 Page 1



823-€OSEA ‘82I-ESSEN

Z 9bed €2-10-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

100€0V8-2cd eV

Table 1 |Installation the front wing parts
ltem Part Number Description Quantity Applicability Link
number
4 31029-8402400 percussion cap 6
5 31029-8402402 Piston holder 6
8 A21R23.8403354 Front fender guard right 1 or pos.20
9 A21R23.8403355 Front fender guard left 1 or pos.19
19 /16\31R23.8403355- Front fender guard left 1 or pos.9
20 A21R23.8403354- Front fender guard right 1 or pos.8

10

sped Buim juoly sy uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

Installation the front wing parts

10 or 11

Installation the front wing parts

Fig 1

Ch35S3-E28, Ch35D3-E28, A31R33-8403001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-03-18 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 81-£0-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

100€0Y8-ECULEV

Table 1 |Installation the front wing parts
ltem Part Number Description Quantity Applicability Link
number
1 31029-8402400 percussion cap 10
2 31029-8402402 Piston holder 10
3 A31R33-8403080 Front fender shield right 1
4 A31R33-8403081 Front fender shield left 1
5 A31R33-8403358 Front fender guard right 1
6 A31R33-8403359 Front fender guard left 1
7 A31R33-8403498 lock latch 4
8 293012-19121 Washer GOST ISO 7093-2-8- 2
100HV-flZn-480h.-gray

9 290S023-79121 Bolt DIN EN 1662-M8x20-8.8- 2
flZn-480h.-grey

10 021111130208 Threaded cylindrical rivet 2 or pos.11
M8x18.5

11 23307080255 Rivet threaded cylindrical 2 or pos.10
M8x19

12 4220650809 Screw EJOT DELTA PT 4
Schraube 50x20

13 P-2143 Nut 2

sped Buim juoly sy uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



N\

TENAX

—/

CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the front wing parts

2orb5
3oré
Installation the front wing parts

Fig 1

V35S3-E28, V35C3-E28 A31R23-8404001

2019-08-22 Page 1



Z abed Zz-80-6102

a|npow ejep jo pug

823-€OSEN ‘82T-€SSGEN

L00Y0v8-€CHLEV

Table 1 |Installation the rear wing parts
ltem Part Number Description Quantity Applicability Link
number
1 2705.5401568-11  Sidewall shield 2
2 201420-M29 Bolt M6x20 6 or pos.5
3 250508-M29 Nut M6 6 or pos.6
4 252037-M29 Washer 6 12
5 290532-71 Bolt DIN M6x20 6 or pos.2
6 292104-31 Nut DIN 934-M6-6-A-A3L 6 or pos.3

sped Buim juoly sy uonejesul

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



)

CATALOGUE OF PARTS

TENAX AND ASSEMBLY UNITS

(

Installation the hood lock

Installation the hood lock

Fig 1

Ch35S3-E28, Ch35D3-E28, A68R52-8406001
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2020-03-10 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 01-£0-0202

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

10090¥8-25H89V

Table 1 |Installation the hood lock
ltem Part Number Description Quantity Applicability Link
number
1 A21R23-8406012 Hood lock 1
2 A21R23-8406032 Hood lock latch 1
3 290K004-71 Bolt ISO M6x25 2 or pos.5
4 290K001-71 Bolt ISO M6x16 2 or pos.6
5 290S014-71 Bolt DIN EN 1662-M6x25-8.8- 2 or pos.3

A3L
6 290S012-71 Bolt DIN EN 1662-M6x16-8.8- 2 or pos.4
A3L
7 252037-M29 Washer 6 2 or pos.8
8 293176-11 Washer DIN 9021-6-140HV- 2 or pos.7

A3L

00| POOY By} UOHE|EISU

XWVWN3L

S1INN AT9W3SSVY ANV
S1dVvd 40 IND01V.LVD



CATALOGUE OF PARTS
AND ASSEMBLY UNITS

Installation the hood stop

Installation the hood stop

Fig 1

Ch35S3-E28, Ch35D3-E28, A21R23-8407001-10
Ct35S3-E28, Ct35D3-E28,

V35S3-E28, V35C3-E28 2019-12-26 Page 1



823-€OSEA ‘82I-ESSEN

Z abed 9z-zZ1-6102

'823-€ASEI0 ‘82IA-€SSEID
‘823-€ASEUD '8Z3-€SSEUD

a|npow ejep jo pug

0l-1L00L0V8-€CALCV

Table 1 |Installation the hood stop

ltem Part Number Description Quantity Applicability Link
number

1 A21R23-8407238 Hood support 1

2 A21R23-8407260 Socket on the hood 1

3 AB4R52-8407302 Hinge cover right 1

4 AB4R52-8407303 Hinge cover left 1

5 053785.002 percussion cap 2

dojs pooy sy uoiejejsul

XWVWN3L

(@]
4
S3
%5
(200
me
EI‘H
<9

v
S»
2k
a0



	1-100
	Страница 1
	Страница 2
	Страница 3
	Страница 4
	Страница 5
	Страница 6
	Страница 7
	Страница 8
	Страница 9
	Страница 10
	Страница 11
	Страница 12
	Страница 13
	Страница 14
	Страница 15
	Страница 16
	Страница 17
	Страница 18
	Страница 19
	Страница 20
	Страница 21
	Страница 22
	Страница 23
	Страница 24
	Страница 25
	Страница 26
	Страница 27
	Страница 28
	Страница 29
	Страница 30
	Страница 31
	Страница 32
	Страница 33
	Страница 34
	Страница 35
	Страница 36
	Страница 37
	Страница 38
	Страница 39
	Страница 40
	Страница 41
	Страница 42
	Страница 43
	Страница 44
	Страница 45
	Страница 46
	Страница 47
	Страница 48
	Страница 49
	Страница 50
	Страница 51
	Страница 52
	Страница 53
	Страница 54
	Страница 55
	Страница 56
	Страница 57
	Страница 58
	Страница 59
	Страница 60
	Страница 61
	Страница 62
	Страница 63
	Страница 64
	Страница 65
	Страница 66
	Страница 67
	Страница 68
	Страница 69
	Страница 70
	Страница 71
	Страница 72
	Страница 73
	Страница 74
	Страница 75
	Страница 76
	Страница 77
	Страница 78
	Страница 79
	Страница 80
	Страница 81
	Страница 82
	Страница 83
	Страница 84
	Страница 85
	Страница 86
	Страница 87
	Страница 88
	Страница 89
	Страница 90
	Страница 91
	Страница 92
	Страница 93
	Страница 94
	Страница 95
	Страница 96
	Страница 97
	Страница 98
	Страница 99
	Страница 100
	Страница 101
	Страница 102
	Страница 103
	Страница 104
	Страница 105
	Страница 106
	Страница 107
	Страница 108
	Страница 109
	Страница 110
	Страница 111
	Страница 112

	101-200
	Страница 1
	Страница 2
	Страница 3
	Страница 4
	Страница 5
	Страница 6
	Страница 7
	Страница 8
	Страница 9
	Страница 10
	Страница 11
	Страница 12
	Страница 13
	Страница 14
	Страница 15
	Страница 16
	Страница 17
	Страница 18
	Страница 19
	Страница 20
	Страница 21
	Страница 22
	Страница 23
	Страница 24
	Страница 25
	Страница 26
	Страница 27
	Страница 28
	Страница 29
	Страница 30
	Страница 31
	Страница 32
	Страница 33
	Страница 34
	Страница 35
	Страница 36
	Страница 37
	Страница 38
	Страница 39
	Страница 40
	Страница 41
	Страница 42
	Страница 43
	Страница 44
	Страница 45
	Страница 46
	Страница 47
	Страница 48
	Страница 49
	Страница 50
	Страница 51
	Страница 52
	Страница 53
	Страница 54
	Страница 55
	Страница 56
	Страница 57
	Страница 58
	Страница 59
	Страница 60
	Страница 61
	Страница 62
	Страница 63
	Страница 64

	201-300
	Страница 1
	Страница 2
	Страница 3
	Страница 4
	Страница 5
	Страница 6
	Страница 7
	Страница 8
	Страница 9
	Страница 10
	Страница 11
	Страница 12
	Страница 13
	Страница 14
	Страница 15
	Страница 16
	Страница 17
	Страница 18
	Страница 19
	Страница 20
	Страница 21
	Страница 22
	Страница 23
	Страница 24
	Страница 25
	Страница 26
	Страница 27
	Страница 28
	Страница 29
	Страница 30
	Страница 31
	Страница 32
	Страница 33
	Страница 34
	Страница 35
	Страница 36
	Страница 37
	Страница 38
	Страница 39
	Страница 40
	Страница 41
	Страница 42
	Страница 43
	Страница 44
	Страница 45
	Страница 46
	Страница 47
	Страница 48
	Страница 49
	Страница 50
	Страница 51
	Страница 52
	Страница 53
	Страница 54
	Страница 55
	Страница 56
	Страница 57

	301-400
	Страница 1
	Страница 2
	Страница 3
	Страница 4
	Страница 5
	Страница 6
	Страница 7
	Страница 8
	Страница 9
	Страница 10
	Страница 11
	Страница 12
	Страница 13
	Страница 14
	Страница 15
	Страница 16
	Страница 17
	Страница 18
	Страница 19
	Страница 20
	Страница 21
	Страница 22
	Страница 23
	Страница 24
	Страница 25
	Страница 26
	Страница 27
	Страница 28
	Страница 29
	Страница 30
	Страница 31
	Страница 32
	Страница 33
	Страница 34
	Страница 35
	Страница 36
	Страница 37
	Страница 38
	Страница 39
	Страница 40
	Страница 41
	Страница 42
	Страница 43
	Страница 44
	Страница 45
	Страница 46
	Страница 47
	Страница 48
	Страница 49
	Страница 50
	Страница 51
	Страница 52
	Страница 53
	Страница 54
	Страница 55
	Страница 56
	Страница 57
	Страница 58
	Страница 59
	Страница 60
	Страница 61
	Страница 62
	Страница 63
	Страница 64
	Страница 65
	Страница 66
	Страница 67
	Страница 68
	Страница 69
	Страница 70
	Страница 71
	Страница 72
	Страница 73
	Страница 74
	Страница 75
	Страница 76
	Страница 77
	Страница 78
	Страница 79
	Страница 80
	Страница 81
	Страница 82
	Страница 83

	401-461
	Страница 1
	Страница 2
	Страница 3
	Страница 4
	Страница 5
	Страница 6
	Страница 7
	Страница 8
	Страница 9
	Страница 10
	Страница 11
	Страница 12
	Страница 13
	Страница 14
	Страница 15
	Страница 16
	Страница 17
	Страница 18
	Страница 19
	Страница 20
	Страница 21
	Страница 22
	Страница 23
	Страница 24
	Страница 25
	Страница 26
	Страница 27
	Страница 28
	Страница 29
	Страница 30
	Страница 31
	Страница 32
	Страница 33
	Страница 34
	Страница 35
	Страница 36
	Страница 37
	Страница 38
	Страница 39
	Страница 40
	Страница 41
	Страница 42
	Страница 43
	Страница 44
	Страница 45
	Страница 46
	Страница 47
	Страница 48
	Страница 49
	Страница 50
	Страница 51
	Страница 52
	Страница 53
	Страница 54
	Страница 55
	Страница 56
	Страница 57
	Страница 58
	Страница 59


